


ALAN M. ARAKAWA
Mayor

GILBERT S. COLOMA-AGARAN
Director

MILTON M. ARAKAWA, A.L.C.P.
Deputy Director

RALPH NAGAMINE, L.S., P.E.
Development Services Administration

TRACY TAKAMINE, P.E.
Wastewater Reclamation Division

CARY YAMASHITA, P.E.
Engineering Division

BRIAN HASHIRO, P.E.
Highways Division

COUNTY OF MAUI
DEPARTMENT OF PUBLIC WORKS Solid Waste Division

AND ENVIRONMENTAL MANAGEMENT

200 SOUTH HIGH STREET
WAILUKU, MAUI, HAWAIl 96793

December 1, 2004

Certified Mait
7004 0550 0000 1446 5982
Return Receipt Requested

Ms. Laura Bose, Office Manager

U.S. Environmental Protection Agency, Region 9
Office of Ground Water

75 Hawthorne Street

San Francisco, CA 94105

Dear Ms. Bose:

SUBJECT: LAHAINA WASTEWATER RECLAMATION FACILITY
- ‘ U.L.C. PERMIT - PERMIT NO. HI596001
PERMIT RENEWAL APPLICATION

- Submitted herewith is the application for renewal of the subject permit which expires on
June 12, 2005. This application covers four Class V wells at the Lahaina Wastewater
Reclamation Facility. We have reviewed our existing permit and have enclosed the permit
application and Attachments A, B, C, F, H, M, P, Q, R and U as supplemental information for the
renewal request.

Should you have any questions or require additional information, please contact Mr. Scott
Rollins of our Wastewater Reclamation Division at the above address or you may call him at
(808) 270-7417.

Sincerely,

AT, A OB
Gilbert S. Coloma-Aga

Director of Public Worl
and Environmental Management

encl.

cc. Jerry Morgan

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

GCA:sr(102804 WWRF EPA UIC Rpt)




-
<
L
=
-
O
o
(@
L
>
—
- -
o
x
<
<
o
L
2
=

OMB No. 2040-0042 Approval Expires 1/31/05

United States Environmental Protection Agency

= Underground Injection Control TA | ¢
", " - = T
\/EPA Permit Application =

(Collected under the authority of the Safe Drinking U ! ;
Water Act. Sections 1421, 1422, 40 CFR 144) i
Read Attached Instructions Before Starting
For Official Use Only
Application approved Date received
Permit Number Well ID FINDS Number
mo day year mo day year

Owner.Name . l Owner Name —

iCounty of Maui - Wastewater Reclamation Division {] County of Maui - Dept. of Public Works & Environmental Mgt. |
Street Address .| Phone Number Street Address k _| Phone Number
13300 Honoapiilani Hwy. (808) 661-8460. 1 1200 S. High Street i} :(808) 720-7845
City. ZIP CODE City . |2IPCODE
'Lahaina 96791 Wailuku ] 196793

Owner

Private

Federal
Other

Operator

Date Started
mo day year

B. Modification/Conversion C. Proposed

4

A. Class(es)
(enter code(s))

D. Number of wells per type (if area permit)
Four Class V STE

B. Type(s)

(enter code(s))

v

Latitude

Feet From | Line | Feet From| Line

% f

(Complete the following questions on a separate sheet(s) and number accordingly; see instructions)

For Classes |, Il 1il, (and other classes) complete and submit on a separate sheet(s) Attachments A--U (pp 2-6) as appropriate. Attach maps where
required. List attachments by letter which are applicable and are included with your application.

| certify under the penalty of law that | have personally examined and am familiar with the information submitted in this document and all attachments
and that, based on my inquiry of those individuals immediately responsible for obtaining the information, | believe that the information is true,
accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibliity of fine and
imprisonment. (Ref. 40 CFR 144.32)

A. Name and Title (Type or Print) B. Phone No. (Area Code and No.)
iGilbert Coloma-Agaran, Director Department of Public Works and Environmental Management :(808) 270-7845

C. Signature D. Date Signed
AN caéév\w&,a@a-» %
EPA Form 7520-6 (Rev. 8-01) U '



<
<
w
=
L
3
<
=
<




ATTACHMENT A

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

- Area of Review Methods

The Area of Review shall be a fixed radius of 1/4 mile from the well bore. Exhibit B-1 delineates
this area. :

US EPA ARCHIVE DOCUMENT




ATTACHMENT B

ININND0A IAIHOYEY Yd3 SN




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

ATTACHMENT B

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Maps of Well/Area and Area of Review

Attached are the following exhibits:
Exhibit B-1:  Area of Review

Exhibit B-2:  Detail Map of Lahaina Wastewater Reclamation Facility



Lahaina Wastewater
Reclamation Facility
Injection Wells

AREA OF REVIEW

Area of Review
(1/4 mile radius)
e Wells
/\/ 50' Contours
e Sewer Manholes
/7 Force Mains
Sewer

Lahaina Wastewater
[ ] Reclamation Facility

/. Streams

Il Ponds/Reserviors

2000

T
To Kaanapali / Lahajng

4000 Feet

Exhibit B-1



i o eaEe 5 _.m_...lu...u g | . v . . ) ,

e st b o &

PART PLANS: -

: G4
Gi5

G20

£91

Hssoc' I

. .@'.\.‘.c.-;

k3
X

PART PLANS:

!

|

PART PLANS: Gis I
|

¢

G17 -
G23
c22 ES4

E?-ELOSURE
Well ‘2. o

"L
=

$t.00°

noss €252 3LCS,

.__.'._ f —

g
""! §| F':

1l Clevmee ) B TATE A E T T Ty B
o _:»," ceszRic oo S2V24°ISH SN A
b -, &%

‘o, ATRANSF av;a - -=
BN -.:'[.j &L
i

;_"—.—J A

BASCUNE “C

D= TR

ERY

RICE U 25 LHE..__- .

BLOWTR
GURDEG

A . )

] Y

.. ! 61J.62°

[*] L 4

glgs NESTFI0.5E

i

ety . . ,
SiEY

L.

L e

S2MIHWARM: B, A SIT WEST GF
= RO .

E&u) On U S C

e

5L
S CaTuM, \ o

HORSAPILANY HIGRIAY

g

SITE GRID SZT AT BV, A WITH GRD

FRIVICUS COr
LInE! CN MAWAN STATE PLANE USE ONLY, RE
SISTEM R! INCED TO TRIANGULAT.ON
Tov STATICM ThE SOUTHZAST

)
% PRIPERTY CCANER HAS COIRTINATES
CF N16.547.75, £6,779 35 IN THE
HAWAI STATE PLANE CCORDIMATE SYSTEM,

E:"ﬂl'a:! ‘ t! ‘g‘l
PRCELIY L

ARE SHOWM FOM RIS
RLCTION, AND A®Z FOR -
"( TQ ORIGRMAL SURVEY |
omﬁ USES. FROCEATY LINES AT NCETH

TE ARE NIT SHIWN, °

1E,ro"’n '"nc‘ Ce ol
Con"u Wnts

/‘:\./p-' e Carp S50
m

s
AL
L R e & ]

PEASCNS

e

Y WTEL WAS LA AN e
~

K

O NEY 8 JTBON

INJECTION WELL LOCATION PLAN

LAHAINA
. WASTEWATER RECLAMATION FACILITY

Located at 3300 Honoapiilani Hwy., Honokowal,
Laha1na Maui

UIC Permit No. UM-1357

Injection Well Location & Number; - B


http:Conwltcr.ts
http:EL::.�l-.0t

ATTACHMENT C

._.ZmE:UOn_ JAIHOYEY Yd3 SN




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

ATTACHMENT C

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Corrective Action Plan and Well Data:

Attached as an exhibit is a copy of the map and well data obtained from the State of Hawaii
Department of Land and Natural Resources in October 2004 showing 4 wells in the vicinity of the
Lahaina WWRF. Note that these wells are for irrigation purposes and var%om 25 to 65 feet deep.
A corrective action plan is not deemed necessary for this application.

Exhibit C-1:  Other Wells in General Proximity




Exhibit C-1

)
d
oZ 9
Q
S5:8
.om.n o I
[ = [+ A
i 225+~
£tO0co
[+] ‘c ©
W t254
A .
H—l
<
-

Source DNLR 10/04

.

INIWND0A IAIHONY Vd3 SN




-0 Hqiyx3y

. 1/1/1963}194 -




1-O Hqiyx3g




-
<
L
=
-
O
o
(@
L
>
—
- -
o
x
<
<
o
L
2
=

-0 HqIyx3y




-
<
L
=
-
O
o
(@
L
>
—
- -
o
x
<
<
o
L
2
=

-0 Hqiyx3y




ATTACHMENT F

LNIWNDOO0A IATIHOYUY Vd3 SN




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

ATTACHMENT F

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Maps and Cross Sections of Geologic Structure of Area

The Lahaina Wastewater Reclamation Facility WWREF) is located on the western side of the island
and is situated approximately 1/3 mile from the Pacific Ocean. The injection wells are located
below the UIC line designated by the State Department of Health. Attached are exhibits describing
the geology of the area and showing the UIC line. Note the Lahaina WWRF is adjacent to the
highway within the blue UIC zone.

Attached are the following Exhibits:
Exhibit F-1:  Area Geology Description

Exhibit F-2:© Underground Injectioh Control Areas



GEOLOGY

The geology of West Maui is described in detail by Stearns
and Macdonald (1942, p. 156-187). The Lahaina District lies on
the west side of a deeply dissected dome of volcanic rocks
called West Maui Mouotain. West Maui Mountain is nearly cir-
cular in plan and is asymmetric in profile.  The volcanic
flows on the east and south sides dip more steeply than those
on the north and west sides. The dome has been reduced by
erosion from a summit altitude estimated to have been 7,000
feet (Stearns, 1942, p. 156)‘to 5,788 feet at Puu Kukui.
Numerous steep-walled valley: have been cut in the mountain.

' Volcanic rocks of West Maui Mountain are lava flows,
.dikes, and pyroclastic deposits ranging from Pliocene (?) to
late Pleistocene or Holocene in age (Davis and Macdonald, in
Avias, Jacques, 1956). On the basis of lithology and strati-
graphic’position, these rocks are differentiated into the
Wailuku, Honolua, and Lahaina Volcanic Series. Sedimentary
.rocks consist of consolidated marine, alluvial, and colluvial
deposits of middle and late Pleistocene age and unconsolidated“
beach and alluvial deposits of Holocene age.

The areal distribution of rocks in the Lahaina District
is shown on figure 5, and their lithology and water-bearing
characteristics are summarized in table 1.

The great bulk of the rocks making up West Maui Mountain
is primitive olivine basalt of the Wailuku Volcanic Series.
The Wailuku flows are thin-bedded and scoriaceous in the southern .
part of the Lahalna area, where they flowed on steep dip slopes,
and are characterlzed by structural features such as interflow

" clinker beds, scoriaceous zones, lava tubes, and joints. Where
they have never been covered by YOunger volcanic rocks, they are

US EPA ARCHIVE DOCUMENT

weathered as deep as 100 feet. 1Individual flows are as thick as
100 feet.

Exhibit F-1



EXPLANATION
SEDIMENTARY DEPOSITS

Alluvium ond colluvium; deach depotite

VOLCANIC ROCKS

Pleistocene

ond N

QUATERNARY

‘-&v-" »

cones of the Loheino Voicaonic Serles

4,

Soda trachyte flows,domes.ond cinder
cones of the Honolua Volconic Series

P

TERTIARY (7)
OR

QUATERNARY

Pliocono(?ior

f NG XS
s Olivine dbasolt flows,cinder conas, ond §
h tuft beds of the Wailuku Volcanic Series :
= q , =
= g [
) S
_:E_; Dines of the Woiluku Volconic Series
;_—? d Lotot, A )
;—_E District boundory
: \ -
< KAANA tkl‘l (| '8 1 ki - ~IMites

"-HIIWWIl[(é[([iﬁm‘v;-,.\

D) ‘ | -

LAHAINA &

20°
S0

1967 40" S : 156° 3%

Figure 5. GENERALIZED GEOLOGIC MAP OF LAHAINA DISTRICT

US EPA ARCHIVE DOCUMENT

B | , ~ Exhibit F-1



ATTACHMENTH

ININWNDO0Aa m>,H_._U~_d Vd3 sn




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

ATTACHMENT H

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Operating Data:

The treated wastewater is distributed via gravity to the four (4) injection wells covered under this
permit. Typically only three wells are open at any given time. Generally, one well is closed per
month. '
(1) Flows to the wells are limited by the Department of Health UIC Permit as follows:

Average daily rate: 9.0 million gallons per day (mgd)

Maximum daily rate: 19.8 million gallons per day (mgd)

Currently actual flows average about 4.5 mgd.

(2) Average and Maximum pressure:
The wells are fed by gravity flow. Pressure is not utilized.

(3) Nature of annulus fluid:
The injected fluid is secondary treated domestic wastewater effluent that is generated by
an estimated daily residential population of approximately 40,000 people in residential
subdivisions and resort accommodations along with typical supportive light commercial
businesses.

Attached are the following Exhibits:

Exhibit H-1:  Limits of the service area for the Lahaina WWREF.

Exhibit H-2: Table: Actual flows to Injection wells



Island of Maui

0,

e I\
./ N

N

H IR

D
’a
& of/

.\‘
29
s

Lahaina
Service Area

Reuse Water Line
o Sewer Manhole
™/ Force Main
/\/ Gravity Sewer

6 Miles Exhibit H-1




LAHAINA WWRF
INJECTION WELL FLOW SUMMARY
November 2003 through October 2004

Million Gallons per Day (mgd)

2003 2004
Date Oct Nov Dec Jan Feb Mar Apr May June July August  Sept Oct
1 4.075 5.020 4.126 8.836 4.478 4.956 4.287 3.983 5.079 3.759 4.508 3.194 4.155

3.816 4.219 5.791 10.556  4.247 5.924 4.118 4.320 3.599 3.847 4.345 3.782 3.306
3.313 4.260 5.086 8.666 4.075 5.665 4.322 3.746 4.033 3.956 4,552 3.873  3.764
3.622 4.290 4.799 7.367 4.140 5.702 3.700 4.485 3.917 4.514 4.670 3.853 4.605
3.893 4.000 4.393 6.404 4.366 5.201 5.630 3.976 3.512 3.992 4.183 4.060 3.267
3.797 3.961 3.789 6.444 4.277 5.710 4583 4617 3.803 4.662 4.275 3.857 3.106
3.844 3.788 3.825 5.493 4.482 4.706 4.413 4.192 3.956 3.769 4.447 3.956 3.643
4.063 3.825 3.52¢9 5.187 3.8957 5.223 4.370 4.141 4.253 4.001 4.853 3.376 3.784
3.893 3.6908 3.775 5.474 4.239 4.941 4.661 4.573 3.924 4.194 5.028 2796 - 3.482
10 4.032 3.587 3.672 5174  4.359 4.619 5.353 4.785 4.368 4.097 3.654 3.530 4.627
11 4.102 3.587 4.198 5.018 4.285 4.354 5.422 3.481 3.977 4.257 4.465 4.860 3.368
12 4.279 3.899 3.561 5.450 4.947 4.685 5.246 3.722 4.147 3.947 4.203 3.846 4.167
13 4.118 3.543 3.690 4.675 4170 5.210 4.034 3.834 4.261 4.409 4.102 3.511 3.680
14 4.004 3.586 3.586 5.501 4772 4.662 5.532 4.044 4.435 4.010 4.373 3.963 3.814
15 4.055 3.662 3.412 5.462 4.685 4.306 4.491 4.979 4.128 4.100 4.635 3.903 4.429
16 3.914 4.493 3.505 4.447 4.663 4.465 4.166 5.044 4.448 5.321 4.112 3.517 3.7117

OOoO~NOOO A OWN

17 4.030 4.044 3.374 4.284 4.526 4.266 4.975 4.691 3.876 2.602 4.674 3.499 3.874
18 3.952 3.704 3.999 4.593 4.861 4.465 3.947 4.106 4.027 4.073 4.107 3.375 4.120
19 4.331 4.415 3.629 4.736 4.557 4.266 4.975 3.7 4.365 4.070 4.470 4.413 3.923
20 3.823 4.422 3.956 4.689 4.181 4.637 3.606 4.353 41471 4.071 4.445 4.009 3.820
21 4.276 3.441 3.712 4.561 4.490 4.491 4.108 3.548 4.647 4.630 4.058 4.443 3.691
22 4.038 4.206 3.982 5318 4.640 5.869 4.094 4725 3.928 3.901 4.416 4.095 4.348
23 3.879 3.877 4.136 5.068 4.521 5.072 4.161 4.215 4.263 3.689 4.189 3.267 3.318

24 4.197 4.018 4.410 4.172 4.236 5.257 4.055 3.961 3.953 4.275 4172 4.435 3.971
25 4.644 4.560 3.859 4.661 5.033 4.678 4.432 4.060 4.214 4.344 3.768 3.602 4.010

26 4,977 4616 4.677 4.160 3.980 4.403 4.762 3.864 4.320 3.806 3.928 3.962 4.227

27 3.951 . 4.956 4.810 4.229 8.407 4.739 4.066 4.097 4.390 4.043 4.032 3.519 4.167

28 4.642 4.024 4.987 3.981 5.911 4,468 4.128 3.926 4.374° 3.786 4.065 3.214 3.844

29 4.650 4.226 5.168 3.700 6.946 4.627 3.965 4.149 3.948 4.068 4.047 4.274 3.715

30 4,632 4,126 5.749 6.874 4.287 4125 4.276 3.778 4.066 3.603 4155 3.754

31 5.501 4.230 3.910 4.305 4.058
Monthly

Total-MG  128.343 122.050 125.185 169.41 136.41 145854 133.727 129.51 124.095 126.564 128.38 114.139 119.754

Daily - MGD

Maximum 5.501 5.020 5.791 10.556 8.407 5.924 5.63 5.044 5.079 5.321 5.028 4.860 4.627
Average 4100 4.100 4.200 5.460 4,700 4.900 4.460 4.200 4.100 4.080 4.300 3.800 3.900
Minimum 3.313 3.441 3.374 3.700 3.957 4.266 3.606 3.481 3.512 2.602 3.603 2.796 3.106

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

GPM
Maximum 3,820 3,486 4,022 7,331 5,838 4,114 3,910 3,503 3,627 3,695 3,492 3,375 3,213
Average 2,847 2,847 2,917 3,792 3,264 3,403 3,097 2,917 2,847 2,833 2,986 - 2,639 2,708
Minimum 2,301 2,390 2,343 2,569 2,748 2,963 2,504 2,417 2,439 1,807 2,502 1,942 2,157

Exhibit H-2




=
-
<
LU
=
I
2
-
-
<




ATTACHMENT M

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Construction Details:

The following table outlines the parameters for each well.

Injection Well No. 1 2 3 4
Construction date 1979 1979 1985 1985
Total depth of well (ft) 200 180 225 255
Bottom of well elev.(ft) -168 -150 -200 -229
Flow meter McCrometer in-line propeller type
Solid casing (w/3 ft. stick up) '

Length (ft) 88 88 108 108

Diameter (inches) 20 20 20 20

Material steel steel steel steel

Perforated casing

Length (ft) 115 - - 150
Diameter (inches) 14 - - 14
Material steel - - steel
Open hole |
| Length (ft) 95 120 ;

In addition, attached are the following exhibits:
Exhibit M-1:  Construction details for the well head construction

Exhibit M-2:  Diagram of Well construction

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=




20°_DIA WELDED STEEL. PROVIOE
A € LATERAL WITH BUND FLANGE
EXISTING 24° SQ. WELL HEAD RLG

UNE AND VENT ASSEMBLY,
SEE DET F/G113
24247 x8"
CONC PAD

US EPA ARCHIVE DOCUMENT

E AND VENT BSEMELY.
SEE DET F/G113
24 x42'x6‘

EXISTING 24" SQ. WELL HEAD FLG
AND 24°¢ COVER PLATE. CUT 26'0
OPENING IN COVER PLATE. .

i 8 | c | D f £ | F i G. { H | { | J | K { | | M I N | (s | P
‘>—®— FUTURE 1* ELEC CONDUIT FUTURE 1" ELEC CONOUIT
FOR nn'uns wmmc FROM —w FOR FUTURE WIRING FROM
FLOW METER TO CENTRAL FLOW METER TO CENTRAL
= A CONTROL. PANEL. CONTROL PANEL
CwoF D) :
S gy e e g,
SUMP, DRAIN INE
PAD s SUMP, DRAIN
== . ! //— T0 DRY WELL INSIOE ACCESS ' ! /o 76 B WL
= 7 ] = 6
7 E£/1ST WELL Q o - S
= FLOW METER 1 EXIST WELL
L HEAD FLG Y . & - HEAD FLG \—Fu)w METER /3
: Ay ATTHI IS r|§E§EE ] 7 -
@ 7 7 AN | '\ Y o & — 3
[~ WELL VENT 40 ' WELL CAP ———1 I~ 1~ werL vent -l B
L 1 T ]
- Z FLOW MEJER/VALVE I - 170F /
CAP EXISTING TR, NEW CONC
AR SUPPLY UNE VAULT, SEE DET C/S101 PAD r? FLOW METER/VALVE
INSIDE ACCESS VAULT, SEE DET C/S101 .
NN
PLAN - PLAN
REMOVE EXIST BUBBLER REMOVE EXIST BUBBLER ,
FROM INSIDE WELL & 340 FROM INSIDE WELL EL 340
PROVOE WELL CAP, AR FABRICATE NEW. WELL HEAD FROM FABRICATE NEW WELL HEAD FROM
20° DIA WELDED STEEL.

&P o WELD WELL HEAD
TO COVER PLATE
5 A pd )
e i c:zu\f\nu"sc gs’f(vssez STRAIGHTENING
GRAUHD ELEV ) ':l ! oft afGi " VANES AS . GROUMD ELEV
£XIST GRD VARIES EXIST GRD i A/ RECOMMENDED BY VARIES
EL 30.00% EL 30,00k ——_ i FLOW METER | FLOW METER MFR
u] :
g - " .
T—OFF VALVE o SHUT—OFF VALVE
— W/ MANUAL OPERATOR R B H - W/ MANUAL OPERATOR
= SEAL PIPE OPENING ul i H - SEAL PIPE_OPENING
|| WITH MASTIC R L | WITH MASTIC -
- 1. 1
= iy - 7
Hy Kl
' ] i & 1
#4012 EWON ¢ 1ZFE #4017 EWON ¢ -;l' - -
: At 7 2 SEERN e | IS
PROVIDE_ NEW 1 . PROVIDE NEW Il! | |
AR SURGE_PIPE L N 1B M7 REDUCER AR SURGE PIPE i | FPE N
INSIDE_EXIST WELL. i 3 INSIDE_EXIST WELL. i1 ! SUPPORT
SEE DET F/G113. A SEE DET F/G113. .,,;;i | , -y .
mo-- . . Al Lo
EXIST 207 CASING APPROX — Mo EUIST 207 CAsiNG APPROe — I | / % —
85" LONG. WELL IS il v 7 85 LOHG. WELL IS :"l 1 3 7-*
APPRGY 20G' DEEP. L i SUMP DRAN ETEo 7 APPRO™ 206" DEEP, Rl “IEFE SUMP DRAIN 10 S exel TP )
E\IST 187PLE /%’{: i \- g DET C/STO1 .— £XIST 187PLE EXIST 1EPLE /,: “[ i By = Y EL 19.0 -
INV EL 190 -—, Lﬁ’,—l COUPLING . :_ ABANDON EXIST 18°PLE Y EL 195 NV EL 185 cmee :\ﬂfjl ABANDON EXIST 18°PLE
SECTION SECTION
MODIFICATIONS TO INJECTION WELL NO.1 MODIFICATIONS TO INJECTION WELL NO.2
GENERAL NO B
(A WORK “FUTURE" IS TO BE DONE AS
DETAIL PART OF TS PROJECT, AND 15 SHOWN DETAIL \G102/
THE ADDITIONS AND MODIFICATIONS
SCALE: 3/8" = 1'-0 DRAWINGS, SCALE: 3/8° = 1'-0
Brown and Caldwell T = o o [ DEPARTMENT OF PUBLIC WORKS Ass::ﬁn
Consultants - COUNTY OF MAUM, HAWAH
DRAWING NUMBER
v LAMAINA * - WELL PLANS, SECTIONS AND. DETAILS-1 | G111
:: o~ WASTEWATER RECLAMATION FACILITIES SR
- INJECTION WELLS 15 OF 21




US EPA ARCHIVE DOCUMENT

I -] 1 < H [ | L 1 L3 o G { H i ! i 3 ] X | L | M 1 N | o | id
3 FUTURE 1" ELEC CONDUIT
EAsST CONC .
T g e o Fow s 1 S
N
. . FLOW METER TO CENTRAL CONTROL PANEL.
CONTROL PANEL.
NEW CONC o, DRAN
o~ ENIST VEHT SUMP, DI
70 DRY WELL
i ] m— o1 iy ‘
. SURGH |
LVE 7 7 ASSEMBLY—| &
= NEW CONC o
5 1ZFE \FLOW METER M
N FLOW METER X
S
L. \\& \ L N i oY 1 A
N ‘SQ‘{ : (Q\; A A Q \j A Y
g 0\ H K| L
= ¥ B |
=t 1 N
NEW AR SURGE N . ) I 7-
il ; < Z
. FLOW METER/VALVE
FLOW METER/VALVE . : VAULT, SEE DET C/S101
VAULT, SEE DET C/S10% n— EMIST CONC
PAG
PLAN PLAN
EXIST vENv—\
VENT-
AR SURGE REMOVE EXIST BUBBLER .
R FROM_ INSIDE WELL AR SURGE LINE. UNBOLT EXIST COVER PLATE
FABRICATE NEW WELL HEAD FROM ATIACH 30 DSt FROM CASING FLANGE AND
PROVIDE WELL CAP 20° DA WELDED STEEL. - COVER PLATE. BOLT TO TOP OF NEW
ASSEMBLY, SEE SM T WELL
DET F/G113 . 0 DFT F/G113
e REUSLE MRt o — TR B ™
coNG P OPENING IN COVER PLATE. CONC PAD BXP JT 0
WELD WELL HEAD . -
B gt 10 COVER PLATE Y e ss
178 eegr #4017 EW ON g t VENT EXP JT
ADIUSTNG VALE ADJUSTING VALVE
3 W/ VALVE BOX, SEE
v Yo STRAIGHTENING 3 Ay STRAIGHTENING
VANES AS /— GROUND ELEV VANES AS
EXIST GRO EXP JT RECOMMENDED BY ./ \aREES EXIST GRD RECOMMENDED BY
EL 25.00% FLOW METER FLOW METER MFR £l 25.002 FLOW METER MFR
SHUT~OFF VALVE . E SHUT—OFF VALVE
W/ MANUAL OPERATOR b W/ MANUAL OPERATOR
i SEAL PIPE OPENING g . & -
1. c EXIST 20" ~
[ ] PLE. INV
| EL 18.0t — 15
E - -
§4 017 EWNON ¢ =Y i Y XK
i : [ o TO EXIST 18 PLE
R SORGR PE T PIPE i | .
INSIDE_EXIST WELL. i PORT A ] 1Z°FE B pROEE NEw S 17FE
SEE DET F/G113. /: H L TO EXIST 187PLE MR SURGE PIPE : c “ .
pa T SUMP DRAIN TO . INSIDE_BXIST WELL. g | ]
E/IST 207 CASING APPROY — i | DRY WELL, SEE ; SEE FET F/G113, /(\\ .
25° L0IC, WELL 15 L pET C/S101 EXIST 207 CASING T R A ' ' 18x12 ECC REDUCER
APPRO/ 200° DEEP. T APPROX 105' LONG. g I s . 18x17 REDUCER
I \ WELL IS APPROX A VRN COUPLING 18x18x18 TEE
T4 . ABANDON & PLE 250° DEEP I £ \-ROTATE SUMP DRAIN TO .
b, EaST Y\ ELBOW XISt LAl Sesr N\ EXST 45 DRY WELL, SEE o EXIST 1PLE
P coupuug SECTION REMOVE £XIST 3 PVC it ﬂ COUPLING -~ ELBOW secrion c/svo1 NV EL 150
! j STLUNG WELL AND "E'E_/L“ = ECTIO ABANDON EXIST  18"PLE
| SENSOR INSIDE CASING
(-]  MODIFICATIONS TO INJECTION WELL NO.3 o MODIFICATIONS TO INJECTION WELL NO.4
DETA”. A WORK SHOWN AS “FUTURE" IS TO BE DONE AS ﬂ
1oy PART OF THIS PROJECT AND IS SHOWN IN DETAIL ‘gioy
THE ADDITIONS AND MODIFICATIONS
SCALE: 3/8 = 1'-0 DRAWINGS. SCALE: 3/8" = 1'-0
Bn-Brown and Caldwell e T [ v om [ = DEPARTMENT OF PUBLIC WORKS AS NOTED
s n . . COUNTY OF MAUI, HAWAl _
onsuitants
m DRAWING “NUMEBER
R — e 75752 | LAHAINA WELL PLANS, SECTIONS AND DETAILS-2 G112
; e WASTEWATER RECLAMATION FACILITIES . [~ e |
e £ INJECTION WELLS : 16 OF 2%
T T T T T 14 T T 1Y) T LU T 0N T ]


http:MET�R/VA1.VE

Lahaina Wastewater Reclamation Facility
Injection Well No. 1

Casing stick up 4 L.F.
Top of Casing Elevation

4 A 34 f msl

overflow

Ground Surface Elevation pipe

30 ft. msl A AL

88’

Solid Casing
Length: 88 L.F.

Diometer: 20" I.D.

Flow Elevation -
~ Material: Steel

19 ft. msl

Neoprene K-Packer Transition

Centralizers 304 SS
3 @ 120° - 2 places

Blank Casing
Length: 35 L.F.

Diameter: 14" [.D.
Wall Thickness: 3/16"
Material: Steel

20°

203"

-

ol 15

»

Perforated Casing

Length: 100 L.k

Diameter: 14" I.D.

Wall Thickness: 1/4”

Material: Copper Bearing

Fluflo Louver

Openings: 1/4” Slot
120 openings/foot
79 in’ open/foot

100’

Total Boring Depth 203 L.F.
Construction Date: 1979
Flow meter: McCrometer in-line

propeller type

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

NN

v v Bottom Elevation of Gasing/Boring
-169 1. msl

Exhibit M-2



-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Lahaina Wastewater Reclamation Facility
Injection Well No. 2

Casing stick up 3 L.F.
Top of Casing Elevation

A A 33ft msl
, overflow
Ground Su;foce Elevation » ' pipe
30 ft. M| 2w
Solid Casing
| Length: 88 L.F.
%| _ Flow Elevation — Dlomngr: 20" 1.D.
bS] 185 ff. msl Material: Steel
)
[e 0]
A
Open Hole
< Length: 95 LF.
Te]
o
Total Boring Depth 180 L.F.
Construction Date: 1979
' Flow meter: McCrometer in-line
v Bottom Elevation of Casing/Boring J propeller type

-150 ft. msl

Exhibit M-2



-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Lahaina Wastewater Reclamation Facility
Injection Well No. 3

Casing stick up 3 LE.
Top of Casing Elevation

\ 28 ft. msl
) overflow
Ground Su;foce Elevation pipe
D5 T, S| 2
Solid Casing
Length: 108 L.F.
. Flow Elevation —> Dlomgfgr: 20 LD,
& 13 ft. msl Material; Steel
@
N
N
A
Open Hole
o Length: 95 LF.
N
Total Boring Depth 225 L.F.
- Construction Date: 1985
Flow mefter: McCrometer in-line
v Bottom Elevation of Casing/Boring J propelier type

-200 ft. msl

Exhibit M-2



Lahaina Wastewater Reclamation Facility
Injection Well No. 4

_ Casing stick up 3 L.F.
Top of Casing Elevation ,
29 ft. msl

overflow

Ground Surface Elevation pipe

26 fl. sl S AT A LS,

Solid Casin
Length: 108 L.F.

Diameter: 20" I.D.

Flow Elevation — >
Material: Steel

13 ft. Msl

108’

Neoprene K-Packer Transition

Centralizers 304 SS
3 @ 120° - 2 places

Blank Casin
Length: 35 L.F.

Diameter: 14" 1.D. -
Wall Thickness: 3/16”
Material: Steel

20

258

15

Perforated Casing

Length: 150 L.F.

Diameter: 14" |.D,

Wall Thickness: 1/4”

Material: Copper Bearing

Fluflo Louver

Openings: 1/4” Slot
120 openings/foot
79 in’ open/foot

135’

Total Boring Depth 255 L.F.
Construction Date: 1985
Flow meter: McCrometer in-line

propeller type

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

NN

Y Bottom Elevation of Casing/Boring
-229 ft. msl ’

Exhibit M-2



ATTACHMENT P

ININND0A IAIHOYEY Yd3 SN



US EPA ARCHIVE DOCUMENT

ATTACHMENT P

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Monitoring Program:

The subject injection wells at the Lahaina Wastewater Reclamation Facility are subject to a permit
issued by the Hawaii State Department of Health. This permit (No. UM-1357) was most recently
renewed on March 29, 2004 and is valid through March 28, 2009. This permit requires monitoring
of injection well injectant (Type |-V tests), as well as, injection well performance monitoring on a
semi annual basis.

In addition the existing EPA UIC permit requires weekly nitrogen analysis. Values have always
been significantly below the permit limits.

The following exhibits are attached for your review:

Exhibit P-1:  Copy of UIC Permit no. UM-1357
Exhibit P-2:  Copy of last Type I-IV testing results
Exhibit P-3:  Copy of last semi annual testing report

Exhibit P-4:  Copy of last 12 months Nitrogen Analyses



LINDA LINGLE

CHIYOME L. F MD.
GOVERNOR OF HAWAIl CHIYOME L, FUKINO, M.D.

. DIRECTOR OF HEALTH

18 P234
o HAR STATE OF HAWAII
e DEPARTMENT OF HEALTH
COUR T RO.BOX 3378
puUBLE HONOLULU, HAWAI| 96801-3378
, b RSt
- WWRD Ful
CERTIFIED MAIL — S5
RETURN RECEIPT REQUESTED o B %
DESC; ‘ B

ACCCmTa

Mr. Gilbert S. Coloma-Agaran SECRENS

. . . OFERAT .
Director of Public Works and

Environmental Management

County of Maui e
i J&ZE__,____ 21>
200 South High Street By Date

E]&%]LJ

L ik
m‘

) Retum to:,
Wailuku, Hawai™i 96793
' Return to
Dear Mr. Coloma-Agaran: : :
: S ) Ref. No. ‘
‘SUBJECT : LAHAINA WASTEWATER RECLAMATION FACILITY By: ' - . Date;

UNDERGROUND INJECTION CONTROL (UIC)
UIC PERMIT NO. UM-1357

We have completed the review of your UIC permit-renewal appllcatlon and have
determined that the conditions required for the approval to operate four (4)
injection wells at the subject facility have been satisfied. Therefore, you .
‘are hereby granted approval to operate the four 1nject10n wells under the
terms and conditions of the enclosed permit.

Your facility and injection wells have retained the follow1ng 1dent1f1catlon
numbers:

UIC Permit No. UM-1357
Facility ID No. 6-5641.01
Wells No. 1 through 4

Please refer to the uIcC permit number in all future correspondence w1th this
'offlce ' '

Failure to comply with the terms and conditions of the permit will comstitute
a violation of the permit. Any person who violates the permit's terms and-
conditions or any provision of Hawai i Administrative Rules, Title 11,

Chapter 23, Underground Injection Control, as amended, shall be subject to the
penalties provided in Section 340E-8, Hawai~i Revised Statutes, as amended.

US EPA ARCHIVE DOCUMENT

Exhibit P-1


http:6-5641.01

US EPA ARCHIVE DOCUMENT

Mr. Gilbert S. Coloma-Agaran
‘March 12, 2004
Page 2

A guidelines document for an injection well status report has been enclosed
for your reference. The guidelines document shall be used. as .referenced.in
the UIC permit under “Part I B.-MonitoringuandwRepgrtinngonditions 1. (g).”

Please review and pay special attention to Part I B. "Monitoring- and Reporting
Conditions." Under this section, yourare responsible for -momitoring, record
keeping, and reporting.conditions.. Noncompliance with this section will:
result in a violation of the UIC permit. Please contact us if you have any
questions . pursuant to this section.

If you have any questions regarding your permit, or the UIC Program, please
contact Norris Uehara of the Safe Drinking Water Branch (SDWB) at 586-4258
(Honolulu) or call from Maui the direct toll free number 984-2400, ext. 64258.

Sincerély,
THOMAS E. ARIZUMI, .Evw~CHIEF

Environmental Management Division
NU:nbp

Enclosures: UIC Permit
UIC Injection Well Status Report Guidelines (10/99)

c: 1. Gordon Muraoka, SDWB Sanitarian, Maui {(w/o encls.)
2. Shannon FitzGerald
Ground Water Office (WTR-9)
U.S. EPA, Region 9
75 Hawthorne Street
San Francisco, CA 94105 (w/o encls.)



STATE OF HAWAI |
»DEPARTMENT OF HEALTH

WASTEWATER RECLAMATION FACILITY

Operated By
Department of Public Works
and Environmental Management
County of Maui

-
E UNDERGROUND INJECTION CONTROL (UIC)
3 | PERMIT NO. UM-1357

se O
=]  FACILITY IDENTIFICATION NO. 6-5641.01
3 for

o '

o LAHAINA

.

_

n )

Ll

7)

-



http:6-5641.01

-
<
L
=
-
O
o
(@
L
>
—
I
o
o
<
<
o
L
2
=

PERMIT NO. UM-1357

TABLE OF CONTENTS

Facility and Location

Part I A. Operating
1. Injectant

2. 1Injection

Part I B. Monitoring
1. Injectant
2. - Accurate,

3. Reporting

Conditions .
Characteristics:

Limitations and Prohibitions

and Reporting Conditions
and Injection Well Monitoring . . . . . . . . . o . . .
Current, and Representative Information .. . . . . .. . .

of Noncompliance of Injectant Concentrations. .

4. Additional Monitoring and Reporting’' . . . . . . . . . . . . . . .

5. Records Retention . . . . . . . . . . . . . .. ...

6. Anticipated Changes

7. Advance Notification of :Change in Operator, Ownership, Control,
" or Facility Name . . . . . . & . . . « o w v S o000,

8. Twenty-Four Hour Reporting . . . . . . . . : . . . .

9. Definitions . . . . . . .. . .

Part II A. Management Conditions . . . . . . . + « « « o v o . oW ..

1. Change in Discharge .

2. Signatory Statement . . . . . . . . . . .

3. Availability of Reports.. . . . . . .

4. Proper Operation and ‘Maintenances: .. . . . . .

5. Permit-Reappdication:.

6. Dermit EXtension . . . . . o v e e e

7. Injection Well Abandonment . . . . . . e e e e

11
11
11

11

12
12

13

14
14

14
14
14
15
15

15



. . | PERMIT NO. UM-1357

Part II.B. General Conditions . . . . . . . . v v « v+ . . . T £
1. Operating Conditions . . . . . v v v v v v e 16
2. Permit ISSUANCE . . .+ v v o e e e e e e e e e e 1T
3. Permit Modification . . . . . . . . . . . . . . . . o .o LT
4. New Rules and Regulations e e e e e e .. e e e e 18-
5. Duty to Mitigate . . . . .'. C e e e e e e e e 18
6. P;operty Righfs e e e e e e e e e e e e e e e s s e, iB
7. Right of Entry . . . . . . . .. . . . . . . . .o oL 0. ... 18]
é._ Need to Halt or Reduce an Activity Not a Defense . . . . . . .A. . 18

9. Penalties . . . . . . . L o s 19

10. Severability . . . . . . . . . . . . v 4 e v e e e e e e ... 19

Part III A. Other Conditions . . . . . . . . . . . . . . . . . . . ... 20

1. Modifications to Monitoring and Reporting . . . . . . . . . . . . . 20

7List'of Tables .
Table 1« « « ¢ 4 i oL 283
Table 2 21
Table 3 e 2
Table 4 T T T X

Table 5 D~
Monitoring and Reporting Schedule . . e - . e« .+« < . . .. .... bnttachment

Injeétion Well Location Plan . . . . . . . . . . . . . . . . . . . . Attachment

US EPA ARCHIVE DOCUMENT




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

PERMIT NO. UM-1357
Issued March 29, 2004
"Page 1 of 24

AUTHORIZATION TO OPERATE UNDER -THE
UNDERGROUND INJECTION CONTROL PROGRAM

In compliance with the provisions of the Safe Drinking Water Act, Chapter
340E, Hawai~i Revised Statutes (HRS), as amended, and Hawai~i Administrative Rules,
Title 11, Chapter 23, Underground Injection Control, as amended;

LAHAINA WASTEWATER RECLAMATION FACILITY
Operated by
Department of Public Works and Environmental Management -
' County of Maui

is authorized to operate a Class V,.Subclass AB, injection well system consisting
of four (4) injection wells as described in Table No. 1, pages 2 an§'3;

to dispose of secondary treated domesﬁic wastewatefveffluent;

located at 3300 HonoaPi“ilani Highway, Honokowai, Lahaina, Maui;

at Tax Key Number: 2 Division 4-4-02:029

at coordinates: Latitude 20° 56' 55" N and Longitude 156° 41' 25" W?

under Facility Identification Number: 6-5641.01

in accordance with monitoring conditions, and other terms and conditions set forth
in Parts I, II, and III hereof.

This permit becomes effective upon issuance.

This permit and the authorization to operate the . four (4) injection wells will
expire at midnight, March 28, 2009.

Issued on the 29th day of March 2004.

%»W// W

(For) D1rector of H



http:6-5641.01

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

TABLE NO. 1

PERMIT NO. UM-1357
Issued March 29, 2004
Page 2 of 24

Injection Well No. 1 2
Latitude: 20° 56' 55" N 20° 56' 55" N
Longitude: 156° 41' 25" W | 156° 41' 25" W~
Elevations:
Ground Surface 30 Feet 30 Feet
Bottom of Well -170 Feet -150 Feet
Total Depth of Well
Below Ground Surface 200 Feet 180 Feet
Well Cellar: ’
Lateral Dimensions --- -—-
Depth - —_——
Material -——- -
Solid Casing: .
~ Diameter 20 Inches 20 Inches
 Stick Up 3 Feet 3 Feet
Total Length 88 Feet 88 Feet
Material Steel Steel
Perforated Casing:
Diameter - 14 inches --- I
Perforation Slotted -——
Stick Up --- -
Total Length 115 Feet -
Material Steel ---
Open Hole:
Diameter - 20 Inches
Total Length - 95 Feet
Annular Backfill:
Capping Concrete Concrete
Solid Casing Cement Cement
Separation Unknown Unknown-
Perforated Casing --- ---
Open Hole ' None None




PERMIT NO. UM-1357

' A » Issued March 29, 2000
y , Page 3 .of 24 _ -

TABLE NO. 1

(Continued)
Injection Well No. 3 4-
Latitude: 20° 56' 55" N 20° 56' 55" N
Longitude: 156° 41' 25" W | 156° 41! 25" W
Elevations:
Ground Surface 25 Feet 26 Feet
h Bottom of Well -200 Feet -229 Feet
z ' Total Depth of Well
Below Ground Surface 225 Feet 255 Feet
Well Cellar:
z Lateral Dimensions --- -———
Depth - .-
: Material - S
u Solid Casing: :
o Diameter 20 Inches 20 Inches
Stick Up 3 Feet 3 Feet
a Total Length 108 Feet 108 Feet
Material Steel Steel
ll‘ rerforated Casing:

: Diameter --- 14 Inches
> Perforation - Slotted.
=i Stick Up --- ---
: Total Length - 150 Feet

Material - --- Steel
;J Open Hole: .
“ Diameter 18 Inches -
< Total Length 120 Feet -——

Annular Backfill: A

{ Capping Concrete Concrete

Solid Casing Cement Cement
n Separation ‘ Unknown Unknown
ll‘ Perforated Casing --- ---

Open Hole None None




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

A.

PART I :

PERMIT NO. UM-1357 .
Issued March 29, 2004
Page 4 of 24

OPERATING CONDITIONS:

1. Injectant Characteristics

Injectant in this permit is limited to secondary treated domestic
wastewater effluent, as described in Section 11-62-26 of Title .11,
Chapter 62, "Wastewater Systems," from Lahaina Wastewater Reclamatioh
Facility.

(a)

(b)

(c)

(d)

Injection Limitations and Prohibitions

Injectant in this permit is exclusively limited to the injectant
described in Part I A.1l. above; furthermore, any injectant not
described in Part I A.1. is explicitly prohibited unless the
injectant characteristics of this permit are revised accordingly.

No discharge of hazardous wastes as defined by Title 40, Code of

Federal Regulations (CFR), Part 261.

Injection Pressure:

GraVity flow of the injectant from Lahaina Wastewater Reclamation
Facility into the injection wells.

Disposal Quantity and Rate:

The design average flow of 9,000,000 gallons per day (gpd) for
every calendar week shall not be exceeded.

The design maximum disposal quantity of 19,800,000'ga110ns ?er
day (gpd) for every day shall not be exceeded.



US EPA ARCHIVE DOCUMENT

(e)

PART I

PERMIT NO. UM-1357
Issued March 29, 2004
Page 5 of 24

Concentrations of the Injectant

Chemical and physical analyses are required as:- deétailed in
Part I B. 1. (c) of this permit to determine the chemical
concentration levels and/or the physical nature of. .the.injectant.
Furthermore, chemical and physical analyses include analyses that
are used to determine compliance to secondary treatment as
described in Section 11-62-26 of Title 11, Chapter 62,
"Wastewater Systems." Chemical analyses in Part I B. 1. (c) may
include analyses that are capable of analyzing the injectant for
the characteristics of a hazardous waste, for volatile organic
compounds, or for dissolved nutrients associated with the
processes of eutrophication. ' '

For the purposes of this section, the arithmetic average of the
results of the analyses of composite samples shall be based upon -
one or more analyses made within a 30 consecutive calendar day
period. The arithmetic average shall be the sum of the results
of all analyses divided by the number of analyses made during the
30 consecutive calendar day period.

Biochemical Oxygen Demand (BODg) shall not exceed 30 milligrams
per liter based on the arithmetic average of the results of the
analyses of composite samples. In no case shall any grab sample
exceed 60 milligrams per liter of BODs. ‘

Suspended Solids shall not exceed 30 milligrams per liter based
on the arithmetic average of the results of the analyses of
composite samples. In no case shall any grab sample exceed 60
milligrams per liter of suspended solids.

Residual chlorine for any grab sample shall not be less than 0,1

‘milligrams per liter.

Certain chemical and/or physical parameters may be specified in
this permit with an Action Level, a Regulatory Level, or both.
Regulatory Levels shall not be exceeded. Chemical and/or
physical parameters with.or-without- specified-Action Levels or
Regulatory Levels may be subject-to revised concentration levels
pursuant to changing concerns related to public or environmental
health, safety, or relevant laws: and regulations.

An: Action Level category is referenced in Table No. 2. The
exceeding of an Action Level shall trigger the activity described
in Part I B. 1. (e). ’


http:c.oncentrati.on
http:secti.on
http:eutr.ophicati.on

US EPA ARCHIVE DOCUMENT

B.

PART I
PERMIT NO. UM-1357
Issued March 29, 2004
Page 6 of 24

MONITORING AND REPORTING CONDITIONS:

1. Injectant and Injection Well Monitoring

(a)

(b)

{c)

Injectant samples, measurements, and analyses taken or conducted
as required by this permit shall be valid and representative of
the volume and nature of the injectant. Pursuant to the
monitoring and reporting conditions of this permit, detailed
records of the operation of the injection wells shall be kept by
the permittee. When applicable, records shall include at a
minimum the following information:

(1) Type of injectant.
(2) Quantity of injectant.
(3) The method of injection.

(4) Injection pressure.

(5) The rate of injection.

(6) The operational status of the injection well.

(7) The exact date and time of the measurement or sampling.
(8) The. person(s) who performed the measurement or sampling.
(9) The dates the analyses were performed.

(10) The person(s) who performed the -analyses.

(11) The analytical techniques or methods used.

(12) The results of all required analyses and permit limits.
(13) Chain of Custody. '

A daily record of the iﬁjectant,quantity (gpd) being discharged

- into each injection well shall be kept. Injectant quantity

recordings shall be continuously  made through a direct
measurement of the wastestream. '

Representative composite- and grab samples (four types) .as
specified on Table Nos. 2, 3, 4, and 5 -of the injectant shall be
collected from a collection point to be established by the
permittee and approved by the Director. The permittee shall
collect and analyze the samples and report the analytical results
according to the conditions and the Monitoring and Reporting
Schedule of this permit. The collection and analysis of the
samples shall be conducted by a laboratory acceptable to the
Director. If the laboratory is unable to perform the sample
collection, the Director may allow the permittee to collect the
sample under the direction of the laboratory.

All samples shall be collected, transported, preserved, stored,
documented, analyzed, and reported in accordance with EPA or EPA
equivalent methods or standards, and all such activities shall be
performed properly and satisfactorily in order to produce valid
samples and analytical results. The falsification, fabrication,
tampering, or improper handling and management of the samples,
chain-of-custody form, or analytical results shall be a violation
of this permit.



US EPA ARCHIVE DOCUMENT

PART I

PERMIT NO. UM-1357
Issued March 29, 2004
Page 7 of 24

Methods:of analysis shall be-as stated herein or approved by the
Director. The frequency of sample collection and the type of
analyses  dare as described:

Type I Sample:

(1)

(2)

(3)

(4)

(5)

Type I samples, involving both composite and grab, shall be
collected and- analyzed at least once every month. A
monitoring and reporting schedule is attached that outlines
the schedule of analyses and reportings.

Type I samples shall be analyzed for the test parameters
listed in Table No. 2.

Type I grab sampleé shall be collected within the time
period of composite sample collection and between the hours
of 9 a.m. and-3 p.m. : ‘

Type ‘I composite sample procedures shall be established by _'
the permittee  and approved by the Director.

The analytical results (Type TI) shall be submitted to the
Department and a copy shall be kept on file at the
facility. Analytical results are due within 60 days from
the sampling date. - If applicable, for a reporting schedule
that indicates a group-of-months submittal of analytical
results, the analytical results from the indicated group of
months are due within 60 days from the last sampling date
of the group. -

" Type II Sample:

(1)

(2)

(3)

(4)

()

Type II samples, involving both composite and grab, shall
be collected and analyzed at least. once every six (6)
‘months in conjunction with Type I samples. A monitoring
and reporting schedule is attached that outlines the
schedule of analyses and reportings. '

Type II samples--shall be-analyzed for the.test parameters
listed in Table No. 3.

Type II grab samples shall be collected with Type I samples
between-the hours+of 9 a:m. and”3 p.m.

Type II composite sample procedures shall be established by
the permittee and approved by the Director.

The analytical results (Type II) shall be submitted to the
Department and a copy shall be kept on file at the
facility. Analytical results are due within 60 days from
the sampling date.



PART I _

PERMIT NO, UM-1357
Issued March 29, 2004
Page 8 of 24 -

Type III Sample:

(1)

(3)

(4)

Type III samples, grab, shall be collected and analyzed at
least once every 12 months in conjunction w1th Type I and
Type II samples. A monitoring and reportlng schedule is
attached that outlines the schedule of analyses and
reportings.

Type III samples shall be analyzed for Ignitability,
Corrosivity, Reactivity, and  Method 1311:  Toxicity
Characteristic Leaching Procedure (TCLP) as described in 40
CFR, Part 261, Appendix II. Reference is hereby made to
Table No. 4 which lists the test parameters for which the
-analysis shall be conducted under Method 1311. Regulatory
levels of the chemical parameters are listed for reference.

Type III samples shall be collected between the hours of
9 a.m. and 3 p.m. :

The analytical results (Type III) shall be submitted to the
Department and a copy shall be kept on file at the
facility. Analytlcal results are due within 60 days from
the sampllng date.

+

Type IV Sample:

US EPA ARCHIVE DOCUMENT

(1)

(2)

(3)

Type IV samples, grab, shall be collected and analyzed -at
least once every 12 months in conjunction with Type I, II
and IIT samples. A monitoring and reporting schedule is
attached that outlines the schedule of analyses and
reportings. : '

Type IV samples shall be analyzed for volatile organic
compounds as described in 40 CFR, Part 136, Appendix A,
Method 624. Reference is hereby made to Table No. 5 which

lists the test parameters and the analytical methods.

Type IV samples shall be collected between the hours of
9 a.m. and 3 p.m.

The analytical results ({(Type IV) shall be submitted to the
Department and a copy shall be kept on file at the
facility. BAnalytical results are due within 60 days from
the sampling date. ‘



PART I

‘; - . . PERMIT NO. UM-1357
\ 4 = , : Issued March 29, 2004

Page 9 of 24

(d) The-collection of Type III and Type IV samples shall be witnessed

' -by departmental personnel unless~a waiver to this condition is
granted by the Director. The permittee shall notify the
Department at least seven (7) days prior to the date of sample
collection for this phase of analysis. Any Type III and Type IV
samples that are collected without the acknowledgement and _
inspection by departmental personnel, unless waived by the -
Director, will not serve to comply with the monitoring and
reporting conditions of this permit. '

(e) As this condition may be applicable to this permit, whether
" specified now or specified later under a revision to this permit,
‘every exceeding of an Action Level or Regulatory - Level
concentration shall prompt an immediate (within five days from .
the time of knowledge of the initial analytical results)
resampling for and reanalysis of the particular exceeding test.
parameter. If a Risk-Based Corrective Action or an Oily
Wastewater-related action level is exceeded, the reanalysis shall
be conducted by using the same method. If a TCLP-related action

" level is exceeded, the reanalysis shall be conducted by using
Method 1311: TCLP as described in 40 CFR, Part 261, Appendix II.
If a TCLP regulatory level is exceeded, the reanalysis shall be

conducted by using the same method.

The permittee shall immediately notify the Department of every
exceeding of an Action Level or Regulatory Level concentration
and shall submit the original and follow-up analytical results.
The Department may impose additional conditions on resampling and
reanalysis. :

" (f) A periodic recorded inspection of the injection well system at
least once every week shall be conducted by the permittee. The
inspection shall - include the recordation of the operational
status of the injection well system to detect any deterioration
of the.injection well system and associated operations that might
lead to an injection well failure, and provide the opportunity to
correct any occurrence of prohibited . discharge activity. The
person conducting the periodic inspection shall be knowledgeable
of what is unlawful disposal of chemical. compounds, petroleum
products and other hazardous substances into the injection well.
If such activities are encountered, the permittee -shall take
immediate action to alleviate, correct, clean up, and record such
disposal incidents- The: - recorded - inspeetion- including any
disposal incidents shall be kept at the facility and be made
available for inspection by departmental personnel.

US EPA ARCHIVE DOCUMENT




US EPA ARCHIVE DOCUMENT

(g)

(h)

PART I

PERMIT NO. UM-1357
Issued March 29, 2004
_Page 10 of 24

A periodic status report shall be completed at least once every
6 months regarding the condition and performance of the injection
well system. The status report shall be made by a professional
consultant, engineer, or geologist proficient in injection well
performance. The status report shall document the condition and
performance of the injection well system in accordance with the

Department's guidelines for an injection well status report.
Field inspections and observations for the status report shall be
performed at least during the 1last month of the 6-month
monitoring period. A monitoring and reporting schedule is
attached that' designates the last months of the monitoring
periods. The status report shall be submitted to the Department
for review within 45 days after the end of the designated

monitoring period.

Under applicable conditions, the Director shall have the right to
order and direct the permittee to collect and analyze special or
unscheduled samples of the injectant or substance in the
injection well, or to perform injection well performance or
mechanical integrity asséssments. Applicable conditions consist
of, but are not limited to, accidental discharges, 'malicious
discharges, and undefined discharges into the injection well, as
well as indications that the injection well may be under
performance or mechanical integrity deterioration. The permittee
is required to maintain records of the sample collection,
analysis, and assessment in conformance with Part I B. 1. (a) of
this permit. '



-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

PART I

PERMIT NO. UM-1357
Issued March 29, 2004
Page 11 of 24

Accurate, Current, and Representative Information

The submission of records, analytical results, recorded inspections,
status reports, and any other reportings as specified and required: by
this permit shall be truthful, accurate, current, and representative of
the activity being monitored within the . specified time frame for
monitoring. The submission of false, inaccurate, noncurrent, and/or
unrepresentative records, results, inspections, reports, and any other
required information, or the nonsubmission of the required materials,
is a violation of this permit.

Reporting of Noncompliance of Injectant Concentrations

The permittee shall notify the Department of any exceedings of or
noncompliance with the concentrations or limitations specified in
Part I A. 2. Injection Limitations, as determined by the monitoring and
analyses specified in this permit. The notification shall consist of
a report that shall include the analytical results and an explanation
for the exceeding or noncompliance. The report shall be submitted to
the Department within fifteen (15) days of knowledge of the exceeding
or noncompliance.

Additional Monitoring and Reporting

S

If the operation of the injection wells 1is additionally regulated by

other pollution control programs, e.g., National Pollutant Discharge

Elimination System (NPDES), the adherence to those monitoring and
reporting conditions shall not be circumvented by the terms and
conditions of this permit.

Records Retehtion

All records and information resulting from the monitoring activities

required by this permit including all records of analyses performed,

and the calibration and wmaintenance of applicable facility
instrumentation, shall be retained on site for a minimum of three (3)

years from the date of procurement and shall be made available for
inspection by departmental personnel. This period may be extended by
the request of the Director at any time.

Anticipated Changes

The permittee shall give notice a minimum of 60 days in advance to the
Department of any planned changes in the facility or faeility's
activity which may significantly change any operating characteristics:
or specifications of the injection wells; or which may result in
noncompliance with the permit conditions. Advance notice shall be of

' sufficient time to allow for the Department's evaluation of planned

changes and revision, if necessary, of any term or condition of this
permit. Changes, modifications, revisions or construction on the
operating characteristics or specifications of the injection wells
shall not be implemented unless approved by the Director.



US EPA ARCHIVE DOCUMENT

PART I

PERMIT NO. UM-1357
Isgsued March 29, 2004
Page 12 of 24

Advance Notification of Change in Operator, Ownership, Control,
or Facility Name ’ '

In the event of a pending change in operator (permittee), ownership,
control, or facility name of the injection wells, the permittee shall
report the pending change to the Department in writing at least 90 days
prior to the closing. Until such time that this permit is revoked
and/or reissued, the permittee of record shall be responsible for the
injection wells and injection well operations, and for any damages
resulting from the injection wells and operations. )

The permittee of record shall notify the pending operator and/or owner
in adequate time in order for the pending operator/owner to apply to
the Department, using a change-of-operator application, to obtain this
permit in coordination with closing. Upon satisfactory completion of
the change-of-operator application, this permit may be reissued to the
new operator of the injection well facility.

Twenty-Four Hour Reporting
Under any of the following conditions, an oral report is required

within 24 hours from the time the permittee becomes aware of the
circumstances:

(a) Monitoring, or other information, which indicates that the
‘injection activity is causing or could cause an endangerment to
a USDW;

(b) Malfunction of the injection system which causes or could cause

fluid migration into, out of, or between geologic formations via
the well bore;

{c) overflow of the injection well;

(d) Discharge ‘into the injection well of prohibited chemical

compounds, hazardous wastes, or unauthorized substances;

(e) Impairment of the injection well including and not limited to a
collapsed well casing or well bore, well bore obstruction, lost
well, or damage to the well resulting in a loss of use; or

(£) Unsafe working or public conditions resulting from the operation
of the injection well. '

A written»report shall also be submitted within five (5) days of the
time the permittee becomes aware of the circumstances. The written

‘report shall contain a description of the incident and its cause,

including exact dates and times, and if the incident has not been
mitigated, the anticipated length of time that it is expected to
continue; also, planned or accomplished measures to reduce, eliminate
and prevent the reoccurrence of the incident.



US EPA ARCHIVE DOCUMENT

PART I

PERMIT NO. UM-~1357
Issued March 29, 2004
Page 13 of 24

Oral reports-during the weekday hours-of 7:45 a:.m. to -4:30 p.m. shall
be made to the Safe Drinking Water Branch at (808)586-4258 (Honolulu)
or call from Maui the direct toll free number 984-2400, ext. 64258.
For on-island oral reports, the Safe Drinking Water Branch's district
sanitarian may be notified -at (808) 984-8234. For evenings, weekends
and holidays, all calls shall be made to (808)247 2191 (Honolulu) . The
Director may waive the written report and/or the 5- day reporting time
limit on a case-by-case basis if the oral report proves satisfactory in
meeting the reporting requirements of the written report.-

A record shall be kept by the permittee of all incidencesisubject to:
oral reporting under this section. ‘Record keeping-Shall_minimally
include the nature and cause of the incident, date, time, duration,
name of reporting person, and mitigative action. o

Definitions
(a) The "Department" means the Department of - Health, State of

Hawai“i.
(b) The "Director" means the Director of Health or a- duly authorized

representative.

(c) "Facility or activity" means any UIC "injection well" -or any
other facility or activity that is subject to regulatlon under
the UIC Program

(d) - "Fluid" means any material or. substance which flows or  moves
whether in a semisolid, liquid, sludge, gas or any other form or
state. ' o

(e) '"Injection Pressure" means the head increase in the well bore

with respect to static groundwater level.

(£) "Injection Well® means a well into which subsurface disposal of
fluid or flUldS occurs or is intended to occur by means of
injection.

(g) "USDW" means "underground source of drinking-water" as deflned in

Chapter 11-23.

(h) "Well" means a‘bored, drilled or driven shaft, or a dug hole,
whose depth is greatér than its widest surface dimension.



. . PART II o
. : ) PERMIT NO. UM-1357
Issued March 29, 2004

Page 14 of 24

A. MANAGEMENT CONDITIONS:
1. Change in Discharge

All operation of wells authorized herein shall be consistent with the
terms and conditions of this permit. The operation of any well
identified in this permit at volumes or concentrations in excess of
that authorized shall constitute a violation of the permit conditions.
Any anticipated facility changes including expansions, production
increases, or process modifications which would result in new,
different, or increased discharges of injectant shall be'repofted by
submission of a UIC application. If such changes are not expected to
violate the injection limitations specified in this permit, such
changes may be submitted to the Department in writing instead of a uIC
application, whereby the Department will determine if a UIC application
would be necessary. Following the written submission of anticipated
changes or the submission of a UIC application, this permit may be
revoked or modified to specify and limit any injectant not previously
authorized by this permit.

2. Signatory Statement

All reports or information submitted to the Department pursuant to this
permit shall be signed by the permittee.

3. Availlability of Reports

All reports prepared in accordance with the conditions of this permit
shall be available for public inspection, .with the approval of the

Director, at appropriate offices of the Department. Permit
applications, permits, and well operation data shall not be considered
confidential.

4. Proper Operation and Maintenance

The permittee shall at all times properly operate and maintain all
systems of treatment and control, and related appurtenances, which are
installed or used by the permittee to operate the injection wells and
to. achieve compliance with the conditions of this permit. Proper
operation and maintenance include and are mnot limited to sound
engineering principles and practices, effective performance, adequate
funding, adequate operator staffing and training, adequate laboratory
and process controls, and appropriate quality assurance procedures.
Furthermore, effective performance means and is not limited to no
contamination of a USDW, no unintended subsurface fluid migration, no
injection well overflow, no prohibited discharges, no loss or excessive
sedimentation of the injection well, and no creation of unsafe working
or public conditions.

US EPA ARCHIVE DOCUMENT




US EPA ARCHIVE DOCUMENT

PART II

PERMIT NO. UM-1357
Issued March 29, 2004
Pagebls of 24 i

Permit Reapplication
If the permittee desires to continue an activity regulated by this

permit after the expiration date of this permit, reapplication shall be
made on appropriate application forms then in use. This reapplication

 shall be made not later than 180 days before this permlt explres in
" order to facilitate processing of the renewal : »

Permit Extension

The Director may grant an administrative extension. to this permit to
authorize the continued operation of the injection wells beyond the
permit's expiration date. The administrative extension will at a
minimum describe the duration of the administrative extension. and the
conditions under which the administrative extension is granted.

Injection-Well Abandonment:-

Every injection well that is not performing its intended purpose or is
determined to be a threat to the groundwater resource shall be
abandoned when ordered by the Director.

The permittee who wishes or is ordered to abandon an injection well
shall submit an application containing the details of the proposed
abandonment at least 60 days before the anticipated start of
backfilling work. The Department will review the application and may
specify that the injection well be backfilled in a manner which would
not allow the infiltration or movement of fluid into, out of, or
throughout the well bore. The Department will specify abandonment .
procedures and provide information for the permittee to complete the
Abandonment of Injection Well ‘Summary Report upon completion of
backfilling. Abandonment procedures shall also comply with any other’
applicable regulations including those of the Department of Land and
Natural Resources. : ’



US EPA ARCHIVE DOCUMENT

B.

PART II

PERMIT NO. UM-1357
Issued March 29, 2004 _
Page 16 of 24

GENERAL CONDITIONS

1. Operating Conditions

(a)

(b)

(c)

(d)

(e)

No injection well shall be operated, kept, or otherwise utilized
without an active UIC permit issued by the Department.

No person shall construct, operate, maintain, convert, backfill,
seal, abandon or conduct any other injection activity in a manner
which allows the movement of fluid containing a contaminant into
underground sources of drinking water, if the presence of that
contaminant may cause a violation of any primary drinking water
rule or may otherwise adversely affect the health of one or more
persons. '

The injection wells shall be operated in such a manner that they
do not violate any of Hawai~i Administrative Rules, Title 11,
regulating various aspects of water quality and pollutlon, and
Chapter 342, HRS. The rules include:

(1) Chapter 11-20, Potable Water Systems.
(2) Chapter 11-55, Water Pollution Control. -
(3) Chapter 11-62, Wastewater Systems.

If at any time the Department learns that an injection well may
cause a violation of primary drinking water rules, the Director
shall order the permittee to take such actions as may be
necessary to prevent the violation, including, where required,
cessation of operation of the injection well.

Notw1thstand1ng any other condition of this section, the Director
will issue an order to immediately cease and desist 1nject10n
upon receipt of factual information that the injectant has caused
or is 1likely to cause imminent and substantial danger to the
health of a person or persons due to contamination of a drinking
water source. '



US EPA ARCHIVE DOCUMENT

PART II

PERMIT NO. UM-1357
Issued March 29, 2004
Page 17 of 24

Permit Issuance

A copy of this permit shall be retained-by.the permittee and shall be
made available for inspection by departmental personneil. '

This UIC permit shall not be transferable from the permittee to any
other person. ' , '

This UIC permit shall be subject to revocation, suspension or revision
by the Director if, after notice and opportunity for a contested
hearing, it is determined that: ‘ ‘

(a) There is a violation of any term or condition of the UIC.permit;
or :
(b) The UIC permit was obtained by misrepresentation, or failure to

fully disclose=:all relevant-facts; ox.-

(c) The UIC permit was willfully defaced, altered, ”fofged or
falsified; or : ' -

(d) There exists a legal, environmental, or public health condition
that requires either a temporary or permanent reduction or
elimination of the permitted injection; or

(e) There is a failure to comply with Chapter 11-23 or any other
applicable rules or laws: '

All permit conditions will remain in effect despite the filing of a
request by the permittee for a permit revocation and reissuance, or
termination, or a mnotification of planned changes or anticipated
noncompliance. '

Permit Modification

Any modification, alteration, or change to this permit shall be made
only by written supplement or reissuance of the permit by the

‘Department.



US EPA ARCHIVE DOCUMENT

PART IT
PERMIT NO. UM-1357
Issued March 29, 2004
Page 18 of 24

New Rules and Regulatiohs

The occurrence of new rules and regulations affecting underground

.injection, typically occurring as amendments to existing rules and

regulations, may require that limitations or conditions within the
permit be revised accordingly. Revisions to the permit, depending on
the nature of the revision, may occur as a written supplement or an
administrative reissuance of the permit, or it may réquire(that the
permit be reopened, <via an application, before reéissuance is
accomplished. ’ '

Existing limitations and conditions within the permit shall not be
grounds for superseding new rules and regulations that would otherwise
warrant a revision of the permit. The responsibility for knowing about
and understanding new, as well as existing, rules and regulations that
affect the permit is upon the permittee.

Duty to Mitigate
The permittee shall take all reasonable steps to minimize or correct
any adverse impact on the environment resulting from noncompliance with

this permit.

Property Rights

' The issuance of this permit does not convey any property rights in

either real or personal property, or any exclusive privileges, nor does
it authorize any injury to private property or any invasion of personal
rights, nor any infringement of Federal, State or 1local laws or
regulations. .

Right of Entry

Departmental personnel shall have the right to enter premises on which
any injection 'well system is 1located; to inspect any equipment,
operation, or sampling of any injection well system; to take effluent
or injectant samples from any injection well system; and to have access
to and copy any record required to be kept pursuant to this permit.

Need to Halt or Reduce an Activity Not a Defense

It shall not be a defense for a permittee to claim in an enforcement
action that it would have been necessary to halt or reduce the
permitted activity in order to maintain compliance with the conditions
of this permit.



US EPA ARCHIVE DOCUMENT

10.

. : PART II
' PERMIT NO. UM-1357
Issued March 29, 2004
Page 19 of 24

Penalties

It shall be a violation of Chapter 11-23 for any person, owner or
operator of an injection well to construct, operate, maintain or
abandon that injection well unless authorized in writing by the
Director. It shall also be a violation of Chapter 11-23 for any
permittee to fail to comply with the terms and conditions of this
permit including those relating to imnspection, monitoring, vrecord
keeping, and reporting. Compliance with a corrective order shall not
excuse the basic violation. Any person who violates any provision of
Chapter 11-23 or the terms and conditions of this permit shall be
subject to the penalties provided in section 340E-8, HRS or section
11-23-22, HAR. ’ ‘ S

Severability

The conditions of this permit are severable; if any condition of this

permit or the application of any condition of this permit to any
circumstance is held invalid, the application of such condition to
other circumstances and the remainder of this permit shall not be
affected thereby.



PART III
PERMIT NO. UM-1357
: v Issued March 29, 2004

Page 20 of 24

A. OTHER CONDITIONS:.
1. Modifications to Monitoring and Reporting

This permit herein acknowledges that  environmental and facility
operating conditions affecting the monitoring and reporting conditions
of this permit could warrant the Department's reevaluation of permit
conditions in order to address changing concerns and to establish
relevant analyses. Modifications to the monitoring and reporting
.conditions, resulting from reevaluations, shall be approved by the
Director before implementation. '

US EPA ARCHIVE DOCUMENT




PERMIT NO. UM-1357

| . » Issued March 29, 2004
. Page 21 of 24

TABLE NO:" 2

TEST PARAMETERS FOR TYPE I SAMPLE

Parameter ' Requlatory Level (mg/l) EPA Method  Sample Type
Bchhemical Oxygen Demand (BODg) © 30 405 Composite
Field. pH : ' 150 Grab
Total Residual Chlorine 0.1 minimum 330 Grab
Total Suspended Solids 30 160 Composite

Turbidity 180 . Composite

US EPA ARCHIVE DOCUMENT




US EPA ARCHIVE DOCUMENT

TABLE NO. 3

TEST PARAMETERS FOR TYPE II SAMPLE

Parameter

Ammonia (as N) .
Dissolved Oxygen .
Fecal Coliform

Field Temperature
Nitrate-Nitrite (as N)

01l and Grease
Orthophosphate. (as P)

Total Dissolved Solids
Total Kjeldahl Nitrogen (as N)
Total Phosphorous

Nitrate-Nitrite Nitrogen.

Action Level EPA Method

350
360
MPN or MF
170
* 353
413 or 1664
365
160
* ‘ 351
365

PERMIT NO. UM-1357
Issued March 29, 2004
Page 22 of 24 ’

Sample Type

Composite
Grab
Grab
Grab

Composite
Grab

Composite

Composite

Composite

Composite

©.* 10. mg/1l Total Nitrogen where Total Nitrogen equals Total Kjeldahl Nitrogen plus



PERMIT NO. UM-1357

_ . ‘ ' Issued March 29, 2004
Page 23 of 24

TABLE NO. 4

TEST PARAMETERS FOR TYPE III SAMPLE..

Parameter , Requlatory Level (mg/1) Method- Sample Type
, As described in
40 CFR (1998} :

Ignitability ‘ ' Part 261.21 Grab

Corrosivity Part 261.22 Grab
Reaptivity _ ‘Part 261.23 Grab
Inorganics: " Method 1311 (TCLP), Grab
arsenic 5.0 with appropriate '
h ‘ , barium 100.0 methods of analyses
cadmium ' 1.0 contained in SW-846
z chromium 5.0 ! ,
m lead 5.0 |
mercury 0.2 |
z selenium- 1.0 N
silver 5.0 | -
: Organics: : , : 1311
u benzene ) 0.5 i
o carbon tetrachloride 0.5 |
chlordane 10.03 |
n chlorobenzene 100.0 [
chloroform 6.0 |
L o-cresol : 200.0 |
m-cresol 200.0 |
> p-cresol A 200.0 |
= 1,4-dichlorobenzene 7.5 ]
1,2-dichloroethane 0.5 I
: 1,1-dichloroethylene 0.7 |
2,4-dinitrotoluene 0.13 [
u heptachlor 0.008 [
“ hexachlorobenzene 0.13 |
" hexachloro-1, 3-butadiene 0.5 |
q hexachloroethane 3.0 |
methyl ethyl ketone 200.0 |
¢ nitrobenzene 2.0 |
pentachlorophenol 100.0 |
n pyridine 5.0 |
m tetrachloroethylene 0.7 |
trichloroethylene 0.5 |
m 2,4,5-trichlorophenol 400.0 |
2,4,6-trichlorophenol 2.0 |
: vinyl chloride 0.2 |
endrin 0.02 |
lindane ‘ 0.4 |
methoxychlor 10.0 |
toxaphene 0.5 |
2,4-D 10.0- |
2,4,5-TP (silvex) 1.0 !



‘ ‘ PERMIT NO. UM-1357
‘ ' Issued March 29, 2004
Page 24 of 24 _

TABLE NO. 5

TEST PARAMETERS FOR TYPE IV SAMPLE

. ‘ , Sample
Parameter Method Action Level (mg/1) Type

Volatile Organics 524/624/8240/8260 Grab
Acetone ‘ :
‘Benzene |
Bromodichloromethane |
Bromoform - ’ |
Bromomethane |
Ccarbon Tetrachloride |
‘Chlorobenzene | 0.10 (a)
Chloroethane | -

2-Chloroethylvinyl ether |

Chloroform : [

Chloromethane l

Dibromochloromethane |

1,2-Dichlorobenzene |

1,3-Dichlorobenzene |
1,4-Dichlorobenzene |
1,1-Dichloroethane |
1,2-Dichloroethane v |

1,1 Dichloroethylene ]

trans-1,2-Dichloroethene |

1, 2-Dichloropropane: |

cis-1,3-Dichloropropene |

trans-1,3-Dichloropropene |

Ethyl benzene |

Methylene chloride |

1,1,2,2-Tetrachloroethane |

Tetrachloroethene |

Toluene ]

1,1, 1-Trichloroethane |

1,1,2-Trichloroethane |

Trichloroethene |

Trichlorofluoromethane |

Vinyl Chloride |

Xylene |

0.14 (a)
0.0043 (a)‘

0.145 (a)
2.1 (a)
6.0 (a).
0.70 (a)
0.002' (a)
10.0 (a)

(a) Risk-Based Corrective Action
(b) 0ily Wastewater Related

US EPA ARCHIVE DOCUMENT




; | » ___MONITORING AND REPORTING SCHEDULE

_ co : 2 |53%| e 2 | 53x —
’ : - = = |egf| DK — = = |=gg |2
. UIC PERMIT NO. ;- | E | | 52 8 g & |&g 523 E‘é
_ MONTH | = | & | & |¥Z2% | @& | moNTH F ol | & |uzy -3
QM-1357 | 04/04 | \ 04/07 | \
- 0504 | \ | 05007 | \
 PERMIT ISSUED: |[.06/04 | \ [ \ \ 0607 1 v |\ \
| : o704 |\ \ 1L 07/07 |\ A
_03/29/2004 08/04 | \ 08/07 | \
R | o904 | \ 09/07 | \
PERMIT EXPIRES: [ 10/04 | \ 10/07 | \
S {1104 | 11/07_| \
03/28/2009. 12/04 | \ \ \ \ 12/07 | \ \ \ \
| - Lowos [ \ |owos | \ L7 \
02/05 | \ 02/08 | 3|
B 03/05 | \ 03/08 4"\
\ | SCHEDULED | 04/05 | \ 1 o4 |\
R 05/05 | \ V0508 |\
' ‘ 06/05 | \ | \ o osio |\ |\ v
[i COMPLETED | 07/05 | \ L | oros \ \
" Logms |\ | 08/08 | \
T 09/05 | \ i 00/08 | \
10/05 | \ ) @ﬁ AN\ | 1008 | \
11/05 | \ W/4 11/08 | \ .
1206 1\ v v T L1208 L\ L\ | \
o6 | \ | /1 | \ | o109 |\ \
02006 | \ |/ ., 02/09 | \
03/06 | \ /] 1 0309 | 1\
04/06 | \f
05/06 | \
06/06 | \ | \ \
07/06 \ \
08/06 | \
09/06 | \
10/06 | \
11/06 | \
| ' 12/06 | \ |\ { |
. | 01/07 | \ \
| 02/07 | \
03/07 | \

% Submit original laboratory report with chain of custody form for the scheduled month's analyses within 60
days after the end of the designated monitoring period.



‘III"V . UIC INJECTION WELL STATUS REPORT GUIDELINES R
October 1999
The following guidelines have been established to provide the consulting
engineer, geologist, or qualified specialist with information for the preparation
of an injection well status report. The primary purpose of the status report is
to provide the owner, the operator, and the regulatory agency with information
tegarding the verformance of .the injection well and to prevent adverse public
health effects from an injection well failure. Every injection well of an
'inj.ection well system shall be evaluated. Field inspections and observations for
the status report shall be performed at least during the last month of a
designated monitoring period. A typical designated monitoring period is 6
months. The reporting of data in the status report is preferred using tables and
graphs. The status report must be signed by the preparer. o
1. The status report shall state the monitoring period for which the report .

applies. The monitoring period is designated in the Underground Injection

Control (UIC) permit issued to an injection well facility.

2. The status repért shall contain an evaluation of the flow versus head
buil_d—up or injection pressﬁrq for every injection well in use. The
_evaluation should also . include, whén relevant, éorrelatiops using othér
well-performance parameters that would enk{lance the evaluaﬁion of ‘weli
- performance. Other well-performance parameters include \the' ;munt of
sedimentation in a well, injectaﬁt duality, and du:at;‘.o‘n of well use.

Well-performance trends and projections should be sought.

3. The status report shall contain the current field-measured well depth of
each injection well. A table shall be used to compile and compare well

depth measurements of current and previous measurements taken.

US EPA ARCHIVE DOCUMENT

4.  The status report shall ‘contain and not be limited to a summary of
injection well cleaning events (rehabilitation), a description of the

cleaning method, and the results of the cleaning effort.

14?F2


http:report.is

3\
X
¢

}Aszl_m-’ CAT STA eu’u.sa-‘

X

PART PLANS: |
G16 l :

]

er3]

— PART PLANS: -
, Gl14
Gi5
G20

91 -

PART PLANS: PART PLANS:

It B G22
T L e E93 Es+ X

!
|
e V> 617 g;g l
|
4

7 - . —
P =" r 24 1e"y S ,
AN AR R R
XN e e
\ \ ) iy 2287} LT ST
i \ ‘ PSEE""Ty BT o scLics Li ‘ TaSK i ~
- T y T PRCCESEiNG |
AV gUnMOEAY YU TS B A LT G I SO | Az, [
X ot — ! ; :
\ N ™, ﬂ' I R _asce i~ X
. , ) ! . | o=
I i 7 N o 4 3
R A== L. roves f | b l e !
: ., o FE TR SC Pl ) i ]
. = Y4 . = LA A, £ H .
£MCLOSURE " /17 Sezenoazi ™y, NO- 3 Jory J
N i CAS 2 47 N i
‘P N ] - %7 I 4
. eagyaat ] w ! zzz?
SR CTURE R R ] . D};S :’sz‘—‘l‘: ‘:.': . f=nd 3 .
8100 | @name o e .-i'ﬂ T 3 . ,
j ‘CPE? .ﬂ'.Cs?, '...unua=:‘i—— ":‘il = . !
. R Rl Z==x
- ; o Bl i . W¢ | Ve \L\
. n ! ?
N e —— e g A B 4
A B3 2] s ol AT h
ANUCOT Y 13- (I W5 U E Y \ ;“ l % 7
n.. g : ,: \.§§=_‘;¢;
: : ==
SmSEX39°CI 1L i
61302 "
NiSIHA0.8E 3
.
; __: A — T Lot PR eatet |
J) i .
 d
| al ! '-
s - - g T ’
. P 07 CURE — HONSAPHLANL KIGH.1AY INJECTI ON WELL LOCATION PLAN

St The suony row pex LAHAINA

235% Q7_Ic€ STE G SITE GAID ST AT BV. A WITH G REVIGUS CONSTALETION, AND ARZ FOR _
A e e H e B3 O soonl STATE PRE USE. Gy, ALZER 10/ ORIGHIRL Somve I WASTEWATER RECLAMATION FACILITY

| 2TusMwiRM: Bu, A ST WEST CF
' SYSTEV REFERINCED TO TAW.GULATON.  OTHER LSES..FROCERTY LINES AT NSATH

HONC: P | MIGH:

ol sEA 4 " BRcPEInY COAvER AS Goumdures e o S -
3 £ LEEL . . .;., ‘ﬁn.‘ ORINATE! . . . . - T .. . N
\ uscazs o Nt  \Rwi A Ul Ceoronue svstew, : Located at 3300 Honoapiilani Hwy., Honokowai,
T T Brovn and Gildvroll | —EEE : Fies Lahaina, Maul | | |

" . iConsulicnts

maaren — - UIC Permit No. UM-1357

if/zw ’ : : ., Injection Well Location & Number Bl




LINDA LINGLE
GOVERNOR OF HAWAII

b,é&zwfcjfg Pﬂ%mﬂ - L

{0} THOMAS E. ARIZUMI, P.E., CHIEF

’-NU:nbp

CHIYOME L. FUKINO, M.D.
DIRECTOR OF HEALTH

TM |NN’2 PZ}A3
oF MAY! RO.BOX 3378
P%U'fé‘ o W ‘x ‘K5 HONOLULU, HAWAII 96801-3378

May 26, 2004

Mr. Gilbert S. Coloma-Agaran, Director
Department of Public Works

and Envircnmentzal Management

County of Maui

200 South High Street

Wailuku, Hawai~i 96793

ATTENTION: Mr. Scott R. Rollins

‘Dear Mr. Coloma-Agaran:

SUBJECT: APPROVAL OF YOUR MAY 7, 2004 REQUEST'ﬁylﬁﬂﬂﬁﬁk%%E%pma
‘ SCHEDULING OF TYPES III & IV SAMPLING EVENTS AT
LAHAINA WWRF
UNDERGROUND INJECTION CONTROL (UIC)
UIC PERMIT NO. UM-1357

Enclosed is the revised Monitoring & Reporting Schedule of UIC
Permit No. UM-1357 which changes the scheduling of the facility’s
Types III and IV wastewater sampling events. Replace the
original schedule with the revised schedule. The effective date
of this modification is May 31, 2004.

If you have any questions on this matter, please contact

Norris Uehara of the Safe Drinking Water Branch (SDWB) at .
586-4258 (Honolulu) or call from Maui the direct toll® fre?]number
984-2400, ext. 64258. H

g

=z
Q
=

Slncerely, : WWRD % 5

DRAFT RESP
SEE ME

! _|COMMENTS

Lot

N

[l
UL

[ ie el
NI

I

R .

Env1ronmental Management Division

v ; By
Enclosure: Revised Monitoring & Reporting Schedule f8¥®*™IM-1357

c: Gordon Muraoka, SDWB Sanitarian, Maui (w/o encl.)



MONITORING AND REPORTING SCHEDULE

- 2 | 83|, oz |5
UIC PERMIT NO. : | i il = g%g,éé‘ ClE e | %%g E}“o_‘_
o | w5 |5 |E |g3B 5| RN
CMONTH | - |+ |+ |EZa|®& | MONTH | F t Fo|EzE | Y
® UM-1357 |_o4/04 | 04/07 | \
- | 1 0504 | \ 05/07 | \
PERMITISSUED: | 06/04-| \ | \ | \ | \ [~ 06/07: | \ | V.| V[
1 0704 | \ ' \_| o707 |
_03/29/2004 08/04 | \ 08/07 | \
| | 09/04- | -\ 09/07| \
PERMIT REVISED: | 10/04 | \ 10/07 | \
11/04 | \. _ 11/07 | \
__05/31/2004 1204 | \ | \ | \ 12/07 | \ | \ A
g 01/05 | \ - \ |o1/08 | \ .
PERMIT EXPIRES: | 02/05 | \ 10208 | \
B o305 | \ 03/08 | \
03/28/2009. 04/05 | \ | 04/08 | \ |
- o _05/05 | \ 05/08 | \
06/05 | \ | v\ |\ loeo8 | v Py Ly |
E} SCHEDULED | 07/05 | \ \ | o7/08 | \
' (08/05. \ ' 08/08 \
09/05 | \ 09/08 | \
x| COMPLETED | 10/05 | \ 10/08 | \
11/05+ |\ 11/08 | \ .
1206 | v [ v | | 12/08 | \ | \ 1\
01/06 | \ \ [ 01/09 | \ “
02/06 | \ 02/09 | \
03/06 | \ 1 03/09 | \
04/06 | \
05/06 | \
.06/06 \ \ A\ \
07/06 | \ | e
Q8/06 \
_09/06 | \
10/06 |\
11/06 | \
- 12/06 | \ | \ \
. , 01/07 | \ \
02/07 | \
03/07 |

% Submit the original laboratory results and the original chain-of-custodies. When applicable,
also submit the orior months’ unsubmitted results. thus representing a group-of-months submittal.



US EPA ARCHIVE DOCUMENT

ALAN M. ARAKAWA

Mayor Development Services Administration
3ILBERT S. COLOMA-AGARAN TRACY TAKAMINE, P.E.
Director Wastewater Reclamation Division )
VILTON M. ARAKAWA, A.L.C.P. , |
Deputy Director Engineering Division

COUNTY OF MAUI Solid Waste Division

DEPARTMENT OF PUBLIC WORKS Bﬂg’:ﬁ&i“&i‘.’sﬁf
AND ENVIRONMENTAL MANAGEMENT

200 SOUTH HIGH STREET m\ /:
WAILUKU, MAUI, HAWAII 96793 ;
July 16, 2004

Certlf ed Mail
7003 2260 0006 9843 7263
Return Receipt Requested

Mr. Thomas E. Arizumi, P.E., Chief
Environmental Management Division
State Department of Health

P.O. Box 3378
Honolulu, HI 96801

. “Attn: Mr. Norris Uehara
| ‘D_ear Mr. Arizumi,
SUBJECT: LAHAINA UIC PERMIT, UM-1357
TYPE I-IlV TESTING RESULTS
" Enclosed is the subject matter reportlng reqmrements for County of Maui, WallukulKahuIm
Wastewater Reclamation Facility. , S

Laboratory sample dates are 6/08/2004 and 6/09/20043.

Should you have any questions, please contact Mr. Scott Rollins at 270-7417. §
. Zz

’@Q 270-T4

Sincerely,

A N,

Gilbert S. Coloma-Agaran
Director of Public Works &
Environmental Management

Enclosure:

cc: Jerry Morgan
Lahaina WWRF

SR:sr(Lahaina UIC Type | IV test)
Exhibit P-2

RALPK NAGAMINE, LS., PE. ™



UIC ANALYTICAL REPORTING SUMMARY SHEETS

Facility: Lahaina Wastewater Reclamation Facility
UIC Permit No.: UM-1357

Type of Analysis: - UIC Typel & 1I

Sample Date: 6/8/04 - 6/9/04
Parameters Type Result Regulatory Level
| Biochemical Oxygen Demand I 3 mg/L 30 mg/L (°°mf>0§ite) 1
Field pH 1 |61SU. |
Total Residual Chlorine : » I 0.2 mg/L 0.1 mg/L
Total Suspended Solids I 3 mg/L 30 mg/L (composite)
Turbidity 1 1.7 NTU o
Ammonia (as N) I
Dissolved Oxygen I 166 mg/L
| Fecal Coliform o | 110 MPN/100mL
Field Temperature il | 28.4°C
Kjeldahl Nitrogen I
Nitrate - Nitrite I
Qil and Grease I
Orthophosphate 1|
Total Dissolved Solids i
Total Phosphdms I

US EPA ARCHIVE DOCUMENT




Food Quality Lab

3375 Koapaka St. Suite G-314
Honolulu, Hawaii 96819
1-808-535-6066
Fax 1-808-535-6069

Method Biank Report

Sampie ID: County of Maui 150 Matrix: Liquid
Preparation Date: 06-09-04

Reporting Analysis

Parameter Result Limit Method Date
Ammonia -NHz;-N ND 0.1 mg/L EPA 350.2 6/14/2004
Nitrate-Nitrite-N _' ND 0.01 mg/l. EPA 353.3 6/23/2004
Total Kjeldahl Nitrogen ND 0.1 mg/L EPA 351.3 6/14/2004
Total Dissolved Solids ND 1.0 mg/L SM 20,2540C  6/18/2004
Ortho Phosphate ND - 01mglL. ~ EPA365.2 6/10/2004
Total Phosphorus ND 0.1 mg/L EPA 365.2 6/14/2004
Oil and Grease ND 1.0 mg/L EPA 413.2 6/18/2004
Chloride _ ND 1.0mg/lL.  SM 20, 4500-Ci-C '6/16/2004
Fluoride ND 0.1 mg/L EPA 300 6/18/2004
Total Alkalinity ND 1.0 mg/L EPA 310.1 6/9/2004
Silica ' ND 1.0 mg/L EPA 370.1 6/21/2004
Suifate - ND 10 mg/L EPA 375.3 6/14/2004

US EPA ARCHIVE DOCUMENT




ENT

US EPA ARCHIVE DOCU

Laboratory 'Contrql Samp

Food Quality Lab

3375 Koapaka St. Suite G-314
Honolulu, Hawaii 96819
1-808-535-6066
Fax 1-808-535-6069

Sample ID: County of Maui:150- Matrix:- Liquid:+

Preparation Date: 06-09:04:

Amount “Méasured -

Parameter Spiked Amount Units Recovery
Ammonia -NHs-N 9.36 8.74 mg/L 93%

. Nitrate-Nitrite-N 1 0.97 mg/L 97%
Total Kjeldahl Nitrogen 8 7.64 mg/L 96%
Total Dissolved Solids 100 95 mg/L . 95%
Ortho Phosphate 2 1.95 mg/L 98%
Total Phosphorus 2 1.91 mg/L 96%
Oil and Grease 20 19.1 mg/L 96%
Chloride 200 190 - mg/L . 95%
Fluoride mg/L . 93%
Total-Alkalinity - i Jras CHCOL: 98%%
Silica 0 4 mg/L: . 104%"
Sulfate 100:. 92 mg/L... 92%

Matrix::Liquiday

Limit
80-120%
80-120%
80-120%
80-120%
80-120%
80-120%
80-120%
80-120%
80-120%

80:120%"

80-120%
80-120%

Pétcent= Réporting:

Method
EPA 350.2

EPA 353.3
EPA 3513
SM 20, 2540C
EPA 365.2
EPA 365.2
EPA 413.2
SM 20, 4500-CI-C
EPA 300
EPA310:1
EPA 370.1
EPA 375.3

A .

Analysis
Date = .
6/14/2004

6/23/2004 .

6/14/2004

6/18/2004
.6/10/2004

. 6/14/2004 .

6/18/2004 .
6/16/2004
6/18/2004
6/9/2004

- 6/21/2004

6/14/2004




Food Quality Lab

3375 Koapaka St. Suite G-314
: : Honoluly, Hawaii 96819
' 1-808-535-6066

Fax 1-808-535-6069

Laboratory Control Sample

Sample ID: County of Maui 150  Matrix: Liquid
Preparation Date: 06-09-04

Percent Reporting Analysis
Parameter Recovery Limit Method Date
Ammonia -NH;-N 93% 0.1 mg/L EPA 350.2 6/14/2004
Nitrate-Nitrite-N . 97% 0.01 mg/L EPA 353.3 6/23/2004
Total Kjeldahl Nitrogen 96% 0.1 mg/L EPA 351.3 6/14/2004
Total Dissolved Solids - 95% 1.0mg/L SM20,2540C  6/18/2004
Ortho Phosphate 98%  0.1mg/L EPA 365.2 6/10/2004
Total Phosphorus 96% 0.1 mg/L EPA 365.2 6/14/2004
Oil and Grease 96% 1.0 mg/L EPA 4132 6/18/2004
Chioride 95% 1.0mg/L  SM 20, 4500-CI-C  6/16/2004
Fluoride 93% 0.1 mg/L EPA 300 6/18/2004
Total Alkalinity 98% ~ 1.0mg/L EPA 310.1 6/9/2004 -
Silica : 104% 1.0 mg/L EPA 370.1 6/21/2004
Sulfate _ 92% 10mg/L. ~ EPA375.3 6/14/2004

US EPA ARCHIVE DOCUMENT




Food Quality Lab

3375 Koapaka St. Suite G-314

. ‘Honolulu, Hawaii 96819
1-808-535-6066
: Fax 1-808-535-6069
Client: ~ County of Maui/Wastewater:Division--
480 Welakahao Road: ‘
Kihei, HI 96753
_ Attn: Anita Fernandez:

Project Name: UIC Lahaina | DATE: June 28, 2004

Date Received: 06-09-04
Date Tested: 06-09-04
Date Completed: 06-23-04

. The following.pages:present.the analytical data:as received
' directly from Pésitive:L.ab:Sérvice.:

f\nalysis performed by a certified sub-contracted laboratory.

Approved By: thlan Olcen _ i l



~ 781 East Washington Blvd., Los Angeles, CA 90021

LAB SERVICE | (213)745-5312 FAX (213) 745-6372
CERTIFICATE OF ANALYSIS

06[18/04

Food Quality Lab

File# 73580
3375 Koapaka Street, Suite G314

Honolulu, HI 96819

Attn: Tai Khan

- Sample#: 20041535-001 Collector: Client ~ Method: Vla Fed- Ex
‘Sampling Date/Time: 06/09/2004

_ Received: 06/11/2004
Type: Water

h -~ LD. Lahaina WWRF A ,
d  Parameter...n .Prep/Test Method...,  ...Result... .. Unit.. . PQL
o Prep Date: 06/15/2004 "Analysis Date: 06/15/2004
m " Flash Point ASTM 93 ND TO 212 degreesF
Prep Date: 06/11/2004 Analysis Date: 06/11/2004
z ~ pH EPA 150.1 7.3 Units 0.1
: ' Prep Date: 06/11/2004 Analysis Date: 06/11/2004
" .. Cyanide, Reactive _ SM-4500-CN-1 ND mg/l 0.2
u ‘ ‘Prep Date: 06/11/2004 Analysis Date: 06/11/2004
ulfide, Reactive - , .EPA 3762 ND mg/l 0.04
o ‘ Prep Date: 06/16/2004 Analysis Date: .06/16/2004 :
Phenols, Total EPA 420.1 ND mg/l 0.05
n ' : Prep Date: 06/14/2004 Analysis Date: 06/15/2004
Arsenic, TCLP. EPA 1311 EPA 6010B ND mg/l 0.01
(¥¥]  Barium, TCLP EPA 1311  EPA 6010B ND mg/l 0.01
" Cadmium, TCLP EPA 1311  EPA 6010B "~ ND mgh - 0.0l
> " Calcjum, TCLP EPA 1311  EPA 6010B 30 mg/l 1
(=] Chromium, TCLP - EPAI311  EPA6010B ND mg/l .~ 0.01
: Copper, TCLP EPA 1311 EPA6010B ND mg/l 0.01
Lead, TCLP EPA 1311 EPA 6010B 0.0050 mg/l 0.005
U Magnesium, TCLP EPA 1311  EPA 6010B 27 mg/l 1
Potassium, TCLP EPA 1311  EPA 6010B 26 mg/l 1
u Selenium, TCLP EPA 1311  EPA 6010B ND mg/l 0,01
Silver, TCLP EPA 1311  EPA6010B ND mg/l 0.01
< Sodium, TCLP EPA 1311 EPA 6010B 170 mg/l 1
Vanadium, TCLP EPA 1311  EPA 6010B 'ND mg/l 0.01
{ Zinc, TCLP EPA 1311 EPA 6010B - 047 mg/l 0.05
n Prep Date: 06/14/2004 Analysis Date: 06/15/2004
Mercury, TCLP EPA 1311  EPA245.1 ND mg/l 0.001
m Prep Date: 06/14/2004 Analysis Date: 06/14/2004
~ Benzene, TCLP EPA 1311 EPA 8260B ND ug/l 1
m Bromodichloromethane, TCLP EPA 1311  EPA 8260B 1.2 ug/l 1
‘Bromoform, TCLP EPA 1311  EPA 8260B 1.6 ug/l 1
| Bromomethane, TCLP EPA 1311  EPA 8260B ND ug/l 1
arbon Tetrachloride, TCLP EPA 1311 EPA 8260B ND ug/l 1
& Chlorobenzene, TCLP EPA 1311 EPA 8260B ND ug/l 1
Chloroethane, TCLP EPA 1311 EPA 8260B ND ug/l 1
2-Chloroethylvinyl ether, TCLP EPA 1311 EPA8260B ND ug/l T
Chloroform, TCLP EPA 1311 EPA 8260B ND ug/] 1
EPA 1311 EPA 8260B ND ug/l 1

Chloromethane, TCLP

INNA1EL.ANT



' 781 East Washington Blvd., Los Angeles, CA 90021_‘ '

LAB SERVI C E (213) 745-5312 FAX (213) 745-6372
CERTIFICATE OF ANALYSIS |

Food Quality Lab 06 I'18 /04

. File# 73580 _ )
3375 Koapaka #Suite:G314::

Honoluluy, HIZ:
Attn: Tai Khan

leromochloromethane, TCLP EPA 1311 © EPA 8260B 2.2 ug/l 1
1,2-Dichlorobenzene, TCLP EPA 1311  EPA 8260B ND ug/l i
1,3-Dichlorobenzene, TCLP EPA 1311  EPA 8260B ND ug/l 1
1,4-Dichlorobenzene, TCLP EPA'1311  EPA 8260B ND ug/l 1
1,1-Dichloroethane, TCLP EPA 1311  EPA 8260B ND ug/l 1
1,2-Dibromoethane, TCLP EPA 1311  EPA 8260B ND ug/l 1
1,1-Dichloroethylene, TCLP EPA 1311 . EPA 8260B ND ug/l 1
trans-1,2-dichloroethene, TCLP EPA 1311 EPA 8260B ND ug/l 1
1,2-Dichloropropane, TCLP EPA 1311  EPA 8260B ND ug/l 1
cis-1,3-Dichloropropene, TCLP' EPA 1311 EpA 8260B ND ugl 1
trans-1,3-Dichloropropene, TCLP- EP 1311 i ND- ug/l: 1
Ethyl.benzene, TCEP:+ NDis: ug/l: 1

" Methylene chloride; TCLP EPA-1311 ND . ugh- 1
Methy! Ethyl Ketone,-TCLP - EPA1311- ND ug/l 1
MTBE, TCLP EPA. 1311 : ND: ug/l 1
1,1,2,2-Tetrachloroethane, TCLP 'EPA 1311 EPA 826OB ND ug/l 1
Tetrachloroethene; TCLP EPA1311 EPA8260B. ND ug/l 1
Toluene, TCLP EPA 1311  EPA 8260B- ND ug/l 1
1,1,1-Trichloroethane, TCLP EPA 1311  EPA 8260B° ND ] ug/l 1
1,1,2-Trichloroethane, TCLP. EPA 1311 - ND ug/l 1
Trichloroethene,TCLP EPA-131T ND ug/l 1
Trichlorofluoromethane, TCEP:¢ - EPA«1311 ; ND:: ugll: . 1
Vinyl chloride, TCLP EPA 1311 EPA 826OB ND ug/l 1
Xylene (Total), TCLP "EPA 1311  EPA 8260B ND ugl 1
Surrogates : - EPA 1311 EPA 8260B - * *

- Dibromofluoromethane, TCLP EPA 1311  EPA 8260B 99 Percent
Toluene D-8, TCLP EPA 1311  EPA 8260B 107 Percent
4-Bromofluorobenzene, TCLP EPA 1311  EPA 8260B 105 " Percent

o Prep Date: 06/16/2004 Analysis Date: 06/1 7/2004
0-Cresol, TCLP _ EPA 1311  EPA 8270C ND ug/l 5
m-Cresol, TCLP EPA 1311 EPA 8270C ND ug/l 5
p-Cresol, TCLP EPA 1311  EPA 8270C ‘ND 5
Hexachlorobenzene, TCLP - EPA 1311 @i ND: 5.
2,4-Dinitrotoluenes: ) NB:g 5
Hexachloro-1, 3-butadiene;TCLP ND 5 -
HexachloroethanesTCLP.. ND. 5
Nitrobenzene; TCLP. ; NB” 5
Pentachlorophenol; TCEPF Epqu e 7. e NB:y 5%
Pyridine, TCLP EPA 1311 = EPA 8270C ND °5 .
. 2,4,5-Trichlorophenol, TCLP EPA 1311  EPA8270¢ ND ug/l
5 2,4,6-Trichlorophenol, TCLP EPA-1311 EPA 8270C ND ug/l .

Surrogates EPA 1311  EPA 8270C * * .
2-Fluorophenol, TCLP EPA 1311 EPA 8270C 26 Percent

Phenol D-5, TCLP EPA 1311 EPA 8270C 18 Percent

2 . 20041535-001



N POSITIVE

LAB SERVICE

781 East Washington Blvd., Los Angeles, CA 90021
(213) 745-5312  FAX (213) 745-6372

Food Quality Lab
" File# 73580

CERTIFICATE OF ANALYSIS

' 3375 Koapaka Street, Suite G314

Honoluly,

‘ Attn Tal Khan

HI

96819

06/18/04

EPA 8270C 57

Zinc, TCLP

Nitrobenzene-D-5, TCLP EPA 1311 Percent
~ 2-Fluorobiphenyl, TCLP EPA 1311  EPA 8270C 54 Percent
2,4,6-Tribromophenol, TCLP  EPA1311  EPA 8270C 68 Percent
._  Terphenyl D-14, TCLP EPA1311  EPARI0C 35 Percent
o Prep Date: 06/15/2004 Analysis Date: 06/15/2004 °
z Chlordane, TCLP EPA1311 EPA 8081A ND ugfl 0.1
Heptachlor, TCLP "EPA1311  EPAS8081A ND ug/l 0.05
(W) Endrin, TCLP EPA1311 EPAS081A ND ugl -~ 01
Lindane, TCLP EPA 1311 EPAS081A .- ND ug/l 0.05 -
z Methoxychlor, TCLP EPA1311 EPA8081A™ ND ug/l 0.5
: Toxaphene, TCLP EPA1311  EPA808iA ND ug/l 0.5
. Sutrogates EPA1311  EPAS8081A S
u : 6-Tetrachloro-m-Xylene, TCLP EPA1311  EPAS8081A ‘ 82 Percent
' achlorobiphenyl, TCLP EPA1311  EPA 8081A 36 Percent
o - Prep Date: Analysis Date:
2,4-D, TCLP : EPA1311  EPAS8I151 See  Attachment 0.2
a " . 2,4,5-TP (Silvex), TCLP . EPA1311  EPA 8151 See  Attachment 0.075
Sample#: 20041535-002 Collector: Method:
m . Received: 06/11/2004 Sampling Date/Time:
> . Type. Water .
=t LI.D.: Method Blank :
 Parameter........oon .Prep/Test Me;hqd.... ~cREsult. .. Unit.....PQL
: Prep Date: 06/11/2004 Analysis Date: 06/11/2004
U Cyanide, Reactive SM-4500-CN-1 ND mg/l 02
‘ Prep Date: 06/11/2004 Analysis Date: 06/11/2004 N
x Sulfide, Reactive EPA 376.2 ND mg/l 0.04
- Prep Date: 06/16/2004 - Analysis Date: 06/16/2004
< Phenols, Total EPA 420.1 ND mg/l 0.05
Prep Date: 06/14/2004. Analysis Date. 06/15/2004
{ Arsenic, TCLP EPA1311  EPAG6010B ND mg/l 0.01
Barium, TCLP EPA1311  EPA6010B ND mg/l 0.01
ﬂ. Cadmium, TCLP EPA 1311  EPA6010B ND mg/l 0.01
(1] Calcium, TCLP EPA 1311 EPAG6010B. ND mg/l 1
Chromium, TCLP EPA 1311 EPA6010B ND mg/l 0.01
m Copper, TCLP EPA1311 EPA6010B ND mg/l 0.01
_ EPA 1311  EPA60I10B ND mg/l  0.005
:. agnesium, TCLP EPA1311  EPA6010B ND mg/! 1
EPA 1311  EPA6010B ND mg/l 1
EPA1311  EPA6010B ND mg/l 0.01
Silver, TCLP EPA 1311  EPA6010B ND mg/l 0.01
Sodium, TCLP EPA 1311  EPA6010B ND mg/l . 1
Vanadium, TCLP EPA 1311  EPA6010B ND mg/l 0.01
EPA 1311  EPA6010B ND mg/l 0.05

2NN41525.00)



A POSITIVE

781 East Washington Blvd., Los Angelés,¢ CA 96021'

ﬁ V {AB SERVICE

'CERTIFICATE OF ANALYSIS

Food Quality Lab
File# 73580

3375 Koapaka Street;:Suite:G314

Honolulu,

Attn: Tai Khan

: (808) 839:944:

m-Cresol, TCLP

HI..

Prep' Déte:

96819

06/14/2004

A;lalySiS, Date:” 06/15/2004 N

4

(213) 745-5312 FAX (213) 745-6372

06/18/04

mgl  0.00

20041535-002

1.

Mercury, TCLP EPA 1311 EPA 245.1 ND
‘ Prep Date: 06/14/2004 Analysis Date: 06/14/2004
Benzene, TCLP EPA 1311 EPA 8260B ND ug/l 1
Bromodichloromethane, TCLP EPA 1311° EPA 8260B ND ug/l 1
Bromoform, TCLP EPA 1311  EPA 8260B ND ug/l 1.
|— Bromomethane, TCLP EPA 1311 EPA 8260B ND ug/l 1
Carbon Tetrachloride, TCLP, EPA 1311 - EPA 8260B ND ug/l 1
z Chlorobenzene, TCLP EPA 1311  EPA 8260B ND ug/l 1~
m Chloroethane, TCLP EPA 1311 EPA 8260B ND 1
2-Chloroethylvinyl ether; TCLP.. ‘ EPA8260B: ND 1.
z " Chloroform;TCLP. -~ YAd31T  EPA8260 NDir 1
" Chloromethane, TCLP EPA 1311' EPA 8260B ND '1 :
s I Ditromochloromethane, TCLP EPA 1311  EPA8260B ND 1
f 1,2-Dichlorobenzene; TCLP EPA:1311  EPA'8260B~ ND:~ 1
u 1,3-Dichlorobenzene, TCLP EPA 1311  EPA 8260B% ND 1
o 1,4-Dichlorobenzene; TCLP EPA1311'  EPA:8260B ND 1-
- 1,1-Dichloroethane, TCLP EPA 1311 EPA 8260B - ND 1-
a 1,2-Dibromoethane, TCLP EPA 1311  EPA8260B ND 1
1,1-Dichloroethylene, TCLP EPA1311  EPA8260B: ND .
m trans-1,2-dichloroethene; TCLP - 3311 EPAS260B:: ND 1
1,2-Dichloropropane, TCLP EPA8260B ND- 1
> cis-1,3-Dichloropropene, TCLP o EPA 1311 °~ EPA 8260B ND ‘ 1.
trans-1,3-Dichloropropene, TCLP “EPA 1311  EPA 8260B ND 1
= Ethyl benzene, TCLP " EPA 1311 EPA 8260B ND 1
: Methylene chloride, TCLP EPA 1311 EPA 8260B ND 1
‘Methyl Ethyl Ketone, TCLP EPA 1311 EPA 8260B ND 1
U MTBE, TCLP EPA 1311  EPA 8260B ND 1
u 1,1,2,2-Tetrachloroethane, TCLP EPA 1311 EPA 8260B ND 1
Tetrachloroethene, TCLP - EPA 1311 EPA 8260B ND 1
< Toluene, TCLP EPA 1311  EPA 8260B ND ]
1,1,1-Trichloroethane, TCLP EPA 1311 EPA 8260B - ND 1
{ 1,1,2-Trichloroethane, . TCLP- . EPA 1311 “ND- 1
Trichloroethene; TCEP:# ) EPA«13 ' NDz» 1
(@' Trichlorofluoromethanes TCLP.& EPA 1311 ND' 1
m Vinyl chloride, TCLP.-~ EPA 1311+ NBs: 1.
Xylene (Total), TCEP. - ; NDs# 1
Surrogates ke » : S * )
m‘ Dibromofluoromethane, TCLP EPA 1311  EPA:8260B 99 Percent
: Toluene D-8, TCLP EPA 1311 EPA 8260B 104 Percent
4-Bromofluorobenzene, TCLP EPA 1311 EPA 8260B 103 Percent
Prep Date: 06/16/2004 Analysis Date: 06/17/2004
o-Cresol, TCLP EPA 13711 EPA 8270C ND ug/1 5
EPA 1311 EPA 8270C ND ug/l 5




US EPA ARCHIVE DOCUMENT

_ ' ' 781 East Washington Blvd., Los Angeles, CA 90621

LAB SERVICE (213) 745-5312  FAX (213) 745-6372

CERTIFICATE OF ANALYSIS

Food Quality Lab 06/18/04

File# 73580
' 3375 Koapaka Street, Suite G314

Honolulu, HI 96819

Attn: Tai Khan

Phone; (808)839-9444 Fax: ( ., . —
~ p-Cresol, TCLP EPA 1311  EPA 8270C ND ug/l 5
Hexachlorobenzene, TCLP EPA 1311  EPA 8270C - ND ug/l 5
2,4-Dinitrotoluene . EPA 1311  EPA 8270C ND ug/l 5
Hexachloro-1, 3-butadiene, TCL EPA 1311  EPA 8270C ND ug/l 5
Hexachloroethane, TCLP EPA 1311 EPA8270C - ND ug/l 5
‘Nitrobenzene, TCLP . EPA1311  EPA8270C ND ug/l 5
Pentachlorophenol, TCLP EPA 1311  EPA 8270C ND ug/l 5
Pyriding, TCLP - EPA1311  EPA8270C ND wgl 5
2,4,5-Trichlorophenol, TCLP , EPA1311  EPA8270C . ND ug/l :
. 2,4,6-Trichlorophenol, TCLP EPA 1311 EPA 8270C - ND . ug/i
Surrogates EPA 1311 - EPA 8270C Lk *
. 2-Fluorophenol, TCLP EPA 1311  EPA 8270C 24 Percent
Rhenol D-5, TCLP EPA 1311 EPA 8270C 18 Percent
titrobenzene-D-5, TCLP EPA 1311 EPA 8270C 51 Percent
2-Fluorobiphenyl, TCLP EPA 1311 EPA 8270C : 44 ‘ Percent
2,4.6-Tribromophenol, TCLP EPA 1311 EPA 8270C 45 Percent
_ Terphenyl D-14, TCLP EPA 1311  EPA 8270C 40 Percent
‘ Prep Date: 06/15/2004 Analysis Date: 06/15/2004
Chlordane, TCLP . EPA 1311 EPA 8081A ND ug/l 0.1
Heptachlor, TCLP EPA 1311  EPA 8081A - ND ug/t- - 0.05
" Endrin, TCLP EPA 1311 EPA 8081A : ND ug/l 0.1
Lindane, TCLP - EPAI311  EPAB08IA ND ug/l - 0.05
Methoxychlor, TCLP _ EPA 1311 EPA 8081A ND ug/i 0.5
Toicaphene, TCLP EPA 1311 EPA 8081A ND ug/t 0.5
Surrogates. _ EPA 1311 EPA 8081A * .
2,4,5,6-Tetrachloro-m-Xylene, TCLP EPA1311  EPA8081A 68 Percent
Decachlorobiphenyl, TCLP EPA 1311 EPA 8081A 56 Percent
Prep Date: Analysis Date:
EPA 1311  EPA 8151 See  Attachment - 0.2

2,4-D, TCLP
ttachment 0.075

2,4,5-TP (Silvex), TCLP

EPA 1311 EPA 8151

ND = Not Detected .
NA = Not Applicable ' Authorized S(énature(s)

PQL = Practical Quantitation Limit
nvironmental Laboratory Accreditation Program Certificate No. 1131, LACSD No. 10138

hny remaining sample(s) for testing will be disposed of 30 days from receipt date unless notified.

2MN41535.007



il L

Weck Laboratories, Inc.

Turnaround-Time:

Client:

Report Date:
Received Date: Monday, June 14, 2004
Received Time: ' ‘

Environmental and Analytical Services - Since 1964

Friday, June 18, 2004

3:15 pm
5 days

Positive Lab Service::-
781 East Washington Bl
Los Angeles, CA90021:
Attn:  John Schmidt
Project: 20041535 . : P.O.#: 6302
Certificate of Analysis
Work Order No: 4061421-01 Sample ID; 20041535-001 - Matrix: TCLP

Sampled by: Client Sampled: 06/09/04 00:00 Sample Note:
Reporting S
Analyte _ Result Qualifier Units Limit Dilution Method Prepared Analyzed - Batch
Soluble 2,4-D on TCLP Extract........ ugh~ 2.0 1 EPABISTA 06/15/04- 06/17/04  hn WA06439
Soluble 2,4,5-TP on-TCER Extractss.. 0.50%; 1. EPABISTA.06/S/04%:06/17/04: hn W406439 |
60:157 - 06/15/04 - 06/17/04  hn W406439

Surrogate: 2,4-DCAA

bit: 4061421

Page 1 of 2

14859 East Clark Avenue, City of Industry, California 91745-1396
www.wecklabs.com

(626) 336-2139 - FAX (626) 336-2634


http:www.wecklabs.com

Weck Laboratories, Inc.

Environmental and Analytical Services - Since 1964 -

Quality Control Report
Weck Laboratories, Inc
Chlorinated Herbicides by EPA Method 8151A - Quality Control

Sample ‘ QC ' Spike ‘
Analvte Result Result Qualifier Units Level  oREC Zﬁg " RPD II_,{:n?t
. Batch W406439 - EPA 3510C
Blank (W406439-BLK1) ; Prepared: 06/15/04 Analyzed: 06/17/04
Soluble 2,4-D on TCLP Extract........... _ ND ug/l
Soluble 2,4,5-TP on TCLP Extract......... ND : ugh |
Surrogate: 2,4-DCAA 18.8 agll 200 94.0  60-157
LCS (W406439-BS1) : - Prepared: 06/15/04 Analyzed: 06/17/04
.Soluble 2,4-D on TCLP Extract........... 4.61 - : ugh 500 922 49169 . '
Soluble 2,4,5-TP on TCLP Extract........ 2.49 ug/ 250 - 996 37-183°
Surrogate: 2,4-DCAA _ ’ : 15.5 o ug/l 20.0 77.5 ._60-15'7
LCS Dup (W406439-BSD1)_ < . | | ___ Prepared: 06/15/04 Analyzed: 06/17/04
Soluble 2,4-D on TCLP Extract........... 343  Qr-02 ug/l 5.00 68.6 49169 294 25 -
2,4,5-TP.on TCLP Extract......... : 193 QR-02 ug/l 2.50 772 37-183 253 25
: 2,4-DCAA : 14.0 ug/l 20.0 70.0 60-157
Qmﬁm k‘;\ﬁ k;.,u\n ‘
- " Adthorized Signature : ,
. . : ELAP #1132
Contact Jayna Kostura . (Project Manager) LACSD # 10143 .

The results in this report apply to the samples analyzed in accordance with the chain of custody document. This analytical report must be reproduced in its entirety.

Jotes: : .
[he Chain of Custody document is part of the analytical report. ‘
Any remaining sample(s) for testing will be disposed of one month from the final report date unless other arrangements are made in advance.

All results are expressed on wet weight basis unless otherwise specified.
JD=Not detected, below the reporting limit.

jub=Subcontracted analysis, original report enclosefi.
fsample collected by Weck Laboratorics, sampled in accordance to SOPMIS002

flags for Data Qualifiers: ‘
JR-02 = The RPD result exceeded the QC control limits; however, both percent recoveries were acceptable. Sample results for the QC batch were accepted based on percent -
scoveries and completeness of QC data. ' .

Lab#: 4061421 ‘ | Page 2 of 2
T T A FaTiaenis 01745.1306 | (626) 3362139, FAX (626) 336-2634




3375 Koapaka St., Suite G314
Honolulu, Hawaii 96819
Tel: (808) 535-6066/Fax (808) 535-6069 ’

Food@alityLab  CHAIN OF@)STODY & ANALYSIS REQIgST

Project Name: /
| JobNo/P.O#:|

Sampled By:

Temp. Control:

Onsite | Onsite | On-site
~opH: ] - Ch ‘Temp,

RELINQUISHED o~
")
SIGNATUR o~

| ‘372 RECEIVED BY
¢ fé / SIGNATURE_*

- O/ wlTE
, s Olrer e
/ ¢ TIME '
\ ‘TIME
_ . Helani Olsen .
PRINTED NAME ﬁéw gﬁ” (e /o%f PRINTED NAME ] €O
RELINQUISHED BY DATE RECEIVED BY DATE
SIGNATURE SIGNATURE ,
T . ' TIME _ TIME
PRINTED NAME PRlNTBD NAME

j . - o " Remarks (special l.ng, field com_iitipns, etc.):




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Food Quality Lab
3375 Koapaka St., Suite G314

Honolulu, Hawaii 96819 _ :
Tel (808) 535-6066/Fax: (808) 535-6069

'CHAIN OF CUSTODY & ANALYSIS REQUEST

“Report to: [4 P ;!‘ SIS Contact Person:] by Lol ProjectName:| /1 0« fsgpp
Address: Yy fpamoty  [AR Phone¥:| yra400% 243 JobNo/POK| (Y 38
e [l FTES Fax#) £34 €345 Sampled BY:| .0 pr B peyersiit
: v Cell #: Temp. Control:
5D (s Mo S
Lab- Sample Location/Description Date | Time | Grab | Comp. | On-site | On-site On-site Analysis Requested
Dl ' : 1 pH Ch2 Temp.
' P,
| fobame 0l | thlob] oum | 0 TRIE ™ fi24
21 -1 :
l/o . N “w M fQ “€
W\ " - ' © « ]
2 v ‘ . eéqwmz
~ TYFE, v
. - L VoLAriE OLarsec
V / ' < )0 N
RELINQUISHED DATE RECEIVED BY DATE
smmww% 6/9’/,/ SIGNATURE. M‘Wv 0[‘9'”’ 6 léﬂ o4 1
- TIM TIME
PRINTED NAME %/W/ //L,,,.;(,, / © ig— .| PRINTED NAME Hd‘w‘ Olsen | OO ﬁ\
RELINQUISHED BY ~ DATE . RECEIVED BY DATE |
SIGNATURE ~ | SIGNATURE. ,
’ TIME » TIME
PRINTED NAME PRINTED NAME

rg ~ Remarks (speci.xg, field coiidi,t'ions, etc.):
I Uhlasod. NAL 0 Mo den - ST o o




County of Maui

- Wastewater Reclamation Division

LAHAINA WASTEWATER
RECLAMATION FACILITY

| ’ Underground Injection Control (UIC)
- Injection Well Status Report Number 18

July 2004

UIC Permit No. UH-1357
Facility 1.D. No. 6 - 5641.01

Submitted to:

State of Hawai'i
Department of Health
Safe Drinking Water Branch

-
<
L
=
-
O
o
(@
L
>
—
- -
o
x
<
<
o
L
2
=

COUNTYOF MAUI Exhibit P-3




COUNTY OF MAUI

WASTEWATER RECLAMATION DIVISION

E - LAHAINA WASTEWATER
w RECLAMATION FACILITY
b Underground Injection Control (UIC)
- Injection WeII S’ro'rus Report Number 18
g ) July 2004
(@) UIC Permit No. UH-1357
w Facility .D. Number 6 - 5641.01
a Submitted to:
State of Hawai'i
: Dtelt)artment of Health
E Safe Drinking Water Branch
< .
= e e
(I
= | | (m_ae@uz fs OLfncMgldmber 8067

COUNTY OF MAUI




US EPA ARCHIVE DOCUMENT

UIC INJECTION WELIL STATUS Report No. 18
County of Maui
Wastewater Reclamation Division .

LAHAINA WASTEWA_TER RECLAMATION FACILITY

July 2004
List of Contents
BACKGROUND ............. e eereieennes e, e 1
Plant Location .......... ..ottt ennnnn. 1
Hydrologic, Geologic, and Environmental Setting ....................1
Clmate . . ...t i e e e e 2
Well Operation and UIC Permit Requirements ....................... 2
Well Construction ..........coviiiiniiiiiiiinnanennena. e 2
Well Modifications ...............coiiiiiinn. e 3
LAHAINA WWRF INJECTION WELL SYSTEM STATUS ............... 4
Overall Well Operation ......... ..ottt iiiniiniinnnennnnnnnns 4
Flow and head build-up measurement ................ e 5
Well cleaning and maintenance .................... ... ... 5
~ Injection Well Test and Data Analy51s Methodology .................. 8
- Well Depth Measurements .............ccoiiiiiiiiieennenennanna, 9
LWWRF Well 1 Performance Evaluation ......... e 9
Injection wellhead and ground surface conditions ............. 10
INjection CaPACILY .. ivuuereer e eneeeerineanennaannnn 10
Injectionwell failures ........... ... ... o i, 11
LWWRF Well 2 Performance Evaluation .......................... 14
Injection wellhead and ground surface conditions ............. 14
Injection capacity .................. e e 16
Injectionwell failures .............. .o i i, 17
LWWRF Well 3 Performance Evaluation . ......................... 19
Injection wellhead and ground surface conditions ............. 19
Injection capacity .................... e, 19
Injection well failures ................... e eettaiea i, 20
LWWRF Well 4 Performance Evaluation . ......................... 24
Injection wellhead and ground surface conditions ............. 24
Injection Capacity . ........cveevieeerneeeeneneernnnnnnnn. 24
Injection well failures ... ...... e, 26
CONCLUSIONS AND RECOMMENDATIONS .............cooiune. 29
APPENDIX. Injection Well and Wellhead Photographs ................. 31-40
i Lahaina WWRF - L.D. No. 6-5641.01

UIC Status Report No. 18

July 2004


http:6-5641.01

List of Figures and Tables

Figure 1. Schematic of LWWREF effluent distribution system ................. 7
Figure 2. Water level in LWWRF Well 1 during injection evaluation .......... 12
Figure 3. Linear extrapolation of Well 1 injection testdata ............... 130
Figure 4. Water level in LWWRF Well 2 during injection evaluation .......... 15 .
Figure 5. Linear extrapolation of Well:2 injection-test data.................. 18.
Figure 6. Water level in LWWRF Well:3 during injection evaluation . .........22
Figure 7. Linear extrapolation of Weéll 3 injectiontestdata .................. 23
Figure 8. Water level in LWWRF Well 4 during injection evaluation .......... 27
Figure 9. Linear extrapolation of Well 4 injection testdata«. .............. L0280
Figure 10. Lahaina WWRF Historical Injection Well Capacity ............... 30
Table 1. Summary of well depth measurements .....................ove. 9
Table 2. Flow rate versus water surface elevation at LWWRF Well 1 .......... 10

h Table 3. Historical injection capacity summary for LWWRF Well 1 ........... 11
Table 4. Flow rate versus water surface elevation at LWWRF Well2 ..... L. 14

z Table 5. Historical injection capacity summary for LWWRF Well2 ........... 17

m Table 6. Flow rate versus water surface elevation at LWWRF Well3 .......... 19
Table 7. Historical injection capacity summary for LWWRF Well3 ........... 21

z Table 8. Flow rate versus water:surface:-elevation-at LWWRFWell 4 .......... 24

’ Table 9. Historical injection capacity summary for LWWRF Well4 ........... 25

: Table 10. Injection capacity testresults . ....................... e, 29

8]

L

=l

.

@)

Q.

L

2

=

i : Lahaina WWRF - 1.D. No. 6-5641.01

" UIC Status Report No.. 18
July 2004



http:6-5641.01

BACKGROUND

The County of Maui Wastewater Reclamation Division (County) operates a Class V, Subclass
AB, injection well system consisting of four injection wells (Wells 1 - 4) at the Lahaina |
Wastewater Reclamation Facility (LWWREF). Operation is in accordance with Underground
Injection Control (UIC) Permit No. UM-1357, first issued October 2, 1992 and renewed most
recently on March 29, 2000 by the State of Hawaii Department of Health (DOH). This UIC status
report covers the period January, 2003 through July 2004 and summarizes the County of Maui’s

July 2004 site investigations and assessment of well performance.

- Following is a summary of LWWRF injection well background information. For a more detailed
description, please refer to LWWRF UIC Status Report Nos. 1 —3. |

Plant Location
Address: 3300 Ho‘noapiilanj Hwy., Honokowai, Lahaina, Maui
Tax Map Key Number: 4-4-02:29 ;
’ Geographical Coordinates:  Latitude 20° 56 55 North;
Longitude 156° 41’ 25” West

Hydrologic, Geologic, and Environmental Setting

Sité Elevation: | Between 26 and 32 feet mean sea level (msl)
Geology: [0 to 30 ft below ground surface (bgs)] - Ewa silty clay
loam ' ' ’

[30 to 75 ft bgs] - limestone
[> 75 ft bgs] - fractured layers of Wailuku lava basalt

US EPA ARCHIVE DOCUMENT

Soil Permeability: ‘Moderate
Groundwater Recharge: ~ Low due to low rainfall
- Static Water Elevation: Approximately 1 foot msl
Tidal Effects: Negligible
g
1 Lahaina WWRF - 1.D. No. 6-5641.01.

UIC Status Report No. 18
July 2004


http:6-5641.01

Climate

Average Annual Rainfall:
Temperature Range:

Approximately 20 inches
50 - 95 degrees Fahrenheit

Well Operation and UIC Permit Requirements
Primary Discharge: Secondary treated domestic sewage effluent with advanced

effluent filtration and disinfection to R-1 standards

Max. Ave. Wkly Discharge: 9.0 million gallons per day (mgd)

Max. Daily Discharge: 19.8 mgd

h Injectate Requirements: Arithmetical Average (BOD/TSS):

z Biochemical oxygen demand (BOD): < 30 mg/L

m Total suspended solids (TSS): <30 mg/L

z Residual chlorine: > 0.1 mg/L

: ~ Well Construction

u Injection Well No. 1 2 3 4

o - Construction date 1979 1979 1985 1985

a Total depth of well () 200 180 225 255

w - Bottom of well elev.(ft) -168 -150 | -200 | =229

> Flow meter McCrometer in-line propéiler type

- Solid casing (w/3 ft. stick up) .

: " Length (f) 88 88 108 | 108

U Diameter (inches) 20 20 20 20

u . Material steel steel steel steel.
Perforated casing

< Length () 115 - - 150

= ¢ * Diameter (inches) 14 . ; 14

n L ‘Material steel - - steel-

Ll Open hole

n " Length(f) 95+ | 1200 | -

=

Lahaina WWRF - I.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

Wéll Modifications

Date of Modification Description

1994 Wells 1 - 4: Consolidation of effluent
disposal scheme; incorporation to SCADA

system; addition of surge air supply piping,
overflow line, chemical access port, flow

meter, and valve/flow meter vault

1999 Well 1: Installation of 115 feet of perforated

casing in the open bore section of the well

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

-3 Lahaina WWRF - I.D. No. 6-5641.0]
UIC Status Report No. 18
July 2004



http:6-5641.01

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

LAHAINA WWRF INJECTION WELL SYSTEM STATUS
July 2004 |

In accordance with the October 1999 UIC Injection Well Status Report Guidelines, the -;COunty:
of Maui WRD personnel conducted an onsite inspection and performance assessment of LWWRF '
Injection Wells 1 through 4 on January 22 and 30, 2004. Activitiesassociated with the wells‘-that
have transpired since the last UIC status report and summaries of the" results 'band
recommendations from this most recent UIC inspection are bulletized below. The compreheénsive

UIC status report follows this summary section.

Activities/Actions Since Previous UIC Status Report

. Monthly well inspections and standard well head maintenance -

¢ Cleaning of all Wells in July 2004

. Weekly effluent quality analyses .

. Completed replacement of control valve stem at Well No. 2 in Jahuary 2004
. Replaced bolts on flange in meter box for Well No. 2

. Bailed debris from the bottom of Well No. 2 |

- Results and Recommendations for UIC Status Report No. 18

. Continue current operating and maintenance procedures with an extra emp_hasis_ :
on corrosion control , . - ' | v |
. Monitor the performance of Wells No. 3 and 4 for any significant capacity B |
| reduction |
. Continue quarterly well cleaning and closely monitor performance
. Consider Scheduling Well No. 3 for air-burst cleaning

Overall Well Operation

| The current average dry-weather flow to LWWRF is approximately 5.0 million gallons per day

(mgd). The plant provides secondary treatment using the activated sludge biological process-
-without primary sedimentation. Preliminary treatment includes mechanical bar screens and grit

removal at_ the headworks. Advanced treatment to the State Department of Health R-1 effluent

4 ' Lahaina WWRF - L.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

US EPA ARCHIVE DOCUMENT

quality was achieved in 1995 by the addition of filtration, UV disinfection, nutrient removal, and -

improved sludge handling capabilities.

The concentration of the monthly average effluent discharge is typically less than 5 mg/l for both
biochemical oxygen demand (BOD) and total suspended solids (TSS). These concentrations are

well below the maximum allowed in the UIC permit.

All four injection wells are fed by gravity from the effluent distribution structure located just north
of the effluent filters. Three of the eight filter cells are designed to route filtered effluent (FE) to
the UV system for reuse purposes, but can also be directed to the effluent distribution structure.

Effluent from the remaining five cells flows directly to the effluent distribution structure. All
effluent routed to the wells is chlorinated at the effluent distribution structure to meet a 0.1 mg/L
residual. The effluent distribution structure provides hydraulic control of the majority of the flow
to the injection well system. An adjustable weir gate in this structure ranges from minimum
elevation 29 feet msl to a maximum of 34.5 feet msl. Downstream of the weir, effluent is

transported to all the wells via a 36-inch diameter ductile iron FE pipe network. Smaller diameter

* piping which branch from the 36-inch pipe serve the individual wells.

- Alternate routes for FE to pass to Wells 1 and 2 include the reclaimed water clearwell, located

downstream of the UV structure in the reuse system and the 1985 pump station. Although these
disposal methods will rarely be used, they demonstrate the flexibility and operational latitude in
the LWWREF effluent distribution system. A schematic of the effluent distribution network is

presented in Figure 1.

Flow and head builbd-up measurement. Flow can be monitored at each welthead using the
McCrometer in-line propeller meters. All wells have digital display units. Flowrates are
monitored and recorded by SCADA. Head build-up measurement is currenﬂy not measured at

the injection wells.

- Well cleaning and maintenance. Well cleaning procedures are now performed quarterly, or as

needed. The last well cleanings were performed during July 19, 2004. The standard cleaning
process involves connecting a 140 psi (pounds per square inch) compressor to the air surge line

in each well. For each well, the influent line preceding the well is closed and the overflow line

5 ' Lahaina WWRF - L.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01
http:distributio.nnetwo.rk
http:metho.ds
http:netwo.rk
http:co.ncentratio.ns
http:fo.rbo.th

US EPA ARCHIVE DOCUMENT

opened to receive the surged water from the well. Cleaning has helped to reduce plugging of the

wells and to maximize the injection capacities of the wells.

In addition to the standard air surging method, Well No.’s 1 and 2 were cleaned in August 2002

‘ ‘using an air=bursttechnology:method:: This method-tends to clean-the-wells better-than the usual

_method, but at a much higher cost. Future consideration should be-given:to cleaning well 3 via

this method. Bailing of debris from the bottom of Well No. 2 was completed on June 8, 2004 -

thus restoring -most of the original-depth:

Monthly well inspections are completed by plant staff and include documentation of léakS,

corrosion, equipment changes or repairs, well level changes, and wellhead maintenance work.

6 Lahaina WWRF - 1.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

To Reclamation ) ( LEGEND : )
= ' — =" FE Final Effluent
z . oo e e SE- Secondary Effluent
—>1 UV Structure Storage OF i
m T Basin L e OF - OveIflOW line
|OF
z WV Bypass 1 ———— - Pre-stage 1 gravity line
Clearwell | Wetwell 1975
§ A e. «[E}q.mm-- R Pre-Stage 1 PLE line (forcemain)
: a *°v Flow .
3 Clearwell or Wetwell OF 1975 ® Lines are normally valved off or
u to Injection Wells 1 ond 2 fitter feed not in service
it it : pumps '
o. ' SE This is a schematic representtion of the Stage 1
€ 5 k efluent disposal scheme and is not to scale
= |
o OF Effluent | OF
m X Splitter Box
> ~ E ! I l‘ IG .
! Effiuent Ty Well 2 ' Gravity-fed effluent
= b Distribution il ffom 1985 pump station
: " Stucture ?“'ﬁ' overflow frough 1985
I ol I Well 3 Plant
) E ! ' ' Flow
U | FE SE i |SE -FE o Well 4 |
“ . i | Pre-Stage 1 20-inch of | \ OF sel
I ! l . forcemain from 1985 1985 Fliter
< N . H I effluent pump station Effluent Pumps I
s : ' : to Injection Wells Pre-Stage 1 |
'i. B L]
S H S R e & Stva
{ § " A AN 4 e B EEE s —: L] L . smam R e I NS @ GEME " S F SN Y S W FE " s v o s 2 e o s s e 2 e 5 ! &
o L i patell

-ttt ettt ittt it Ot let Attt Aottt e [Tee
LU Rsts l SE RN

tn b I [

Sx ' | g
N S S RN SRR 2. 4
: 3 N To Headworks 1985 Fiter

E:& S _Feed Pumps -
N

N g X farkDrain 098!

N . 4 Pump Station

Figure 1. Schematic of LWWREF effluent distribution system



US EPA ARCHIVE DOCUMENT

Injection Well Test and Data Analysis Methodology

County of Maui WRD personnel made a site visit to LWWREF on July 9, 2004 and again on July

22, 2004. Each wellhead, related appurtenances, and surrounding area were visually inspected

. to assess the operational and structural condition of the well system. In addition, current well

depths were measured and wellhead photographs were taken.

Access to each well was achieved through the 3-inch diameter chemical feed port in the wellhead
casing. The bottom lip of the port is a useful datum because it is both the lowest elevation point
of the well that can be opened to the atmosphere and the point of access used for evaluation of

the well. Therefore, when extrapolating the test data to estimate maximum well capacity, the

elevation of the port at each well was used as the maximum allowable water level that could be

attained without leakage from the well. Elevations of the ports were calculated based on ground

surface elevations from the UIC permit. An In-Situ Inc. Troll pressure transducer/data logger was

installed to monitor water levels in each well for the duration of the test. A transducer was set
- in each'well to provide direct readings of the head of water above the unit. These head values

were used to calculate approximate water surface elevations with respect to mean sea level.

Injection tests were performed at a minimum of three different injection rates. Each injection rate

was achieved by adjusting the butterfly valve at the well being tested and/or closing the butterfly

- valves at the other wells. Each flow rate was maintained for a minimum of 12 minutes to ensure

that a stable water level was attained. The injection rates were progressively increased with the

i final injection rate corresponding to the maximum well capacity, the total available plant flow or

that ﬂOWrate that could be reliably maintained for the duration of each step.

The data obtained from the injection tests were analyzed to estimate the injection and well -
capacities of each well. Injection capacity, which is the ratio of injection rate to head build-up,

is‘a valuable measure of well performance. A significant decrease in injection capacity may

suggest élogging of the well. Theoretical well capacity, which is the maximum injection rate that

the well can receive without overflowing, is also a good measure of well performance, but is not

‘as reliable. Because the theoretical well capacity is based on the amount of head available in the
- "well, environmental effects on the static water elevation can cause fluctuation in the calculated
- theoretical well capacity. The injection and theoretical well capacities of each well were

‘compared to previous UIC evaluations to identify potential trends in well performance.

8 Lahaina WWRF - LD. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

US EPA ARCHIVE DOCUMENT

However, results from two previous evaluatiohs, performed by R. M. Towill and GeoLabs, can

- notbe correlated accurately to either Brown and Caldwell results or the County of Maui’s because

of differing methodology in data analysis. This is discussed in greater detail in Kihei WWRF UIC
Status Report No. 5. : '

Well Depth Measurements

Sounding of the injection well was performed with a Weighted 3/8 inch rope test line marked in
-one foot increments. The depth of each well was measured and compared to the depth specified
by the UIC permit. Depth measurements are useful to identify pbssible obstructions or excessive
sediment build-up in the well. Wells 1, 3 and 4 showed little change in depth from the initial
construction measurements. Videotape of the wells in December 2001 showed considerable
debris in Well No. 2. This leads to the belief that the well depth has not changed but merely the
ability of the weighted rope to pass through to the bottom has been hampered. Table 1 below
presents the depth measurements of each well in comparison with the depths stated in the UIC

permit.

Table 1. Summary of well depth measurements

Well UIC Permit Field-measured Field-measured
No. Depth (ft.) Depth (ft.) 1/04 Depth (ft.) 7/04
1 200 197 209
2 180 167 | 173
3 225 o4 226
4 255 258 258

LWWRF Well 1 Performance Evaluation

Well 1 was closed for approximately 0 .5 hours prior to testing on July 9, 2004. At 12:29 PM,
the static water level was measured by a Solinst depth sounder to be approximately 4.8 feet msl.
Starting at about 12:32 PM, Well 1 was tested at three different flowrates. These flowrates and

their corresponding water levels are shown in Table 2.

9 Lahaina WWRF - L.D. No. 6-5641.01
UIC Status Report No. 18
. July 2004


http:6-5641.01

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Table 2. Flow rate versus water surface elevation at LWWRF Well 1

Flow rate » Flow rate Water surface
(gpm) (mgd) elevation (ft msl)
300 043 6.85: |
600 | 0.86 | 15:67
900 . , 1.30 25.11

The peak water elevation of 25.11 feet msl was about 7.2 feet below the elevation of the chemical
injection port. To achieve the flowrate of 900 gpm at Well 1, Well 2 was closed completely
while Well 3 and 4 were partially open to accept excess flow that could not be accommodated by
Well 1. At 1:20 PM, flow to Well 1 was terminated, and full recovery was achieved within 5

minutes. In Figure 2, a graphic illustration of the approx1mate water surface elevation dunng

testlng and recovery of Well 1 is presented.

Inj‘ection wellhead and ground surface conditions. Well 1 is located just east of the operations

building in the north half of the plant. The WWRD inspection team saw no indication of leaking

- from the well or in the flow meter vault. The wellhead and adjacent flow meter vault appeared
- tobe well maintained. Minor corrosion of the wellhead flanges and associated bolts were evident

~ at the time of inspection. The wellhead slab is free of cracks and no intrusive vegetation or

ponding water was observed.

Injection capacity. The maximum injection rate could not be attained durihg the test due to the

- mstablhty of the plant to supply flow at higher injection rates. Using the elevation of the i mJ ection

port (32.3 ft msl) as the maximum allowable water elevation, a theoretical well capacity was

- developed by extrapolating known data points. This linear extrapolation is presented in Figure
- 3. The estimated injection capacity for this test round was calculated to be approximately 39
-gpm/ft (0.06 mgd/ft). This injection capacity is 1% less than the last evaluation in January 2004.

“Results have been fairly consistent since January 2002.

: Th_é theoretical well capacity was determined to-be 1,138 gpm.. The theoretical-well-capacity is
simply an estimate based onthe available-head-in the well,; and does net accurately reflect

‘hydraulic constraints in the flow distribution network.

10 Lahaina WWRF - 1L.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

US EPA ARCHIVE DOCUMENT

Table 3 below summarizes the injection capacities in previous UIC evaluations for Well- 1

(theoretical well capacities were not calculated prior to the June 1998 UIC evaluation).

Table 3. Historical injection capacity summary for LWWRF Well 1

UIC Test Max Flow Rate | Estimated Injection | Theoretical Well Cab.’
Report | Date Achieved (gpm) | Capacity (gpm/ft) gpm nigd
1 July-94 1,000 50 N/A N/A
2 | Jun-95 1,300 65 N/A N/A
3 Apr-96 - 900 40 N/A N/A
4® | Mar-97 N/A N/A N/A N/A
5 | Sept-97 1,400 70 NA NA
6 Jun-98 2,000 100 2,600 37
7 | Dec-98 1,500 75 2,000 2.9
8 Jun-99 1,600 70 2,100 3.0
9 Jan-00 1,300 57 1,637 2.4
10 | Aug-00 1,100 65 1,892 2.7 
11 | Jan-01 1,020 47 1,371 2.0
12 | July-01 1,100 55 1,598 2.3
13 | Jan-02 - 870 37 1,064 15
14 | July-02 980 42 1,215 17
15 | Jan-03 1,050 52 1,504 2.2
16 | July-03 1,000 51 1,461 2.1
17 | Jan-04 900 40 1,085 1.6
18 | July-04 900 39 1,138 1.6
* theoretical well capacities were extrapolated using known data point, if available head existed at
the maximum flow rate achieved during testing. ‘
bevaluation performed by R. M. Towil/GeoLabs - values shown only for added perspective

Injection well failures. There have been no documented failures of Well 1. Based on the July

2004 inspection and performance evaluation, well failure is unlikely in the near future.

Lahaina WWRF - LD. No. 6-5641.01.
UIC Status Report No. 18

11

July 2004


http:6-5641.01

1500

Figure 2. Water level in LWWRF Well 1 d'urin'g injection evaluation

35¢ : e
- Well 1 2mgd
h Ground surface
z ) \ elevation
30| o : o 30 ﬁ.ﬂ)SL . . .
m RO ) ..l..f.. 1250
- overflow
z g ..... pipe
: =] 2 5 ......... i
-~
u g' ...... 1000
=
(@] £ | |
[+
n § 20 i Approximate water
g surface elevation Flow
m w | in Well 1 1750 -
E v R 1mgd
> § 15 ecovery
H (<3 : " 3
T N .
=2 Approximate ’ 1500
u 8 “injection rate .
210 o |
o I ~
< B
> B
= 250
U
o |
TT] S5
g_) 2 ..... »
g § . 0 ! . H H i . i 0
)] =% 0 15 30 45 60 90
~ <39 | : | !
S ER "12:32PM - , 1:00 PM | ~ 1:30PM 2:00 PM
S5 *Elapsed time, minutes
®Time of Day

Juy 2004

aynurm 1od suoq[e3 ‘o1es mog uonddfur sjemrxoaddy



— 40
w 3501 | .
z Elevation of chemical injection port ~ 32.3 feet msl -
- 5 301
O -
o E: 25 Best-fit trendline
n § y=0.03042x - 2.378
& Rsqd = 0.
w £ 20 sqd = 0.9996
> 5 Theoretical
=] = 15 maximum flow rate
.- E ~1,138 gpm
& |
IR
: 5 |
o 0 , , , _, .
i 0 200 400 600 800 1000 1200 1400
m, Injection flow rate, gal / min

Figure 3. Linear Extrapolation of LWWRF Well 1 Injection Test Data




US EPA ARCHIVE DOCUMENT

LWWRF Well 2 Performance Evaluation

Well 2 was closed for approximately 0.5 hours prior to testing on July 22, 2004 At 9:00 AM the- v
static water level was measured by a Solinst depth sounder to be approximately 3.03 feet msl.
Starting at about 9:10 AM, Well 2 was tested at three different flowrates. These flowrates and -

their corresponding water levels are shown in Table 4.

Table 4. Flow rate versus Water.surface elevation at LWWRF Well 2

Flow rate Flow rate Water surface
(gpm) (mgd) ' elevation (ft msl)
1,000 | 1.44 9.63
1,500 | 216 11.97
2,300 - 331 12.58
3,400 - 498 11.76

To achieve the desired flow rates used during the test, Wells 1 and 3 were closed completely.
During the third step Well 4 was partially closed. At the highest flow rate there was about 19.7
feet of freeboard in the well. It was observed during the difficult adjustment of the injection rate -
to the third step that injection rates approaching 7.0 mgd for short durations of time did not show
a great increase in well level. Upon termination of injection at 10:36 AM, the well recdvered .
fully in approximately 8 minutes. . In Figure 4, a graphic illustration of the approximate water

surface elevation during testing and recovery of Well 2 is presented.

Injection welihead and ground surface conditions. Well 2 is located just east of the operations
building, about 120 feet south of Well 1. 'The inspection group saw no indication or evidence of .
leaking from the well or vault. The wellhead and adjacent flow meter vault appeared to be in
good condition. Minor corrosion of the wellhead flanges and associated bolts was evident at the
time of inspection. The wellhead slab is free of cracks. The flow control valve locate at the weH
head was recently feplaced due to a broken stem. No intrusive vegetation or ponding water was
observed. It was noted that the several bolts on pipe flanges within the meter vault that were
observed to be experiencing signiﬁcant corrosion were replaced.. Photos of the well and vault-

can be found in the appendix.

14 Lahaina WWRF - L.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

h 35 g well 2 . 5000
Ground surface
z ) elevation
Ll 30 | | 0ftmd
z 4000
>
= A :
~ 25
@) g
o] &
a vvvvv
0 3 50 ) 3000
® » :
e ’ Approximate o
m 2 injection rate :
- >
8 15 Recovery
= = Approximate water - 2000
: = surface elevation
U g. in Well 2
m F 10 Y 2 mgd
< g & b luctuatin
g E flows -11000
S —
Q
{ § 5 ..... | 1 I%i_
oW 5 |
S
Ll % :
»;gi 0 15 30 45 60 75 90 105 120 135
ST } i } } - } !
: _§§ - 9:00 AM 9:36 AM 10:00 AM 10:30 AM ' 11;00 AM 11:15 AM
L& S *Elapsed time, minutes
*Time of Day S

Figure 4. Water level in LWWRF Well 2 during injection evaluation

July 2004

anurm 13d suofpes ‘ojea mopy uonddlur ewnxoaddy



-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Injection capacity. The maximum injection rate could not be attained during the test because
of limitations in available plant flow and the high capacity of the well. Using the elevation of the
injection port (32.3 ft msl) as the maximum allowable water elevation, a theoretical well capacity |

was developed by extrapolating the test data. This linear extrapolation is presented in Figure 5. |

The estimated injection capacity for this test round was calculated using regressidn analysis to be
approximately 1,076 gpm/ft (1.55 mgd/ft). The estimated injection capacity represents an

increase of approximately25% over the lastevaluation: The theoretical well capacity was found |
to be about 31,483 gpm (45.3 mgd). The theoretical capacity is simply an estimate derived from
the available head in the well, and does not accurately reflect hydrauHc constraints in the flow
distribution network. The results are further skewed by the narrow range of testing due to a lack
of available plant flow (weIl testing is performed at the minimum injection capacity). The staff
did note short duration (approx. 1 minute) flows approaching 7,000 gpm with little increase in
well height over the maximum achieved during testing. ‘We can also note that the theoretical
capacity of the well is very similar to that recorded when the well was originally constructed, and
is at about six times greater than the daily plant flows. Table.5 below summarizes the inj ection

capacities and theoretical well capacity of Well 2.

16 Lahaina WWRF - I.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

US EPA ARCHIVE DOCUMENT

"Table 5. Historical injection and well capaéity summary for LWWRF Well 2

UIC Test Max Flow Rate | Estimated Injection | Theoretical Well Cap.®
Report | Date | Achieved (gpm) Capacity (gpm/ft) | gpm mgd
1 July-94 4,200 | 700 N/A N/A
2 | Jun9s 4200 500 >6300 | - >9.0
3 | Apr-96 4,200 510 56,600 | >95
# | Mar-97 3,100 240 3,100 4.4
5> | Sept-97 6,200 . 560 >6,300 9.0
6 | Jun9s 7,000 | 750 22,400 322
7 | Dec98 4,200 | 940 2500 | 324
8 | Jun-99 7,600 1,035 30,800 | 444
9 | Jan-00 6,000 4985 | 146429 | 2109
10 | Aug-00 4200 7,044 206,684 | 297.6
11 | Jan-01 5,500 C a7e1 | 139308 | 2006
12 | July-01 5,700 2,425 70,601 1017
13 | Jan-02 6,000 1,652 48219 | 694
14 | July-02 4000 917 26985 | 389
15 | Jan-03 5,000 971 28,191 |  40.6
16 | July-03 3,300 648 18790 | 271
17 | Jan-04 | 4200 858 | 25116 36.2
18 | July-04 3,400 1,076 31,483 45.3
* theoretical well capacities were e_xtrapoiated using known data point, if available head existed at the '
maximum flow rate achieved during testing.
®evaluation performed by R. M. Towill/GeoLabs - values shown only for added perspective

Injection well failures. There have been no documented failures of Well 2. Based on bthe July

2004 inspection and performance evaluation, well failure is unlikely in the near future.

17 Lahaina WWRF - LD. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

35 _
: Elevation of chemical injection port ~ 32.3 feet msl

Theoretical
: | maximum flow rate
légsteﬁt trendline , 7 31’483 gpm

y=0.0007x + 10.034
~ Rsqd =0.3313

Approx. water surface elev., ft. msl

)

| ‘ ' | 1 L ! L& I
0. 5,000 10,000 15,000 20,000 25,000 30,000 35,000

Injection flow rate, gal / min

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Figure 5. Linear Extrapolation of LWWRF Well 2 Injection Test Data




LWWRF Well 3 Performance Evaluation

Well 3 had not received effluent for approxiniately 45 minutes prior to testing, ensuring a static
water level had been attained. At 10:28AM on July 9, 2004, the static water level was measured
by a Solinst depth sounder to be approximately 3.11 feet msl. Starting at 10:38 AM, Well 3 was-
tested at three different flow rates. These flow rates and their corresponding water levels are

shown below in Table 6.

Table 6. Flow rate versus water surface elevation at LWWRF Well 3

Flow rate Flow rate Water surface
(gpm) mgd elevation (ft msl)
400 0.58 9.98
600 0.87 15.98
950 1.37 25.10

US EPA ARCHIVE DOCUMENT

To achieve the maximum flowrate Well 2 was closed, directing the majority of plan flow to Wells
3 and 4. The peak water elevation of 25.10 feet msl was about six inches below the elevation of

the chemical injectidn port. Upon termination of injection at 10:51 AM, the well recovered fully

- within 5 minutes. In Figure 6, a graphic illustration of the approximate water surface elevation

| during testing and recovery of Well 3 is presented. Note that the meter readings were somewhat

erratic and a constant flow value was difficult to maintain. The flow rates are best estimates of
the average of meter values during the test. Additionally, the well level was at the port level at

the highest flow rate, indicting this to be the maximum capacity of the well.

Injectien wellhead and ground surface conditions. Well 3 is located in the southern portion
of LWWRF. County inspection staff saw no indication of malfunction or leaking from the
wellhead. Minimal corrosion was observed near the chemical injection access port. The wellhead
-and flow meter vault appeared to be very well maintained. The wellhead slab is free of cracks in

the concrete, and no vegetation or ponding water was observed.

" Injection capacity. The maximum injection rate was again attained during the test, as indicated

by the wafer level being at the port elevation and verified by the data reduction. Using the
elevation of the injection port (26.6 ft msl) as the maximum allowable water elevation, a

theoretical well capacity was developed by extrapolating the test data. This linear extrapolation

is presented in Figure 7. The well capacity was determined to be about 1,000 gpm (1.44 mgd).

19 ' Lahaina WWRF - L.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

This well capacity is an estimate based on the available head in the well, and does not accuratély
reflect hydraulic constraints in the flow distribution network. The estimated injection capacity
for this test round was calculated to be approximately 43 gpmy/ft (0.06 mgd/ft). This represents
aincreased of 17% from the last evaluation. This value is slighﬂy}beeter than the last test but still.

maintains a below par performance when compared-to original capacity-values: Table 7

‘summarizes the injection capacities and overall estimated capacity of Well 3.

Injection well failures. There have been no documented failures of Well 3. BaS_ed on the July, f
2004 inspection and performance evaluation, well deterioration is apparent and measures such
as air burst cleaning should be scheduled to check the trend. Although flow capacity remains a

current issue, it seems to have stabilized and total failure is unlikely in the near future.

20 Lahaina WWRF - L.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

Table 7. Historical injection capacity summary for LWWRF Well 3

UIC Test Max Flow Rate | Estimated Inje.ction Theoretical Well Cap.?
Report | Date [ Achieved (gpm) Capacity (gpm/ft) gpm mgd
1 | July-94 | 200 50 200 0.3
2 Jun-95 2,700 150 3500 | 5.0
3 | Apr96 2,400 110 2400 | 35
4 | Mar-97 N/A 410 2,800 4.0
5° | Sept-97 3,300 420 N/A N/A
6 Jun-98 | 3,100 270 6,500 9.4
7 | Dec-98 2,900 185 4,200 6.0
8 Jun-99 ~ 3,000 155 3,700 5.4
9 Jan-00 2,500 124 2,900 4.2
10 | Aug-00 3,100 248 5,887 85
11 | Jan-01 2,180 129 3,076 4.4
12 | July-01 1,725 78 1,831 - | 26
13 | Jan-02 1,550 73 1,715 25
14 | July-02 1,450 72 1,714 25
15 | Jan-03 1,200 57 1,337 1.9
16 | July-03 1,050 46 1,057 1.5
17 | Jan-04 840 36 850 1.2
18 | July-04 950 43 1,000 1.4

* theoretical well capacities were extrapolated using known data point, if available head existed at

the maximum flow rate achieved during testing.

b evaluation performed by R. M. Towill/GeoLabs - values shown only for added perspective

US EPA ARCHIVE DOCUMENT

21

Lahaina WWRF - LD. No. 6-5641.01
UIC Status Report No. 18

July 2004



http:6-5641.01

anurw 1ad suoes ‘ajed moyy uondalur semrxoaddy

350 | | B 1200
2 30 |-
L : Wel 3 |l - 1000
z _ Ground surfac
5 elevation
: g 25 25 ft msl
3 ’ ST .
@ g L3 goo
E overflow
8 . pipe ’
T 20! Approximate Recovery d.
Q 2 injecﬁonToE\ "
Y
98 2 | 600
g
> £ 15 Approximate
(- 8 water surface
e, elevation in F'ﬂ,
.- 2 - Well 3
@) s L 400
° .
ah . .
< B
ﬁ % 200
Q. e L
11} 55
ba ™
8 3 i o i . i ; " : g p
: -‘.g% A0 15 : 30 : 45 60 75 90
A ; , I — + ;
Sed  cCws0am 11:00 AM o C1130AM o 12:00 PM
Sz ' - “Elapsed time, minutes
' "Time of Day -

S ‘-Figlire_‘ 6. Water level in LWWRF Well 3 during injection evaluation

Juty 2004



F 35+
= 30+ . e e
z Elevation of chemical injection port ~ 26.6 feet msl
o g 251
&
O _; Best-fit trendline
(] 5 200 y=0.0273x - 0.742
w & Rsqd = 0.9985
5 ‘ - Theoretical
a {‘; 15+ maximum flow rate
T 5 ~ 1,000 gpm
2 ‘ _
@) & 101
: 5 i
o | v
m ] | | | l { | | l 1 i |
0 100 200 300 400 500 600 700 800 900 1000 1100 1200
7)) Injection flow rate, gal / min ' |

Figure 7. Linear Extrapolation of LWWRF Well 3 Injection Test Data




US EPA ARCHIVE DOCUMENT

LWWRF Well 4 Performance Evaluation

Well 4 was closed approximately one half hour prior to testing on July 22, 2004. At 11:20 AM,
the static water level was measured by a Solinst depth sounder to be approximately 3.39 feet msl.
Starting at about 11:30 AM, Well 4 was tested-at four different flowrates.. These flowrates and

théir corresponding water levels are shown in Table 8.

Table 8. Flow rate versus Wafer surfacé elevation at LWWRF Well 4

" Flow rate | .Flow rate Water surface
(gpm) (mgd) elevation (ft msl)
700 1.01 10.79
1,400 ' 2.02 17.78
1,900 2.74 | 22.26
2,000 2.88 22.90

' To_ achieve the maximum flow rate, Well 3 was completely cloéed and well 2 was partially closed,
: dirécting the plant flow to Well 4. The peak water elevation of 22.90 feet msl was about 5.3 feet
v below the elevation of the chemical injection port. Upon termination of injection at 12:30 PM,

- the well recovered completely in approximately five minutes. In Figure 8, a graphic illustration

of the approximate water surface elevation during testing and recovery of Well 4 is presented.

’Ii_ijectinn_ wellhead and ground surface conditions. Well 4 is located in the southern portion -
of LWWRE. The wellhead and flow meter vault appearcd to be well maintained, and the County
personnel saw 1o indication of leaking from the well. Some minor corrosion was observed on '

“the Wellhead. The wellhead slab was free of cracks in the concrete and no ponding water was

‘observed.

Injection capacity. The maximum injection rate could not be attained during the test because
 of limitations in total plant flow and the high capacity of the well. Using the elevation of the
'- mJ ection port (27.5 ft msl) as the maximum allowable water elevation, a theoretical well capacity

of  2,471 (3.56 mgd) was estimated by extrapolating the test data.. This linear-extrapolation is

presented in Figure 9. The estimated injection capacity for this test round was calculated to be
approximétely 102 gpm/ft (0.15 mgd/ft). This injection capacity represents a 6 percent increase

since the last evaluation. The theoretical well capacity is simply an estimate derived from the

24 ' Lahaina WWRF - I.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

available head in the well, and does not accurately reflect hydraulic constraints in the flow
distribution network. Table 9 below summarizes the injection capacities and overall estimated

capacity of Well 4.

Table 9. Historical injection capacity summary for LWWRF Well 4

UIC ‘Test Max Flow Rate | Estimated Injection | Theoretical Well Cap.* |
R¢port Date | Achieved (gpm) Capacity (gpm/ft) gpm mgd
1 July-94 200 N/A 200 03
2 Jun-95 3,300 220 | 4,900 7.0
- 3 Apr-96 3,800 250 | 6,250 9.0
E 4 | Mar-97 3,000 ~ N/A 5,100 73
z 5* | Sept-97 3,100 - 280 7,500 10.8
- 6 | Jun-98 6,700 : 500 12,400 179
U 7 | Dec98 2,350 | 245 | 5,600 8.0
@) ’ 8 | Jun-99 2,600 160 3,900 57
(] 9 Jan-00 3,000 217 5,300 7.6
w 10 | Aug-00 3,200 259 6244 | 90
> ' 11 | Jan-01 2,750 248 6,131 88
- 12 | July-01 | - 2,600 145 3,526 5.1
- 13 | Jan-02 2,550 131 3,180 4.6
E 14 | July-02 2,600 148 3,630 5.2
< 15 | Jan-03 2,600 187 4,550 6.6
16 | July-03 2,300 156 3,800 55
E 17 | Jan-04 2,000 97 2,334 3.4
T 18 | July-04 2,000 102 2471 | 356
*theoretical well capacities were extrapolated using known data point, if available head existed at
m the maximum flow rate achieved during testing.
- | b evaluation performed by R. M. TowillGeoLabs - values shown only for added perspective

25 Lahaina WWRF - LD. No. 6-5641.01
UIC Status Report No. 18
July 2004



http:6-5641.01

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Inj ection well failures. There have been no documented failures of Well 4. Based on the July
2004 inspection and performance evaluation it appears that there is a slight downward trend in
the well capacity. Future tests should be closely monitored to verify this trend and recommend
corrective actions if necessary. Based on the most recent tests we would not anticipate that well

failure is likely-in-the-near future:-

26 ' Lahaina WWRF - LD. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

13000
p— 4mgd |
= 30| | Well 4
m 2500
Ground surface
z " elevation
> 26 f‘r ms} .
: g 2 5 PP
s .
u M _ overflow 2000
o g Approximate water X\w\\ Pie
& 20! surface elevation (\/
ﬂ 2 ) in Well 4
§ _
L s : {1500
§ 15 ‘ '
= e M Approximate Flow |
: 3 injection rate
gt‘ i I ........ 1 0 0 0
u )
& 1 mgd
'=I: N & e
g B “
.:l: 3 = 5 i ‘ 500
(o <3 — S~
m i E Recovery
W 53 ' ‘ ‘ ' ’ — —_ ‘ . ' ’ 0
g3 0 15 30 45 60 75 90
=55 ) | | - 7
~ U f - I T - 1 " —
;2, % *11:30 AM , 12:00 PM : _ 12:30 PM 1:00 PM
3 ~ “Elapsed time, minutes
*Time of Day

Figure 8. Water level in LWWRF Well 4 during injection evaluation ,
i . July 2004

Inurwt 13d suop[ed ‘9)ea mopy wonddfur jewmrxoaddy



Approx. water surface elev., ft. msl

US EPA ARCHIVE DOCUMENT

35+

30

Elevation of chemical injection port ~ 26.6 feet msl

20~

15

25—

\4

Best-fit trendline
y=0.0094x + 4.362
qud =(0.9984

Theoretical
maximum flow rate
10 ~2,471 gpm
5
0 | ' . : = |
0 500 1000 , 1500 2000 2500

Injection flow rate, gal / min

Figure 9. Linear Extrapolation of LWWRF Well 4 Injection Test Data

3000



US EPA ARCHIVE DOCUMENT

CONCLUSIONS AND RECOMMENDATIONS

Except where noted, maintenance of the wells has been adequate. Once again the evaluation staff
recommends the continuation of the current maintenance program with an emphasis on corrosion
control and well cleaning. The wellheads did not exhibit any significant signs of cracks in the
‘concrete and were free of debris. Minor corrosion at the flanges, bolts, and chemical injection

access ports was once again noted and warrants touch-up work. The meter vaults were relatively

~ clean and were free of standing water.

During this evaluation the maximum injection capacity was only reached on Well No. 3.

Consequently, maximum injection capaéities were estimated by linearly extrapolating data
collected during testing for the other three wells. It is recommended that the low capacity in Well |
_ 3 be closely monitored and cleaning with the airbust method be scheduled in the near future.

Based on the data collected, Well 4 may need a similar cléaning in the foreseeable future.

A summary of the injection capacities of each well is presented in Table 10 below.

Table 10. Injection capacity test results

Well Estimated Injection Theoretical Injection
No. Capacity (gpm/ft.) Capacity (mgd)
1 39 ) 1.64
2 1,076 45.34
3 } 43 1.44
4 102 | 3.56
TOTAL 1,260 51.98

It was determined that the theoretical well capacity of the injection well system as a whole was

estimated at approximately 52 mgd. This represents an increase in well capacity of approximately

23% over the estimate of the previous tests. Figure 10 shows the historical theoretical well

system capacity. It is noted that the majority of the flow capacity rests with Well No. 2. This well
29 Lahaina WWRF - I.D. No. 6-5641.01

UIC Status Report No. 18
July 2004


http:6-5641.01

UIC Test Date

US EPA ARCHIVE DOCUMENT

has histoﬁcally demonstrated large fluctuations (due to high capacity and limited testing rates)
thus skewing the graph. The relatively stable capacities exhibited in Wells 1; 3 and 4 .

Lahaina WWRF

Injection-Well:Capacity:(mgd):

July 2004 -
Jan 2004 -
July 2003
Jan 2003
July 2002
Jan 2002
July 2001
Jan 2001
Aug 2000
Jan 2000 -
June 1999

|

0 50 100 150 200 250 300 '350
Capacity (mgd) .

[- well 1 well 2 [:l Well 3 - well 4j

Figure-10: Lahaina-WWRE Historical Injection Capacity

demonstrates that current cleaning procedures and water quality are helping to maint_ain well
integrity and not degrading capacity potential. Tt is noted that the overall capacity remains

considerably higher than the potential flow to the facility (over ten times the daily average ﬂow,

over five times the plant capacity.) These wells should, however, be observed for any new = |

capacity variations. It must be recognized that the redundancy of the well bsy‘stem greatly

diminishes the possibility of a failure of the effluent distribution system.

30 Lahaina WWRF - I.D. No. 6-5641.01
UIC Status Report No. 18
July 2004


http:6-5641.01

US EPA ARCHIVE DOCUMENT

Lahaina WWRF Injection Wells 1 -4
UIC Status Report No. 18

Appendix

- Injection Well and Wellhead Photographs

July 2004

31 ' Lahaina WWRF - I.D. No. 6-5641.01
UIC Status Report No. 18

July 2004


http:6-5641.01

Lahania WWRE:
Injection Well-No. 1
July 2004

US EPA ARCHIVE DOCUMENT




Lahania WWRF
Injection Well No. 2
July 2004

US EPA ARCHIVE DOCUMENT

Replaced Bolts in Meter Box ‘



July 2004

US EPA ARCHIVE DOCUMENT



Lahania WWRF
Injection Well No. 4
July 2004

US EPA ARCHIVE DOCUMENT



e R

PR U

LAHAINA WASTEWATER RECLAMATION FACILITY
’ NITROGEN TESTING
REPORTING PERIOD OCTOBER, NOVEMBER, DECEMBER 2003

A.  “Performed:by Robert:Ryehlinski, Sanitary. Chemist
B. Standard Methods 4500-Norg Macro-Kjeldahl
C. Standard Methods 4500-NH3 Titrametric Method

D. Standard Methods 4500 NO3-NO2 Automated Cadmium Reduction

SAMPLE COLLECTIONS
A Influent samples collected at?;headworks- building.
B. Effluent samples collected at distribution box.

C. "Each of the influent and effluent are flow proportioned composite samples.

Attachment No. 1



7\

LAHAINA WASTEWATER RECLAMATION FACILITY
k LABORATORY REPORT
e REPORTING PERIOD FOR OCTOBER, NOVEMBER, DECEMBER 2003

SAMPLE DATE/TIME NH3-N O-N TKN NO3-N02 TN
mg/L mg/L mg/L mg/L mg/L

Influent 10/2-10/3 20.8 11.1 319

Final Eff 0830-0730 ND 182 182 5.64 7.46

Influent 10/6-10/7 14.7 101 248

Final Eff 0830-0730 ND 1.12 112 3.93 5.05

Influent 10/15-10/16 15.0 119 269

Final Eff 0830-0730 0.04 101 1.05 5.03 6.08

Influent 10/20-10/21 15.8 120 27.8

Final Eff 0830-0730 028 . 164 192 4.43 6.35

Influent 10/27-10/28 16.5 93 258

Final Eff 0830-0730 021 1.40 1.6l 4.09 5.70

Influent 11/2-11/3 16.2 10.1 263

Final Eff 0830-0730 043 153 1.96 2.13 4.09

Influent 11/9-11/10 17.3 124 297

Final Eff 0830-0730 0.49 : 168 217 3.57 574

Influent 11/16-11/17 15.3 102 255

Final Eff 0830-0730 ‘ 0.21 1.96 217 3.82 5.99

Influent 11/23-11/24 16.4 112 276

Final Eff 0830-0730 : ND 1.76 1.76 3.50 5.26

Influent 12/2-12/3 15.4 127 281

Final Eff 0830-0730 0.28 1.75 2.03 4.82  6.85

Influent 12/7-12/8 13.8 150 288

Final Eff 0830-0730 ND 161 161 3.89 5.50

Influent 12/14-12/15 15.4 77 231 |

Final Eff 0830-0730 ND 175 175 474 6.49

Influent 12/25-12/26 17.2 125 297

Final Eff 0830-0730 2.49 164 4.13 3.67 7.80

Influent 12/28-12/29 185 110 295

‘Final Eff 0830-0730 2.24 158 3.82 3.99 7.81

Abbreviations: NH3-N (Ammonia-Nitrogen), O-N (Organic Nitrogen), TKN (Total Kjeldahl Nitrogen),
NO3-NO2 (Nitrate-Nitrite), TN (Total Nitrogen), ND (None Detected),

Attachment No. 1 '
' Exhibit P-4



LAHAINA WASTEWATER RECLAMATION FACILITY
NITROGEN TESTING
REPORTING PERIOD JANUARY, FEBRUARY, MARCH 2004

~A. wPerformed by RoebertRychlinski, - Sanitary Chemist
B. Standard Methods 4500-Norg Macro-Kjeldahl
C. Standard Methods 4500-NH3 Titrametric Method
D. Standard Methods 4500 NO3-NO2 A\ifomated Cadmium Reduction
I SAMPLE COLLECTIONS
A. ‘Influent samples collected at headworks building.
B. Effluent samples collected at distribution box.

C. . Each of the influent and effluent are flow proportioned composite samples.

Attachment No. 1


http:build.1.ng

)

SAMPLE

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent

. Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

- Influent

Final Eff

Influent

Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Abbreviations: NH3-N (Ammonia-Nitrogen), O-N (Organic Nitrogen), TKN (Total Kjeldahl Nitrogen),
NO3-NO2 (Nitrate-Nitrite), TN (Total Nitrogen), ND (None Detected),

LAHAINA WASTEWATER RECLAMATION FACILITY

REPORTING PERIOD FOR JANUARY, FEBRUARY, MARCH 2004

DATE/TIME

1/5-1/6
0830-0730

1/11-1/12
0830-0730

1/18-1/19
0830-0730

1/25-1/26
0830-0730

2/1-212
0830-0730

2/8-2/9
0830-0730

2/16-2/17
0830-0730

2/22-2/23
0830-0730

2/29-3/1
0830-0730

3/7-3/8
0830-0730

3/14-3/15
0830-0730

3/21-3/22
0830-0730

3/28-3/29
0830-0730

LA - Lab Accident (Value may not be reliable.)

Attachment No. 1

LABORATORY REPORT
NH3-N O-N TKN
mg/L mg/l.  mg/L
13.4 115 249
1.47 175 322
17.1 99 27
ND 158 158
17.5 110 285
0.28 148 176
16 123 283
1.05 152 257
17.4 113 287
ND 1.98 198
16.7 104 271
ND 122 122
18.1 114 295
0.84 1.64 248
- 17.8 139 317
1.28 133 2.6l
288 126 414
ND 203 203
36.8 135 503
1.28 1.77  3.05
18.8 130 318
ND 245 245
16.5 17.4 339
1.4 196 3.36
158 139 297
0.56 174 230

NO3-N02

mg/L

3.02

3.19

3.27

LA

6.00

- 6.63

433

372

422

4217

6.10

4.32

5.68

TN
mg/L
6.24

4.77

5.03

7.98
7.85
6.81

6.33

6.25

732

8.55

7.68

7.98

Exhibit P-4



US EPA ARCHIVE DOCUMENT

-

LAHAINA WASTEWATER RECLAMATION FACILITY
NITROGEN TESTING
REPORTING PERIOD APRIL, MAY, JUNE 2004

A, “Reérformed-by Rebert Rychlinski, -Sanitary Chemist
B. Standard Methods 4500-Norg Macro-Kjeldahl
C. -~ Standard Methods 4500-NH3 Titrametric Method

D. Standard Methods 4500 NO3-NO2 Automated Cadmium Reduction

1y SAMPLE COLLECTIONS
A, Influent samples collected at headworks building.
B. Effluent samples collected at distribution box.

C. Each of the influent and effluent are flow proportioned composite samples.



. i
. '/’_\\_

SAMPLE
Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Inﬂuent
Final Eff
Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Influent
Final Eff

Abbreviations: NH3-N (Ammonjé-Nitrogen), O-N (Organic Nitrogen), TKN (Total Kjeldahl Nitrogen),
NO3-NO2 (Nitrate-Nitrite), TN (Total Nitrogen), ND (None Detected),

LAHAINA WASTEWATER RECLAMATION FACILITY

DATE/TIME

4/4-4/5
0830-0730

4/11-4/12
0830-0730

4/18-4/19
0830-0730

4/25-4/26
0830-0730

5/2-5/3

0830-0730

5/10-5/11
0830-0730

5/16-5/17
0830-0730

5/23-5/24
0830-0730

5/31-6/1
0830-0730

6/6-6/7
0830-0730

6/13-6/14

0830-0730

6/20-6/21
0830-0730

6/27-6/28
0830-0730

NH3-N
mg/L

17.4
1.28

17.9
1.12

18.6
1.47

185
0.32

155
0.35

14.6
0.56

13.7

- ND

13.8
ND

16.0
ND

14.6
ND

17.2
0.84

16.5
1.28

13.7
1.36

O-N
mg/L

153
2.30

11.1
1.75

10.9
2.10

8.6
1.92
114
1.51

12.7
1.82

14.8
0.35

11.9
0.42

9.5
1.19

13.6
1.47

12.2
1.13

13.6
1.26

14.5
1.06

LABORATORY REPORT
REPORTING PERIOD FOR APRIL, MAY, JUNE 2004

TKN
mg/L

327
3.58

29
2.87

29.5
3.57

27.1
2.24

26.9
1.86

273
2.38

28.5
0.35

25.7
0.42

255
1.19

28.2
1.47

294
1.97

30.1
2.54

282
242

NO3-N02
mg/L

4.12

5.28

3.27

4.84

2.8]1

1.81

2.85

3.93

4.69

4.06

3.02

3.87

3.79

TN

7.7
8.15
6.84
7.08
4.67
4.19
3.20
434
5.88
5.53
4.9
6.41

6.21

Exhibit P-4



LAHAINA WASTEWATER RECLAMATION FACILITY
NITROGEN TESTING
REPORTING PERIOD JULY, AUGUST, SEPTEMBER 2004

1 ANALYSIS
A.  “Performed by:Robert Rychlinski, Sanitary Chemist
B Standard Methods 4500-Norg Macro-Kjeldahl
C. | Standard Methods 4500-NH3 Titrametric Method
D

Standard Methods 4500 NO3-NO2 Automated Cadmium Reduction

I SAMPLE COLLECTIONS
A. «Influent samples-eollected-at headworks building.
B. Effluent samples collected at distribution box.

C. Each of the influent and effluent are flow proportioned composite samples.

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Attachment No. 1



LAHAINA WASTEWATER RECLAMATION FACILITY
LABORATORY REPORT
REPORTING PERIOD FOR JULY, AUGUST, SEPTEMBER 2004

SAMPLE DATE/TIME NH3-N O-N TKN NO3-N02 TN
mg/L mg/L. mg/L mg/L - mg/L
Influent 7/5-7/6 15.7 145 302
Final Eff 0830-0730 1.33 1.18 251 NA
Influent 7/12-7/13 17.0 145 315
Final Eff 0830-0730 1.82 026 2.08 NA
Influent 7/18-7/19 18.1 132 313
Final Eff 10830-0730 1.05 140 245 3.44  5.89
|— ~ Influent 7/25-7/26 16.4 . 146 31 o
z - Final Eff 0830-0730 0.88 140 228 4.20 6.48
(11| Influent 8/1-8/2 15.8 143  30.1 : -~
z Final Eff - 0830-0730 0.98 1.08 2.06 4.84 6.90
: Influent 8/8-8/9 155 154 309
Final Eff 0830-0730 1.61 128 289 4.04 6.93
; Influent 8/15-8/16 15.6 142 298
O Final Eff 0830-0730° 1.41 1.18  2.59 3.26 5.85
n : Influent 8/23-8/24 14.4 119 263 _
w Final Eff 0830-0730 028 126 1.54 5.87 7.41
- Influent 8/29-8/30 13.0 12 25
— Final Eff 0830-0730 0.14 091 1.05 5.09 6.14
s Influent 9/5-9/6 11.8 114 232
U Final Eff 0830-0730 0.23 1.17  1.40 5.39 6.79
i Influent 0/12-9/13 1.1 138 249
<  Final Ef  0830-0730 ND 0.84 0.84 5.61 . 6.45
¢ : Influent 9/19-9/20 13.6 100 236
o ‘Final Eff 0830-0730 ND 1.26 1.26 6.46 1.72
L Influent 9/26-9/27 12.1 141 262
Final Eff 0830-0730 0.07 152 1.59 4.70 - 6.29
m Abbreviations: NH3-N (Ammonia-Nitrogen), O-N (Organic Nitrogen), TKN (Total Kjeldahl Nitrogen),
~ 5 NO3-NO2 (Nitrate-Nitrite), TN (Total Nitrogen), ND (None Detected),
4 NA (Not Available) Auto analyzer was not working properly to perform analyses.
Attachment No. 1 Exhibit P-4




ATTACHMENTQ

ININND0A IAIHOYEY Yd3 SN




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

ATTACHMENT Q

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Pluqqind and Abandonment Plan

In the event that a well is not required for future use we have prepared preliminary Plugging and
Abandonment Plans. These plans involve filling the open hole and/or perforated pipe with gravel,
placing a cement grout at the transition between open hole and solid casing (or perforated casing
and the solid casing), filling the solid casing with sand to about a 16' depth then completing the fill
with a concrete plug.  The casings will be left in place and will be cut off approximately four feet
below natural ground surface elevation. Note that as requested in the previous permit application,
recent bond ratings for Maui County are also included as Exhibits:

Exhibit Q-1:  Plugging and Abandonment Plan Well #1
Exhibit Q-2:  Plugging and Abandonment Plan Well #2

Exhibit Q-3:  Plugging and Abandonment Plan Well #3

Exhibit Q-4: Plugging and Abandonment Plan Well #4

Exhibit Q-5: Plugging and Abandonment Plan Method / Diagrams
Exhibit Q-6  Standard & Poor’s Bond Rating for Maui County

Exhibit Q-7: Moody’s Bond Ratings for Maui County

L



OMB No. 2040-0042

Approval Expires 1/31/05

SEPA

United States Environmental Protection Agency

Washington, DC 20460

PLUGGING AND ABANDONMENT PLAN

Name and Address of Fagility

Name and Address of Owner/Operator

Lahaina Wastewater Reclamation Facility

County of Maui - Department of Public Works and Envir. Mgmt.
200 S. High Street, Wailuku, HI 96793

13300 Honoapiilani Hwy., Lahaina, HI 96791

Locate Well and Outline Unit on
Section Plat - 640 Acres

I
I
I
1
I
I

[
I

=
et St S P NN RN A

I T A M
SO SN Y O

|

|
‘_FI_FI_II"L“
I T B
-_LI_pﬂ_rI_p_

S

State

County

Permit Nurber

Hawaii

|| Maui

Surface Location Description

m 1/4 of {:} 1/4 of @ 1/4 of C} 1/4 of Section EWWE Township E:I Range

Locate well in two directions from nearest lines of quarter section and drilling unit

Surface

Loca

tion I ift. frm (N/S)|___ILine of quarter section

and IWWI ft. from (E/W) mj Line of quarter section.

n

F
Number of Wells 2

Lease Name | _

| Individual Permit

TYPE OF AUTHORIZATION

Area Permit
Rule

.| CLASS |
[TTeLassn
I:I Brine Disposal
I:E Enhanced Recovery
f:} Hydrocarbon Storage
I JcLassm

Well Number

WELL ACTMITY

—

CASING AND TUBING RECORD AFTER PLUGGING

SIZE I WT (LB/FT) | TO BE PUT IN WELL (FT)

TO BE LEFT IN WELL (FT)

HOLE SIZE |

METHOD OF EMPLACEMENT OF CEMENT PLUGS

m The Balance Method

120 § 133, §§:8 . - i8] The Dump Bailer Method
A |i%s Hills 15 The Two-Plug Method
| [ il Other
| 1. | —
CEMENTING TO PLUG AND ABANDON DATA: PLUG #1 PLUG #2 PLUG #3 PLUG#4 | PLUG#5 PLUG #6 PLUG #7
Size of Hole or Pipe in which Plug Will Be Placed (inche i14/20 ¢ M R T .
Depth to Bottom of Tubing or Drill Pipe (ft |}
Sacks of Cement To Be Used (each plug) I ) § e W éwg
Slurry Volume To Be Pumped (cu. ft.| B4 . , {WWMWI i
Jcalculated Top of Plug (ft.) 5 A ’ [
TMeasured Top of Plug (if tagged ft.] WI W% )
Slurry Wt. (Lb./Gal.) 6.~ | [——
Type Cement or Other Material (Class I} m%ooo §§T§ I N % T

LIST ALL OPEN HOLE AND/OR PERFORATED INTERVALS AND INTERVALS WHERE CASING WILL BE VARIED (if any)

From To From
[205' - —11190" will be filled with 3/4" gravel i|! T
me 16 willbefilledwithsand "7 o o
| | [ |
[ —— i z
Estimated Cost to Plug Wells
$7,500

US EPA ARCHIVE DOCUMENT

Certification

| certify under the penalty of law that | have personally examined and am familiar with the information submitted in this document and all
attachments and that, based on my inquiry of those individuals immediately responsible for obtaining the information, 1 believe that the

information is true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the
possibliity of fine and imprisonment. (Ref. 40 CFR 144.32) ‘

Name and Official Title (Please type or print)

Signature

Date Signed

EPA Form 7520-14 (Rev. 8-01)

Exhibit Q-1



OMB No. 2040—0042 Approval Expires 1/31/05

United States Environmental Protection Agency

\"}EPA Washington, DC 20460

PLUGGING AND ABANDONMENT PLAN

Name and Address of Facility Name and Address of Owner/Operator
' {Lahaina Wastewater Reclamation Facility County of Maui - Department of Public Works and Envir. Mgmt.
3300 Honoapiilani Hwy., Lahaina, HI 96791 200 S. High Street, Wailuku, HI 96793
L ocate Wall and Outling Linit State County ; Permit Number
ocate Well and Outline Unit on | i :
Section Plat - 640 Acres (Hawaii || Maui I / |
N Surface Location Description
‘ " p— .
I T | I T T i 1I4 of% ¥1I4 of§ §1I4 of 1I4 of Sechon; iTownship{ i Range
— Jl- —_ {—— -Jl- — —I— —_ l— —-I- —_ Locate well in two directions from nearest lines of quarter section and drilling unit
— bttt rveaton T sm vy ] f
_I. |_ _1. _J. . I_ _J_ Location ft. frm (N/S)|___!Line of quarter section
[ | - | l - I - | | - andi___ift. from (E/W) W} Line of quarter section.
. . L I ) | TYPE OF AUTHORIZATION i WELL ACTMITY
w T ] 1 1 T T E 5 sy
_L L _I. ._l. l._ _L 1Y} Individual Permit
[ - e - - {j Area Permit
L [ w o
| _i' — I— _l' N _l_ — I—' _+ —_— : Rule ’ . Brine Disposal
: e Enhanced Re
__]____|__L_ ____l___l___l_ Number ofWeIIsg..lv....v % ;::E covery
I I ) l I l l . EJ Hydrocarbon Storage
1 1 N 1 N t ' m CLASS 1l
S 22
Lease Name Well Number Lm
CASING AND TUBING RECORD AFTER PLUGGING METHOD OF EMPLACEMENT OF CEMENT PLUGS
SIZE | WT (LBIFT) | TO BE PUT IN WELL (FT) | TO BE LEFT IN WELL (FT) | HOLE SIZE m The Balance Method
20.... 0135 88 i LB 124 ] The Dump Bailer Method
| JIi i I o 1 The Two-Plug Method
y [— 3 ? ] Other
[l R | N N |
CEMENTING TO PLUG AND ABANDON DATA: -PLUG #1 PLUG #2 PLUG #3 PLUG #4 PLUG #5 PLUG #6 PLUG #7
Size of Hole or Pipe in which Plug Will Be Placed (inche 118/20 120 : i i i i f 4 !
Depth to Bottom of Tubing or Drill Pipe (ft - |iI8eT T HIgs i B | [ i

Sacks of Cement To Be Used (each plug)
| Slurry Volume To Be Pumped (cu. ft.;

. | Calculated Top of Plug (ft.)

Measured Top of Plug (if tagged ft.;
Slurry Wt. (Lb./Gal.)

Type Cement or Other Material (Class Ill)

LIST ALL OPEN HOLE AND/OR PERFORATED INTERVALS AND INTERVALS WHERE CASING WILL BE VARIED (if any)
From To' From To

1100 w1ll be filled w1th 3/4" gravel ;

Estimated Cost to Plug Wells
$7,600

Certification
I certify under the penalty of law that | have personally examined and am familiar with the information submitted in this document and all
attachments and that, based on my inquiry of those individuals immediately responsible for obtaining the information, | believe that the

information is true, accurate, and complete. | am aware that there are slgmf‘cant penalties for submitting false information, including the
possibliity of fine and imprisonment. (Ref. 40 CFR 144, 32)

US EPA ARCHIVE DOCUMENT

Name and Official Title (Please type or print) Signature Date Signed

EPA Form 7520-14 (Rev. 8-01)

Exhibit Q-2 .



OMB No. 2040-0042  Approval Expires 1/31/05

[eEPA

United States Environmental Protection Agency
Washington, DC 20460

PLUGGING AND ABANDONMENT PLAN

ame and Address of Facllity

Lahaina Wastewater Reclamation Facility

Name and Address of Owner/Operator
County of Maui - Department of Public Works and Envir. Mgmt.

13300 Honoapiilani Hwy., Lahaina, HI 96791 200 S. High Street, Wailuku, HI 96793
i State c ’ i
Locate Well and Outline Unit on ‘H P i }I\Zu"?v E Permit Number .
Section Plat - 640 Acres § awan au i
N Surface Location Description
H g . H

I | I T 1 I ; i1/4 of %1/4 of§ §1I4 ofi '_ % 1/4 of Section| fTownshipi i Range
— —JI- — I—— —{- — —I— — I— —}- — Locate well in two directions from nearest lines of quarter section and drilling unit
- — — L . _ Surface

j : [ I :l.i- [:{ Locatlong ft frm (N/S) Line of quarter section
[ - l _"I I i I _I I - and gft. from (EIW)§~ Line of quarter section.
w 1 I ] ¢ L ] E TYPE OF AUTHORIZATION i WELL ACTMITY
L i 1 T | “ 1
) . Y| Individual Permit L.t CLASS1
—‘Jl'—l——]l'——“{'—}"Jl'— {1 Area Permit [ JoLassn
| _I_ _ l__ _i' . A _|_ — l— —i' —_ : t:} Rule C‘E Brine Disposal
;"‘1’“‘“‘““’} T“E Enhanced Recovery

_J._L_l___L_l_J__ Number of Wellsil ...

I | ] | l | I E::E Hydrocarbon Storage

1 1 1 1 11 ; g 1:} CLASS 1l

S ; i
Lease NameL__ i| Well Number 3 :

CASING AND TUBING RECORD AFTER PLUGGING

METHOD OF EMPLACEMENT OF CEMENT PLUGS

'SIZE | WT (LB/FT) | TO BE PUT IN WELL (FT) | TO BE LEFT IN WELL (FT) | HOLE SIZE | The Balance Method
o35 oS loi faa The Dump Bailer Method
i [ — ] i Ll i The Two-Plug Method
1 m.,.iﬁ . i L e Other
» I ]| A | N
N CEMENTING TO PLUG AND ABANDON DATA: PLUG# | PLUG#2 | PLUG#3 | PLUG#4 | PLUG#S5 | PLUG#s | PLUG #7
" | Size of Hole or Pipe in which Plug Will Be Placed (inche 118720 3120 il | i1 1.
Depth to Bottom of Tubing or Drill Pipe (ft {ZZSWW § 70 ) i {jm m m::i m
Sacks of Cement To Be Used (each plug) i ||
Slurry Volume To Be Pumped (cu. ft. 4 I | D || | [
* .Jcalculated Top of Plug (ft.) CE_ ' ] [
‘JMeasured Top of Plug (if tagged ft.}
Slurry Wt. (Lb./Gal.)
Type Cement or Other Material (Class 1ll)

LIST ALL OPEN HOLE AND/OR PERFORATED INTERVALS AND INTERVALS WHERE CASING WILL BE VARIED (if any)

US EPA ARCHIVE DOCUMENT

I certify under the penalty of law that | have personally examined and am familiar with the information submitted in this document and all
attachments and that, based on my inquiry of those individuals immediately responsible for obtaining the information, 1 believe that the

information is true, accurate, and complete. 1 am aware that there are significant penalties for submitting false information, including the
possibliity of fine and imprisonment. (Ref. 40 CFR 144.32)

) From To From To

1225 11120 W1ll be filled w1th 3/4" gravel ||| _ il : i
o3 Newilbefilledwithsand (LTI ]
R | R [ T
C___ | il A . 1
Estimated Cost to Plug Wells

$7,850

Certification

Name and Official Title (Please type or print)

Signature

Date Signed

EPA Form 7520-14 (Rev. 8-01)

Exhibit Q-3



OMB No. 2040-0042 Approval Expires 1/31/05

) ) United States Environmental Protection Agency
\%’EPA Washington, DC 20460
T PLUGGING AND ABANDONMENT PLAN
Na ddr, of Facility, Name and Address of Owner/Operator
name anc Accress ol Dwn
‘{Lahaina Wastewater Reclamation Facility County of Maui - Department of Public Works and Envir. Mgmt.
3300 Honoapiilani Hwy., Lahaina, HI 96791 200 S. High Street, Wailuku, HI 96793
. State County Permit Number
Locate Well and Qutline Unit on [ Y .
Section Plat - 640 Acres {Hawaii | [Maui | : |
N Surface Location Description
-y . {"‘
1 I | I | | g el WA ofi §1I4 ofwi w%1l4 ofi___i1/4 of Section {WWETownshipi %Range
— -JI- —_— }-— —!- —_— —-}- —_ }-— —}- —_— Locate well in two directions from nearest lines of quarter section and drilling unit )
—+—F4—F+—HF+— Surface -
_J_ I_ _J. J_ L _J_ Locatnon ft. frm (NIS)§ i Line of quarter section
. l - I | e B | - l I - and! gft from (E/W) Lme of quarter section.
g ) 1 y ) 3 TYPE OF AUTHORIZAT]ON i WELL ACTIVITY
w L ! I T B E m
_I. |__ J_ __I. I_ _.I. Individual Permit CLASS |
T 1 Area Permit | CLASS I
—'_l'_f—_f'_ ____I___l__l____ f:ERule {jBrmeDnsposal
h i Enhbanced Ri
| _I_ - L_ _I_ . J_ . |_ _l — Number of Wells-;..l....., w% i:} " ecovery
z E I | ] l I ’ | tj Hydrocarbon Storage
a0 R g Terassm
w s 4
) Lease Name i| Well Number .
- —
E ’ CASING AND TUBING RECORD AFTER PLUGGING METHOD OF EMPLACEMENT OF CEMENT PLUGS
: SIZE ] WT (LB/FT) | TO BE PUT IN WELL (FT) | TO BE LEFT IN WELL (FT) | HOLE SIZE | The Balance Method
[ XU | [T7T S [1 111 1124 ..l [ The Dump Bailer Method
u il4 §|§85 {1150 1530 ; The Two-Plug Method
4 wgli i} i i Other
@] [ . [
. CEMENTING TO PLUG AND ABANDON DATA: PLUG #1 PLUG #3 PLUG #4 PLUG #5 PLUG #6 PLUG #7
a Size of Hole or Pipe in - which Plug Will Be Placed (inche §14 /20 §
Depth to Bottom of Tubing or Drill Pipe (ft ' §f§§ M} {
m Sacks of Cement To Be Used (each plug) T
Slurry Volume To Be Pumped (cu. ft.] i54 i
> . - jCalculated Top of Plug (ft.) 193 o
H ~|Measured Top of Plug (if tagged ft.} I : §
Slurry Wt. (Lb./Gal.) - . e 1
: Type Cement or Other Material (Class {ll) 14000 psi. % v
U LIST ALL OPEN HOLE AND/OR PERFORATED INTERVALS AND INTERVALS WHERE CASING WILL BE VARIED (if any)
] From To : From ) To
ﬂ [255 1| T130' will be filled with 3/4" gravel ||| L |
< o3 _W[i¢ willbe filled with sand_____ __* % B |
(A S S R | [ e ]
| - ] i1 ey ;
! | B} i ]
{ Estimated Cost to Plug Wells
0o 17,700
i
1T] |
Certification
m 1 certify under the penalty of law that | have personally examined and am familiar with the information submitted in this document and all
attachments and that, based on my inquiry of those individuals immediately responsible for obtaining the information, | believe that the
: information is true, accurate, and complete. | am aware that there are significant penalties for submitting faise information, including the
possibliity of fine and imprisonment. (Ref. 40 CFR 144.32)
Name and Official Title (Please type or print} Signature Date Signed

EPA Form 7520-14 (Rev. 8-01)

Exhibit Q-4



Preliminary
Lahaina Injection Well Abandonment Plan

Method of Abondoning Well

1 Measure Depth of Well
2 Al casing shall remain with the exception of the stick up and to a depth of 4 feet below finish ground level.
3 Remove air surge line
4 Inflow pipe shall be exposed, cut and plugged
5 Fill all open hole with 3/4"gravel

Place two cubic yards of concrete at transition from open hole to solid casing

S or

Fill preforated casing with 3/4"gravel

Place two cubic yards of concrete at transition from perforated casing to solid casing.
6 Fili soid casing with sand to a point about 16 feet below finish ground (approximately 4 feet below inflow pipe)
7 Remove Casing stickup and additional 4 feet below ground surface ,
8 Seal remaining casing with concrete (Approximately 1 C.Y.)

Note:

Monitor and record depth and volume of material placement

Verify that no sluffing of material occurs (48 hours) before placing one layer of material over another
File required reports with EPA, State DOH and DNLR

.Cost Estimate

Iltem Unit Cost Well 1 Well 2 Well 3 Well 4
Mobilization $2,500 $2,500 $2,500 $2,500 $2,500
3/4" gravel (C.Y.) ‘ $75 $266 $391 ~ $514 $370
Concrete (C.Y.) $150 $450 - - $450 $450 $450
Sand (C.Y.) : $60 $268 $273 . '$370 - $370
Monitoring etc. $2,000 $2,000 $2,000 $2,000 $2,000
Well Head Removal etc. $1,500 $1,500 $1,500 $1,500 $1,500
Backfill/grading $500 $500 $500 $500 $500
Total ' , $7,484 $7,614 $7,834  $7,690

US EPA ARCHIVE DOCUMENT

Exhibit Q-5



US EPA ARCHIVE DOCUMENT

Lahaina Injection Well Abandonment Plan.

Well Characteristics

Casing Stickup (ft.)

Open Hole diameter (in.)

Open Hole height (ft.)
Perforated Casing diameter (in.)
Perforated Casing height (ft.)
Solid Casing diameter (in.)
Solid Casing height (ft.)

Well Depth :

Plug Locations
Depth to top of Plug 2

Depth to inflow pipe

Depth to bottom of plug 2
Depth to top of Plug 1

Depth to bottom of solid casing
Depth to bottom of Plug 1
Bottom depth

Fill Volume for one lineal foot
Volume of Solid Casing (ft*3)
Volume of Perforated Casing (ft"3)
Volume of Open Hole (ft"3)

CEMENT PLUGS

Solid Casing Plug length (2 C.Y.)
Perforated Casing Plug length (1 C.Y.)
Open Hole Plug Length (1 C.Y.)

OTHER MATERIALS

Solid Casing Sand Length (ft.)
Perforated Casing Gravel length (ft.)
Open Hole Gravel Length (ft.)

Total Length Filled
Stick up and casing removal
Total Well Depth

1 C.Y. of material will fili:
Solid Casing length (ft.)
Perforated Casing length (ft.)
Open Hole length (ft.)

- Fill Material Required

Volume of Concrete Required (C.Y.)
Volume of Sand Required (C.Y.)
Volume of Gravel Required (C.Y.)

Well 1 Well 2 Well 3 Well 4

4 3 3 3

0 18 18 0

0 95 120 0

14 0 0 14
115 0 0 150
20 20 20 20
88 88 108 108
200 180 225 255
4 4 4 4

11 11.5 12 12
16 16 16 16
73 73 93 03
85 85 105 105
110 100 120 - 130
200 180 225 255
2.18 2.18 2.18 2.18
1.07 0.00 0.00 1.07
0.00 1.77 177 0.00
24.75 24.75 2475 - 2475
25.26 0.00 0.00 25.26
0.00 15.28 15.28 0.00
55.25 56.25  76.25 76.25
89.74 0.00 0.00 124.74
0.00 79.72 104.72 0.00
195.00 176.00  221.00  251.00
8.00 7.00 7.00 7.00
203.00 183.00 22800  258.00
12.38 12.38 12.38 12.38
2526 0.00 0.00 25.26
10.00 15.28 15.28 0.00
3.00 3.00 3.00 3.00
4.46 4.54 6.16 6.16
3.55 5.22 6.85 4.94

Exhibit Q-5



US EPA ARCHIVE DOCUMENT

Lahaina Wastewater Reclamation Facility
Well Abandonment Plan
Injection Well No.’s 1 and 4

Well well Solid Casing stick up
No.1 No.4 and 4 below finish
Depths Depths surface removed
0 ____Finish Surface Elevation
A LA IS L LS ~
4 - 4
Inflow Pipe cut gFs 5 Concrete Piug
and plugged (& s (1C.Y)
: in
n 16 o} 16 &
Solid Casing Remaining
S S Fill: Sand
Length: Well 1 - 81 LF,
S S ’ Weli 4 - 101L.F.
S S Diameter: 20" 1.D.
. S S Material: Steel
73 — 93
y
8 }[ ]L Q Concrete Plug
(2Cw)
110 ‘ 130
™
A
™.
= Perforated Casing Remaining
G Fill : 3/4" Gravel
b~ < Length: Well 1 - 115 LF
0 (2 3 Well 4 - 150 LF.
— G — Diometer: 14°1.D.
Wall Thickness: 1/4”
S Material: Copper Bearing
Fluflo Louver
G Openings: 1/4" Slot
o 120 openings/foot
= G 79 in® open/foot
™
A
a3
A
v v 200 (3 _{ 255 v v

Exhibit Q-5



Lahaina Wastewater Reclamation Facility
- Well Abandonment Plan
Injection Well No.’s 2 and 3

Well well Solid Casing stick up
No. 2 No. 3 and 4' below finish
Depths . Depths " surface removed
0_ Finish Surface Elevation 0
A S AL LSS S A
» 4 . 4
Inflow Pipe cut et : Concrete Plug
and plugged  (sdttimay (1CY)
|- i 16 : 16 3
z Solid Casing Remaining
m Fill : Sand
Length: Well 2 - 81 L.F
Well 3 - 101LF
Diameter: 20" I.D.
: Material: Steel
@) 73 Q3
o re)
O' @ ‘[ }{ & concrete Plug
a ‘ (2CY)
(1] 100 120
-
: Open Hole
Fill ; 3/4" Gravel
U' - N Length: Well 2 - 95 Lk
38 Q Well 3 - 120 LF.
z — ~— Diometer: 18" I.D.
vy vy 180 295 v 4

Exhibit Q-5



ATTACHMENT R

ININWND0A IAIHDOYEY vYd3 SN



ATTACHMENT R

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Necessary Resources

As requested in the previous permit application, recent bond ratings for Maui County are also
included as Exhibits:

The following exhibits are attached for your review:

Exhibit R-1.  Standard & Poor's Bond Rating for Maui County

Exhibit R-2:  Moody’s Bond Ratings for Maui County

-
<
L
=
-
O
o
(@
w
>
—
- -
o
o
<
<
o
L
2
=




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

S&P Credit Ratings

Page 1 of 2

The McGraw-Hill Compantes

Edit Profile Search|
Credit . o Equity o Risk . , Data
Ratings Indices Research Solutions CvC + Funds Service

| Global 7English home + products a-z = our events « about us + press room = contactus ¢ ¢

select region/language

Credit Ratings Search 4 New Search

Credit Ratings

Find a Rating
Credit Ratings Actions Maui Cnty, HI
Credit Ratings Search HI USA

Criteria & Definitions
News & Analysis

Issue Ratings

Browse By Sector

Filter By: > InstrumentName:|{ RESET FILTER

111/724/7004

Sep 01, 2009

(GICS®) S
Energy >Class:f B
Materials > Maturity Date: |[ExectDate FILTER B8
Industrials
Consumer Discretionary <121>-<140> of <235> <1> <2> <3> <4> <5> <6> <7> <8> <9> <10> >>
Consumer Staples I
Health Care Instrument Class Maturity Date Rating Rating Date  CreditWatch
IF ';‘a“""':‘.'s Technolo US$17.750 mil GO bnds 1997 A Sep 01, 2015 AAA/Stable Jul 08, 1997
T”efe'g‘oﬁ’n';’:miizﬁgzs oy ser 1997 A dtd 06/15/1997
Services due 09/01/1998-2017
Utilities 1997 A Sep 01, 2016 AAA/Stable Jul 08, 1997
Browse By Business 1997 A Sep 01, 2017 AAA/Stable Jul 08, 1997
Line US$21.555 mil GO bnds 2004A Sep 01,2007 AAA/Stable, AA-/- Mar 16, 2004
Bond Insurance ser 2004A8B dtd Negative(SPUR)
lqternational Public 03/17/2004 due
Finance 09/01/2004-2017
Sovereigns
Public Finance (US) 2004A Sep 01,2008  AAA/Stable, AA-/ Mar 16, 2004
Structured Finance Negative(SPUR)
2004A Sep 01,2009  AAA/Stable, AA-/  Mar 16, 2004
Negative(SPUR)
2004A Sep 01,2010  AAA/Stable, AA-/  Mar 186, 2004
Negative(SPUR)
. 2004A Sep 01,2010  AAA/Stable, AA/ Mar 16, 2004
Negative(SPUR)
2004A Sep 01,2011  AAA/Stable, AAY  Mar 16, 2004
‘ Negative(SPUR)
2004A Sep 01,2011  AAA/Stable, AA-/  Mar 16, 2004
Negative(SPUR)
2004B Sep 01,2005  AAA/Stable, AA-/ Mar 16, 2004
Negative(SPUR)
2004B Sep 01,2006  AAA/Stable, AA/ Mar 16, 2004
Negative{SPUR) :
2004B Sep 01,2007  AAA/Stable, AA-/  Mar 16, 2004
o Negative(SPUR)
20048 Sep 01, 2008  AAA/Stable, AA-/ Mar 16, 2004
Negative(SPUR)
2004B Sep 01,2008  AAA/Stable, AA~/ Mar 16, 2004
Negative(SPUR)
20048 Sep 01,2009  AAA/Stable, AAY  Mar 16, 2004
Negative(SPUR)
2004B AAA/Stable,AA-/ Mar 16, 2004

EXHIBIT R-1



-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

S&P Credit Ratings

211/24/2004

Page 2 of 2
Negative(SPUR)

2004B Sep 01,2010  AAA/Stable, AA/ Mar 16, 2004
Negative(SPUR)

2004B Sep 01,2010  AAA/Stable, AA-/  Mar 16, 2004
Negative(SPUR)

2004B " Sep 01,2011  AAA/Stable, AA~/ Mar 16, 2004
Negative(SPUR)

Regulatory Disclosures Privacy Notice Terms of Use Disclaimers Site Map
Copyright (c) Standard & Poor's, a division of The McGraw-Hill Companies, Inc. All rights reserved.

EXHIBIT R-1



US EPA ARCHIVE DOCUMENT

Moody's - Quick Search

B OWiE W 2
e d.....

hoime about moody’s

|Select a Business Line

products & services

ratineg actions

Page 1 of 4

Scott k

for [county of maui is cur

advanced SEARCH E
find an analyst

rvour PORTFOLIO  »your PR

search by llssuer Name

v what's NEW for you

credit trends

SEARCH RESULTS > MUNICIPAL FINANCE > ISSUER SUMMARY

Maui (County of) HI

Research Links

Report Type Date
- New Issue 24 MAR 2003
- New Issue 7 MAY 2002
- New Issue 26 JUN 2001
- New Issue 11 MAY 2001
- - New Issue 4 MAY 2000
- - New Issue 4 MAY 1999
- New Issue 30 MAR 1998
- New Issue 23 JUN 1997
- - New Issue 3 JUN 1996
- New Issue 8 JUN 1995
- ‘New Issue 27 JAN 1993
New Issue 2 SEP 1992

Issuer Details

Sector: County , Water/Sewer
State: Hawaii (State of)
City/Town:

County:

Current Rating List

» Add To Portfolio nglect a portfolio

12 records

Title

MOODY'S ASSIGNS Aa3 RATING TO MAUI COUNTY (HI)
GENERAL OBLIGATION BONDS, 2003 SERIES A, B, C
AND D; STABLE OUTLOOK

MOODY'S ASSIGNS Aa3 RATING TO MAUI COUNTY,
HAWAII'S GENERAL OBLIGATION BONDS

MOODY'S ASSIGNS Aa3 RATING TO MAUI COUNTY'S
GENERAL OBLIGATION REFUNDING BONDS

MOODY'S UPGRADES MAUI COUNTY'S GENERAL
OBLIGATION BONDS FROM A1 TO Aa3

Maui (County of) HI

Maui (County of) HI

Maui (County of) HI

Maui (County of) HI

General Obligation Bonds, Series '96A
Maui County

General Obligation Bonds, '93A

General Obligation Refunding Bonds '92 A

No Outlook, 15 NOV
2003
Watchlist Status: No
Direction:
Date:
Ticker(s):
CUSIP(s):

Outlook:

577285, 577302,
577319, 577336

18 records

General Obligation Bonds, 2004 Series A & B

http://www.moodys.com/moodys/cust/qckSearch/qckSearch search result.asp?n id=...

11/24/2004 EXHIBIT R-2


http://www.moodys.com/moodys/cust/qckSearch/qckSearch_search_result.asp?n_id

Moody's - Quick Search Page 2 of 4

Sale Date: 2 MAR 2004 Sale Amt: 23.21

Rating Rating Action  Rating Date Watch Watch Direction/Date
Insured Aaa Assign 12 MAR 2004 No
Underlying Aa3 Assign 16 MAR 2004 No

G:3 General Obligation Bonds, 2003 Series A, B, C and D

Sale Date: 25 MAR 2003 Sale Amt: 41.13
Rating Rating Action Rating Date Watch Watch Direction/Date
Insured Aaa Assign 3JUN 2003 = No
Underlying Aa3 RATING 16 MAR 2004 No
- AFFIRMATION

(;L:—;") General Obligation Bonds, 2002 Series B & C

Sale Date: 22 AUG 2002 Sale Amt: 26.27

Rating Rating Action  Rating Date Watch Watch Direction/Date
Insured Aaa Assign 5 SEP 2002 No
Underlying Aa3 Assign 16 MAR 2004 No

23} General Obligation Bonds, 2002 Series A

Sale Date: 9 MAY 2002 Sale Amt: 25.00
Rating Rating Action = Rating Date Watch Watch Direction/Date
Insured Aaa Assign 17 MAY 2002 No
Underlying Aa3 RATING 16 MAR 2004 No
AFFIRMATION

$Z3 General Obligation Bonds, 2001 Series B and C

Sale Date: 2 JUL 2001 Sale Amt: 29.88
Rating Rating Action Rating Date Watch Watch Direction/bate
Insured Aaa Assign 23 OCT 2001 No
Underlying Aa3 RATING 16 MAR 2004 No
AFFIRMATION

$Z3 General Obligation Bonds, 2001 Series A

Sale Date: 16 MAY 2001 Sale Amt: 23.49
Rating Rating Action Rating Date Watch Watch Direction/Date
Underlying - Aa3 RATING 16 MAR 2004 No
AFFIRMATION :

G=3 General Obligation Bonds, 2000 Series A

Sale Date: 19 MAY 2000 Sale Amt: 14.44 »
Rating Rating Action  Rating Date Watch Watch Direction/Date
Insured Aaa Assign 22 MAY 2000 No
Underlying Aa3 RATING 16 MAR 2004 No
AFFIRMATION

$&3 General Obligation Bonds, Series 1999A .

Sale Date: 5 MAY 1999 Sale Amt: 11.60
Rating Rating Action  Rating Date Watch Watch Direction/Date
Insured Aaa Assign 17 MAY 1999 No
Underlying Aa3 RATING 16 MAR 2004 No
AFFIRMATION

US EPA ARCHIVE DOCUMENT

43 General Obligation, 1998 Series C

Sale Date: 21 JUL 1998 Sale Amt: 11.76 '

Rating Rating Action Rating Date Watch Watch Direction/Date
Insured Aaa Assign 11 AUG 1998 No
Underlying Aa3 Assign 16 MAR 2004 No

htto://www.moodys.com/moodys/cust/qckSearch/qckSearch search result.asp?n id=600024362&fr... 11/24/2004


http://www.moodys.com/moodys/custlqckSearch/qckSearchsearchresult.asp?n_id=600024362&fr

US EPA ARCHIVE DOCUMENT

Meody's - Quick Search

Q_j;ﬂ General Obligation
Sale Date: 21 APR 1998

Rating
Insured Aaa
Underlying Aa3

G5 General Obligation
Sale Date: 25 JUN 1997

Rating
Insured Aaa
Underlying Aa3

2} General Obligation
Sale Date: 12 JUN 1996

Rating
Insured Aaa
Underlying Aa3

G&! General Obligation
Sale Date: 9 JUN 1995

Rating
Insured Aaa
Underlying Aa3

Sale Amt:

Rating Action
Assign
RATING
AFFIRMATION

Sale Amt:

Rating Action
Assign
RATING
AFFIRMATION

Sale Amt:

Rating Action
Assign
RATING

AFFIRMATION

Sale Amt:

Rating Action
Assign
. RATING
AFFIRMATION

43.54

Rating Date
4 MAY 1998
16 MAR 2004

17.75

Rating Date
8 JUL 1997
16 MAR 2004

14.50

Rating Date
25 JUN 1996
16 MAR 2004

17.29

Rating Date
28 JUN 1995
16 MAR 2004

Watch
No
No

Watch
No
No

Watch
No
No

Watch
No
No

Watch Direction/Date

Watch Direction/Date

Watch Direction/Date

Watch Direction/Date

G:? General Obligation Refunding Bonds, Series '93F & G, Dated 12-15-93

Sale Date: 15 DEC 1993

Rating
Insured Aaa
Underlying Aa3

$&3 General Obligation
Sale Date: 21 APR 1993

Rating
Insured Aaa
Underlying Aa3

453 General Obligation
Sale Date: 27 JAN 1993

Rating
Insured Aaa
Underlying " Aa3

(& water Revenue
‘Sale Date: 10 DEC 1991

Rating
Insured . Aaa

W3 General Obligation
Sale Date: 4 DEC 1990

httn://www.moodvs.com/moodys/cust/qckSearch/qckSearch search result.asp?n_id=600024362&fr...

Sale Amt:

Rating Action
Assign
RATING
AFFIRMATION

Sale Amt:

Rating Action
Assign
RATING
AFFIRMATION

Sale Amt:

Rating Action
Assign
RATING
AFFIRMATION

Sale Amt:

Rating Action
Assign

Sale Amt:

55.48

Rating Date
12 JAN 1994
16 MAR 2004

104.28

Rating Date
7 MAY 1993
16 MAR 2004

22.80

Rating Date
10 FEB 1993

i6 MAR 2004

35.78

Rating Date
27 DEC 1991

38.89

Watch
No
No

Watch
No
No

Watch
No
No

Watch
No

Watch Direction/Date

Watch Direction/Date

Watch Direction/Date

Watch Direction/Date

Page 3 of 4

11/24/2004



Moaody's - Quick Search _ ’ - Page 4 of 4
* Rating Rating Action  Rating Date Watch Watch Direction/Date

Insured Aaa Assign 19 DEC 1990 No
Underlying Aa3 RATING 16 MAR 2004° No
AFFIRMATION .
AN
Back to Top
ﬁég 1
Moody’s investors Service

A leading provider of independent credit ratings, research and financial information to the capital markets.

©Copyright 2004 Moody's Investors Service Privacy & Security Proprietary Rights
24 NOV 2004, 20:55 Eastern Time

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

httn:/fararsr mandve ecom/moandvs/cust/ackSearch/ackSearch search result.asp?n id=600024362&fr... 11/24/200<



o
| -
4
il
=
I
&)
<
-
-
<




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

ATTACHMENT U

Lahaina Wastewater Reclamation Facility
UIC Permit Renewal - Permit No. HI596001

Description of Business

The Department of Public Works and Environmental Management is the branch of the Maui County
government charged with providing and regulating the public sewer facilities, roads, drainage
facilities, and solid waste operations on the four islands (Maui, Molokai, Lanai and Kahoolawe)

which make up the County.. Of particular concern to this permit application, Maui County operates

5 wastewater reclamation facilities (WWRF’s) which sever approximately 130,000 (people)
residential and visitors on a daily basis.

The Lahaina WWREF treats approximately 5.5 million gallons a day of domestic wastewater influent
that is generated by an estimated daily residential population of approximately 40,000 people in
residential subdivisions and resort accommodations along with typical supportive light commercial
businesses. The wastewater is treated to R-1 standards and approximately 4.5 mgd is sent to the
four injection wells included in this permit and about 1 million gallons is delivered to reuse
customers for irrigation uses.





